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USING THE ILLUSTRATED PARTS LIST

A WARNING

* THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY
VEHICLE REPAIRS.

This manual covers all 1998 Club Car® DS Tranquility®, V-Glide 36 volt, DS PowerDrive® System 48™
and DS PowerDrive Plus™ vehicles.

The manual is divided into 16 sections. Sections 1 through 6 pertain to both gasoline and electric vehi-
cles, sections 7 through 12 pertain to gasoline vehicles only, and sections 13 through 16 pertain to elec-
tric vehicles only. Note that there are two or three flags on the outside edge of each page. The first flag
contains the section number of which that page is a part. The other flag (or flags) contains either the letter
G or E, signifying that the page pertains to either the gasoline or electric vehicle only, or to both the gaso-
line and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section titles and numbers, and under them, the individual page titles and
numbers to be found in that section. Unless a page title specifies a particular vehicle(s), the page applies
to all DS vehicles.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however, some
titles require several spreads). On the left-hand page is an illustration showing the parts in their relative
positions; the parts are each tagged with an item number in a balloon. The right-hand page is the parts list
page, and gives the page title at the top, then the item numbers (corresponding to the numbers on the
illustration), part descriptions, and quantity of parts used. Some item numbers have more than one part
number because several models and/or configurations of a component are represented together on one
spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under.
A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a component of
the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity
used per next higher level assembly of which it is a component. A part that is not indented is a level 1 part.
This means that the quantity given is the quantity used per the portion of the vehicle illustrated on that
particular spread.
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MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION QA n
1 2 3 4 n
1 | [OTB7I00Y | ACCELERATOR PEDAL ADJUSTMENT TOOL ....coovorooooeeeeeeesssseseeeeesssssecereeeessee 1 1
2 | 1016985 ADHESION PROMOTER = ARMORFLEX® ... eooeeeeeeeseeeeseseeeeeeeeoee e seeeeeeneeee 1 1 E
3 | [UTBIZZ0Z | ADHESIVE, GUIDE RING, 3 GRAM TUBE .....cooooeoeeooeeseesesseseereeeseesesseesseseeeeeeeneenn 1
4 | 1017295 ARMORFLEX REPAIR KIT —oooooooooooeoeoeeeeeeeoeeoeeeeeeeeeeeeooeoeeoeeeeeeeeeeeeeeeee e 1 1
5 | [UIB3TYUY | BATTERY DISCHARGE MACHINE, 36/48 VOLT w...oocecoooorosecocceeesessesseceresessseseeeeeen 1
6 | [UTEsTg BATTERY TERMINAL PROTECTOR SPRAY ...ovvvooovooooooeeeeeeeeeeeee oo 1 1
7 | 1011767 BATTERY THERMOMETER ..o oo 1
8 | Mg BEARING AND OIL SEAL REMOVER ASSEMBLY ..vvvvvoooooooooooeooeeoeoeeeoeeeeeeeeeeee 1 1
9 | mTBATg BEARING DRIVER SET 1.eooooeoeeoeoeoeoeoooeeeeeeeeeeeesseeeeeeeeeeeeeeee e 1 1
10 | morzEm BEARING PULLER . oeoeoeoeeeeeeeeeeee oo 1 1
1| sy BEARING PULLER WEDGE ATTACHMENT ..vvvooooooooooooeoeeoeeoeoeeeoeeoeoeeeeeeeeeeeeeeeee 1 1
12 | [UTBBZIOY | CALIBRATION TEST MODULE ..ooooooooeeeoeesseeseeessesessseeeseesssssesseseessssseessesesssseens 1
13 | [UTBUBZDY | CAM INSTALLATION TOOL ...ooovoooroosoeeeeeesssesscceeesssseseeeeessessssseeseseessesseeeesssssseees 1
[0T25Tg CLUTCH TOOL KIT (INCLUDES ITEMS 14 = 20 ) .ovvovoooooeeoeeeeeeeeoeeeeeeeeeeeeeeeeeeseeeeee 1
14 | moTEEog CLUTCH ALIGNMENT TOOL. oo 1
15 | moTEEom DRIVE CLUTCH PULLER ..o 1
16 | [UTEEE CLUTCH DRIVE HUB PULLER ......ooooooooeoeeeeeeeeeeeeeeeeeeeeeeee e 1
17 | [oTas0g DRIVEN CLUTCH CAM PULLER .....ooooooooeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1
18 | moTEEm DRIVEN CLUTCH PULLER PLUG ..o 1
19 | | DRIVE CLUTCH HOLDER TOOL ASSEMBLY vvvovooooooeooeoeoeeoeoeeoeoeeeeeeeeeeeeeeee 1
20 | [OUTBOYTOY PRESS WELDMENT -ooooeoeoeoeoeeeeeeeeeeeeeeeeeeee e 1
21 | 1018318-01 | COMMUNICATION DISPLAY MODULE w..oooorooooooooooeoeeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeen 1
22 | 1016410-02 | COMPRESSION GAUGE AND ADAPTER .......oooooooooeeeeeeeeeeeeeeeeeeeeeeoeeeeee e 1
23 | 1011273 CONTINUITY TESTER oo 1 1
24 | mUTZISY DRY MOLY LUBRICANT ...oeoeoooeeeeeeeeeeeeeeeeeee oo 1 1
25 | mUTEEZ] FLY WHEEL PULLER KIT oo 1
26 | [UTEATH GEAR YOKE ooooeoeoeeeeeeeeoeoee oo oo 1 1

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.
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MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION QA

1 2 3 4
28 | [UTIZ3TOY | GOVERNOR SHAFT INSTALLATION TOOL wovooooooeeoeseeessesereseseressseessesesessseee 1
20 | [UIEE TIN5 )=Ye Y 1=3 1=1= SO 1 1
30 | morssm INTERNAL RETAINING RING PLIERS w.oovvooooooooooeoeoeeoeeoeoeeoeoeeeee oo 1 i
31 | [UTIZBZTY | LIQUID GASKET (TRANSAXLE CASE) w.eeoooooeeeosoeeesseeessesseesseseeessseesseseressseee 1
32 | [ PISTON RING COMPRESSOR KIT ...vooeeeoooeeoeeoeo oo 1
33 | moTeaTy PISTON RING PLIERS -....ooovooooo oo oo 1
34 | moTzsag RETAINING RING PLIERS - 45° EXTERNAL oo 1 i
3% | [UTZEEY RETAINING RING PLIERS - 90° INTERNAL oo oo 1 i
36 | [UTBZITOT | SAFETY FIRST CARD (50 PER PACK) coeoooooeeososresssseessossessseseresssseessesesesssees 1 1
37 | morzsog SEAL PULLER  .ovoooooo oo oo eeeee oo 1 1
38 | [UTESE] STARTER/GENERATOR BELT TENSION TOOL oo 1
39 | mrazea STEERING COLUMN BEARING PRESS TOOL oo 1 i
40 | [oTEzsy STEERING COLUMN RETAINING RING TOOL. ...vveeooroeeeeoeoeoeoeeeeseee oo 1 1
41 | 1016112 TACHOMETER ..oovooooe oo oo oo eeeeeee oo 1
42 N/A TOUCH-UP PAINT, LACQUER - BEIGE +...-oooooooooooo oo 1 i
42 N/A TOUCH-UP PAINT, LACQUER < WHITE ..-ooooooooooeoooeoeoeooeoeoeoeoeoeeeeooeeeeeeeeeen 1 i
42 N/A TOUCH-UP PAINT, LACQUER - GREY .......oeooooooooeeeeeeeeoeeeeeeeeee e eeeeeeeeeee s 1 1
42 N/A TOUCH-UP PAINT, LACQUER - RED ......-ooooooooooooooeoeooeeoeeeeoeoeeeeeoeeeeeee e 1 i
42 N/A TOUCH-UP PAINT, LACQUER - DARK BLUE +.vroooooo oo 1 i
42 N/A TOUCH-UP PAINT, LACQUER - DARK GREEN .vvvroor oo 1 i
43 | [UTaTH TRANSMISSION TOOL KIT oo 1
44 | 1014161 TRANSAXLE PINION SEAL TOOL. oo 1 i
45 | moTETER TRANSAXLE AXLE SEAL TOOL. worooooooeoeoeoeeoooeeoeoeoeeeeeeee oo 1 i
46 | moTERT3 VALVE CLEARANCE ADJUSTER SCREW HOLDER ....ooooooooooooeoeoooeoeoeeoeoen 1
47 | 1016412-01 | VALVE GUIDE REAMER (INCLUDES ITEM 48).......ooovoooooooeooooooeeooeeoeoeeeeoeeeern 1
48 | [UTERTZR JN=T=To = S 1
49 | moTEBEY VALVE SEAT CUTTER T-WRENCH oo 1
50 | [oTERRR VALVE SEAT CUTTER GUIDE oovvvooooooeoooeoeoeoeoeoeoeoeeooeoeeeeeeeeee oo 1
51 | [oTEss3 VALVE SEAT CUTTER, 45° (32MM DIAMETER) -...vcoooooeeeeoee oo 1
52 | moTESEA VALVE SEAT CUTTER, 32° AND 45° (35MM DIAMETER) w.vvvvvvooooeooeoeeoeoeon i
53 | [UTEATISON | VALVE SPRING COMPRESSOR ....cooooooeeorososieesssssesesssssessessssssssssseeeseessseeeees 1
54 | 1011480 VOLT OHM METER oooooeoooeoeeeoeoeooeee oo 1 1
55 | 1016110-02 | TUNE-UP KIT (FE 290) (INCLUDES AIR FILTER, SPARK PLUG, OIL FILTER,

FUEL FILTERS) (NOT SHOWN) oo 1

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.
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BODY TRIM

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1013344 COMPONENT, LEFT DASH, BLACK --ooeooooeo oo 1 1
2 | 1016604-04 | PANEL, CENTER DASH, BLACK ..ooovvoooooooooeoeooeeeeeeeoeoe oo 1 i
3 | [UTBUZETY | PLUG, HOLE (V-GLIDE 36 VOLT VEHICLE ONLY) ooooiccoesecoeeeeseeeesseseeesesssene i
4 | [oTzzEg COMPONENT, RIGHT DASH, BLACK ....ooooooooooeooeoeoeooeoeoeeoeeoeeee oo 1 i
5 | [oTesg MAT, FLOOR ..oooooo oo eeeee oo eeee e eeee e eeee e 1 1
6 | moTEEd KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 7 = 10) 1rrvooeoee oo 2 | 2
7 N/A NUT, SPEED wovoooooeoeoooeoeeeeee oo ee oo 1 1
8 N/A WASHER, #10' —.oooooooeeoeoeoeeeoeoeeoeoee oo oo 1 1
9 N/A SCREW, #10 SHEET METAL .vvoooooeoeeeeeee oo 1 1
10 N/A COVER, SCREW HEAD ...ooooooooeoeoeoeooeeeeeeoe oo 1 i
11 | [T SCREW, FLANGE LOCK -ooooooeoeoeo oo 2 | 2
12 | 0007973 RIVET, ALUMINUM POP, 316 oo 3| 3
13 | [UTZOBZTY | KIT, DRINK HOLDER (INCLUDES ITEMS 14 AND 15) oooccoooeocoeseceseesreees e 2 | 2
14 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 +roorroroooeeoeeoeoooeooeeeeoeooeoeeeee oo 2 | 2
15 | 1016952 NUT, “UP, 178 = 20 oo ee oo 2 | 2
16 | [OTZEBZUZ | KIT, BAGWELL PROTECTOR (INCLUDES ITEM 17) coooiocoorooseossesseeeeseserees s 1 .
17 | ooz FASTENER, PLASTIC BARREL .oorsr oo 9 | 9
18 | moT7O7y KIT, REAR BUMPER (INCLUDES ITEMS 19 = 23) .ooooooooooooooeooeoeeoeoeoee 1 1
19 | oTE3TY BUMPER, REAR oo oo ee oo 1 i
20 | moTEBm PLATE, MOUNTING, LONG: +vvvooooooeeoooeooeeoeooeoeoeooeoeee oo 1 1
21 | 0007473 NUT, NYLON LOCK, 5/16 = 18 -vvvvooeoeeeeeoe oo 4| 4
22 | moTEm; WASHER, SPECIAL, 5/16 ...oovoveeoeeoeoeoeoeeeoeoeeeeee oo 6 | 6
23 | moTEBmm BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X 2 wvvvvoooeee oo 4 | a4
24 | 1017067-02 | KIT, SCUFF GUARD (INCLUDES ITEM 25) ..oooooooooooooooeoeeoeoooeeoeoeoeeoeeeoooeeeoo 1 i
25 | [UIEEA FASTENER, PLASTIC BARREL .oorss oo 12 | 12
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FRONT BODY

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | moTrosg KIT, FRONT BUMPER (INCLUDES ITEMS 2 - 5) w.ooosooo oo 1 1
2 BUMPER, FRONT .- ooooooeo oo oo oo 1 i
3 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 +roereoooooeoeooooooeoeooeoeeeoeoo 2 | 2
4 | 0007473 NUT, NYLON LOCK, 5/16 = 18 wrvvvooeeee oo 2 | 2
5 | [UTEYEZ RIVET, PUSH TYPE BLIND ....oooooooe oo 2 | 2
6 | moTaToy NAMEPLATE - GOLD ....oooooooooeoeeoeeeooeeeeee oo 1 i
7 | [OTEYZETY | BODY, FRONT = BEIGE ...oovoroeoooeoeeeessssseeeessssssessessssesssesssesssessseesesssssesesessseeee 1 i
7 | [OTBIZETZ | BODY, FRONT - WHITE ..oooocooseeeeesecessseeeeseseeessseesseseessseeeeseseeesseseres e 1 1
7 | [OTBIZEOA | BODY, FRONT - GRAY ...ooooieooreeeeeseeesseesesesesssssseeesseseessseeesseseesseserss e 1 1
7 | [OTEYZEOH | BODY, FRONT = RED w.ooooooosooeeomsoeseessssseeesssessesssssssssesssssesessssseesesssssesessesseees 1 1
7 | [OTEYZ50Y | BODY, FRONT - DARK BLUE ..oooooooeeooososeeemsessieessssssesssesssessesssseesesssssesesessseeee 1 i
7 | [OTEYZETQ | BODY, FRONT - DARK GREEN oooooiicoooooeeeeossesseeeesseseesee s eeesesseseeseseesseeess e 1 1
8 | [UTBYZTUY | BODY, FRONT WITH HEADLIGHT OPENING - BEIGE .....oovooeeorsecersssersssenreee 1 1
8 | [OTEY3TUZ | BODY, FRONT WITH HEADLIGHT OPENING - WHITE weovooeeoeeeeceresees s 1 i
8 | [UTEY3TUA | BODY, FRONT WITH HEADLIGHT OPENING - GRAY w..ooroooeooeseeereseesceesees e 1 i
8 | [UTEY3TTY | BODY, FRONT WITH HEADLIGHT OPENING - RED w..ooovrooeeeoeeseseeoeeees s 1 .
8 | [UTBYZTUY | BODY, FRONT WITH HEADLIGHT OPENING - DARK BLUE ....ooooeeoreeereeerrene 1 1
8 | [UTEY3TUY | BODY, FRONT WITH HEADLIGHT OPENING - DARK GREEN ......coooroecrrsresen i 1
9 | mrom TRIM, FRONT BODY oo oo 1 1
10 | moToEsg BOLT, CARRIAGE, 5/16 - 18 X 1 +roeeeooooooooeoeooo oo 2 | 2
11 | 0001241 WASHER, FLAT, 5/16 1 eeeeoee oo eeeeeeeseeeeeeeees s eeeeeee e eeeeeee s eeeeee e 2 | 2
12 | moTIoT SCREW, FLANGE LOCK ..-oooooooeoee oo 6 | 6
13 | 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4) .vvoooooooooooeooeoeoeeoeooeoeoeoeoeeeeeoeeeo 1 i
14 | 1013475-01 | BUMPER, SIDE GUARD TRIM orooooeooooooeoeeoeoeoeoeeeooeoeoeee oo 2 | 2
15 | [moTZoAg SCREW, SELF-TAPPING, #8 - 32 X 3/8 ..veovvvoooeseoeeeoe oo 8 | 8
16 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 1rrveeeeoooooeooeoeooeoeeoeeooeeeeeeeeeen 2 | 2
17 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +rrrreeee oo 2 | 2
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REAR BODY AND FENDER - GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 0008251 SCREW, PHILLIPS HEAD, 1/4 - 20 X 1 ooooooo oo 10

2 | [UTZUATION | PLATE, BODY KICK wooooicoooooeosooeessoseesssssessssssssssesssssessesseessssseeseessesseesess e 1

3 | 1016952 UsNUT, 178 = 20 oo oo 2

4 | 1012412 PLATE, BODY HINGE ..ooooooooooeoeoeoeoeoeoeooeoeeoe oo 2

5 | 0000332 T L= T T 8

6 | 0008233 NUT, NYLON LOCK, 1/4 = 20 worooooeoeooooeoeeeeeoeoeoeeeoeeeeeee oo 10

7 | [OTEBZITZ | ASSEMBLY, ACCESS DOOR - BLACK w.ooeooroooseeeesssseeseesssessesssseesessssesesessseeee 1

7 | 1015829-01 | ASSEMBLY, ACCESS DOOR - BEIGE ooooooooooooooeoeoeoooeeoeeeeeooeoeeeeeee oo 1

8 | muTsszy NUT, BLIND, 1/4 = 20 .ooooooooeeoeeeee oo eeseeeeee e eeeee e 2

9 N/A INSULATION, SOUND, FRONT oo 1
10 N/A INSULATION, SOUND, LEFT SIDE BODY .ooooooooeoeoeeoeoeoeoeoeoeeeeeeeeoe 1
11 N/A INSULATION, SOUND, BODY LEFT / RIGHT FENDER wvvvvooooooeoeoeooeoeoo 2
12 | [OTBIZETY | BODY - BEIGE weooooooeeosoeeosseeesseseesseseessesssssssesssssessseeesssesessssesessessses e 1
12| [OTBUZETZ | BODY = WHITE wooooooeeooeeeecoesseseeessssseseesessessessesesesssesesessesssesessessseessessesess e 1
12 | [OTBUZETA | BODY = GRAY w.oooooooeooosoecoeeseeoeeseesesessesessessesseseseeseesesssseseeseessesseeseesessee s 1
12 | [OTBYZETG | BODY = RED woooooooooeeoosooeeeeseosoeeseseseesesesseessesssesseseseeseeseseeseesseeeseesssesee s 1
12 | [OTBIZETY | BODY - DARK BLUE oooooooooeeeoseeeesseeessesesssssesessseessseeesesesesss s sseres oo 1
12 | 1016926-10 | BODY = DARK GREEN ...ooooooooooooeoeeoeooeeoeeeoe oo 1
12 | [OTEYEZUY | BODY WITH TAILLIGHT OPENING - BEIGE ..ooooooicroeseseeeseeserresesseesesesessee s 1
12 | [OTBYEZUZ | BODY WITH TAILLIGHT OPENING - WHITE w.ovoooeeoeeseeeees oo enne e 1
12 | [UTBIEZTY | BODY WITH TAILLIGHT OPENING = GRAY ..ooooeooseceesseeeeseseossssseesesseresss e 1
12 | [OTBYEZTZ | BODY WITH TAILLIGHT OPENING - RED w...oooooooeeeeeeseeseeeseesseressssseeessessesees s 1
12 | [OTEYEZTY | BODY WITH TAILLIGHT OPENING - DARK BLUE ..ooooooeoeeesoeeeeeses e eereee s 1
12 | [OTEYEZTG | BODY WITH TAILLIGHT OPENING - DARK GREEN w.oooooccesoeeoeeseeeeee oo 1
13 N/A INSULATION, SOUND, RIGHT SIDE FENDER - SHORT w..ooorrs oo 1
14 N/A INSULATION, SOUND, LEFT SIDE FENDER = LONG +.vvvooooooeoeoeooeoeoeeooe i
15 | [oTrIEy SUPPORT, FRONT BODY ..ooooooooooooeoeeooeoeeeeeooe oo 1
16 | 1018962-01 | KIT, FORWARD AND REVERSE SWITCH COVER (INCLUDES 2 OF ITEM 17) ... i
17 | ooz FASTENER, PLASTIC BARREL .oorss oo 2
18 | mOIzza8 CLIP, BODY KEEPER ....ooooooooeoeeeeoeoeeeeoeoeeee oo 2
19 | [Tz SCREW, SELF-TAPPING, #8 = 32 X 3/8 -..ooovvooooooooooeooeoooeoeeeoeooeoeeooeeee oo 2
20 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 ooooooooeoeooooooeeeeeooeeoeeeeeeeeeee oo 4
21 | mIEA BARREL, PLASTIC -vooeoooooeeoeeeoe oo eeeeee e eeeee e eeeeeeee e 4
22 | [UTr9=g FENDER, INNER o1 oo 2
23 | [oTasmg WASHER, FLAT, TYPE B, 1/4 wooooooooooooooeoeooeoeoeoeoeo oo 2
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REAR BODY AND FENDER - ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 1016952 NUT, “UP, 178 = 20 1orooeeeeeeeeeeeee oo eee oo eeeeeee oo 2

2 | 1012412 PLATE, BODY HINGE ..eoeeeeeeeeoeoeooeeeeeeeeeeeeeeeeeeeee oo 2

3 | [UTIOATTOY | PLATE, BODY KICK ooooroooooeoooeooossoeeeesssesseesesessessseeessesssessesessesssssessesesssssseeeeee 1

4 | 0000332 YR = I A 1 8

5 | 0008251 SCREW, PHILLIPS HEAD, 1/4 = 20 X 1 .ooooeooooeoeoe oo 10

6 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .o 10

7 | o= FENDER, INNER .o 2

8 | mmzAa FASTENER, PLASTIC BARREL ....ooooooooooooeoeoeoeeooeoeoeeeeeee oo 4

o | mirEm SPACER, 1 7/8 evveeoeeeeeeeeeeeeeeeee oo eeeeeee oo eee oo eeeeeeee e 2
10 | oz BOLT, HEX HEAD, 1/4 = 20 X 2 3/4 oooooooeeoeeeoeeeeeeeeeeeeeee oo 2
11 | 0007479 BOLT, HEX HEAD, 1/4 = 20 X 1 1/4 oo 2
12 | moEm S Yo =3 T 1 o 2
13 | moTr7ay CLIP, BODY KEEPER ..ooooooooeeeeeeeeee oo oeeeeee oo eeeeeeeeee e seesseeeeee e 2
14 | oTZoEm SCREW, SELF-TAPPING, #8 - 32 ........ooeoeeeooeoeeeeeeeeeeeeeeeeeeee oo 2
15 | [OTBIZZTY | BODY = BEIGE wooooooeoeeeeeeeeeeseeeeessessseeessssssesseessessssessessssessssssesssseessessessesesssssees 1
15 | [OTBIZZTY | BODY - WHITE oooooeoeeeeeeeeeeeeeeeeseesseessse s seesseseeeeseessseessessessseeeseeseesseses s 1
15 | [OTBUBZTA | BODY = GRAY ..oooooooeeooeeseeeeseseeesesseesesesseesseessesesessseseeeeseeesesesseeseeessesesses e 1
15 | [OTBYBZTG | BODY - RED weooooooroeoeeeeeseeesseeeessessseeeseessseesessessssesssesssesseseseeesessessessessessessss e 1
15 | [UTBIZZTY | BODY - DARK BLUE ..oooorrooeoeeeeeeeseesseceeesessssssesssssssssseessssessssseesseseessessessesesssssees 1
15 | [OTEIZZTG | BODY - DARK GREEN .ooooooeoeoooeeseesseessesssessesssseessseeesseesesssesseseesessessseees s 1
15 | [OTBYEZUY | BODY WITH TAILLIGHT OPENING - BEIGE ..ooooooeeeerseeeeeessescressesseeessesseress s 1
15 | [UTEYBZUZ | BODY WITH TAILLIGHT OPENING - WHITE w.ooooooorreeeeeeeeeeseessceeseseesseseeeeeesessssens 1
15 | [UTEIEZUA | BODY WITH TAILLIGHT OPENING - GRAY ..ooooovorsoeeseeeeeeseesseeeseseesesseeseesesssssens 1
15 | [UTEIEZUY | BODY WITH TAILLIGHT OPENING - RED woovooooveoseeeseeeeeeseesseeseseesessseesseeesssseens 1
15 | [OTBYEZTZ | BODY WITH TAILLIGHT OPENING - DARK BLUE ...oorroeceeeseeceesses e eress s 1
15 | [UTEYBZTY | BODY WITH TAILLIGHT OPENING - DARK GREEN .....cooooreoeeeeeereeseeseeeeesessesens 1
16 | [OT3033 DOOR, ACCESS = BLACK .- ooeooeoeoeoeeeeeeeeeeeeeeeeeee oo 1
16 | 1013140 DOOR, ACCESS = BEIGE ..vvoveoeoeoooooooeoeoeoeeooeeeeeeeeeeeeee oo 1
17 | moTsszg NUT, BLIND, 1/4 = 20 oo eeeeee e eeeeeeeeee e 2
18 | 1018962-01 | KIT, FORWARD AND REVERSE SWITCH COVER (INCLUDES 2 OF ITEM 19) 1
19 | Mooz FASTENER, PLASTIC BARREL ..o 2
20 | mIaE SUPPORT, FRONT BODY oo 1
21 | [oTEsmg WASHER, FLAT, TYPE B, 1/4 w..vvooooooooooee oo oeoeeeeeeeee oo eeeeeeeeeee e seeeeeeeeeee s 2
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SEAT BOTTOM AND ARMREST

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | [OTSE2B0a | ASSEMBLY, SEAT BOTTOM - BUFF (INCLUDES ITEMS 2 AND 8) ..ocoovscereee 1 1
1 | [UTSEaBTY | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 AND 3) ...covvreecreen 1 1
1 | [UTSBEEBT] | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 AND 3) wooooccvereecreen 1 1
1 | [OTSEZBY | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 AND 3) «..coorsocercee 1 1
2 | moTsBZOY COVER, VINYL SEAT BOTTOM = BUFF ...oooooooeeoeeoeeeeeeee oo 1 1
> | moTsEZrg COVER, VINYL SEAT BOTTOM « WHITE .vvovoooooooeooeeoeeeoeoeoeeoeeeeeee e 1 i
> | mTsEZrA COVER, VINYL SEAT BOTTOM = BLACK w.vvvooooooooeoooeoeoeoeooeoeeoooeeeeeeoeoen 1 i
2 | mursEZrEI COVER, VINYL SEAT BOTTOM = GRAY  ovvvoooooooeoeeooeooeeoeoeeoeeeooeeeeee oo 1 i
3 | 1010543 INSERT, WOOD oo eeeeee e 8 | 8
4 | 1015670 ASSEMBLY, SEAT BOTTOM AND ARMREST (INCLUDES ITEMS 5 - Q) w.oooooo....... i 1
5 | Mo BRACKET, SEAT SUPPORT .oooooooooeoeoeeeeoeoeoeeeeeeoeoeeeee oo 2 | 2
6 | MOTHETTION KIT, ARMREST (INCLUDES ITEMS 7 = 9) vovoooooooooooeoeoeoeoeoeoeeeooeeeeee oo 1 i
7 | [oTBsUTON RIVET, MATING, 3/16 e oeeeeooeeeeeeeee oo eeee e eeeeee oo 8 | 8
8 N/A ASSEMBLY, ARMBEST, LEFT oorroooooeoeoeoeeoeoeoeoeeeeeeeee oo 1 i
9 N/A ASSEMBLY, ARMBEST, RIGHT oo 1 i

10 | [oTZEYg BUMPER, SEAT oo oo 1 1

1 | morzEa SCREW, WASHER HEAD TAP, #12 woooooro oo 5 | 5

12 | moTZEEg GASKET, SEAT, SHORT (GASOLINE VEHICLE ONLY) w.oovvoooooooeoeoeoeeoeoeenn 2

13 | [oTZERg GASKET, SEAT, LONG (GASOLINE VEHICLE ONLY) .oooooooooooooeoeoeooeoeon 1

14 N/A INSULATION, SOUND (GASOLINE VEHICLE ONLY) wvvvvoooooooooeoeoeoeoeo 1

15 | [UTBBIZOY | WASHER, FLAT, STAINLESS STEEL, #8 o.eoooooiceososcemssscessseseesssssessesseresssseessees 4| 4

16 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oeeoeeoooooeoeeeeoeoeeoeeeeee oo 8 | 8

17 | poTTESg PLATE, SEAT HINGE, STAINLESS STEEL worvrroo oo 2 | 2

18 | [OTBBUZTY | RIVET, POP, STAINLESS STEEL, 3/16 woovooooooeoesoesereesesseeesessseeessssseeessesesses s 4| 4
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SEAT BACK AND BAG HOOP

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | [OTSEST0Z | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 2 AND 3) w.covoeceoeseeereee 2 | 2
1 | [OTSE5T0§ | ASSEMBLY, SEAT BACK - BUFF (INCLUDES ITEMS 2 AND 3) w..eoovveceverecrenn 2 | 2
1 | [UTSBETU8 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 2 AND 3) w.eoovvoeerereecreen 2 | 2
1 | 1015651-07 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 2 AND 3) w....ooooovoovooorrn. 2 | 2
2 | [oT333g CAP, SEAT BACK - BLACK o oeeeeooeoeeeoee oo eeeeeeee e 2 | 2
3 | [oTsEZETY COVER, VINYL, SEAT BACK - BUFF ...oooooooooooooeoeeooeeoeeeeeooeoeeeeeoeeeeeee e 2 | 2
3 | [oTEZETY COVER, VINYL, SEAT BACK - WHITE .oooooooooooooooeoeoooeoeeoeooeoeeoooeoeeeeoeoe 2 | 2
3 | iz COVER, VINYL, SEAT BACK - BLACK w..ooovooooooooeoeeeeoooeoeeeeooeoeeeoeeeeeee oo 2 | 2
3 | [oTsEZEUY COVER, VINYL, SEAT BACK = GRAY ....-oooooooooeeoeoeee oo 2 | 2
4 | 1017409 MOUNT, SEAT BACK .--ooooeeeoeoeoeeeeeeeooeeeeee oo 2 | 2
5 | [UT9AEZUY | WASHER, EXTERNAL TOOTH LOCK, 1/4 weooovroiieeeesssseeeeseseeseessseesessssesesessseene 8 | 8
6 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 wooooooooooeoeooeoeooooeoeoooeoeeoeoe 8 | 8
7 | 0008233 NUT, NYLON LOCK, 1/4 = 20 -oooooooooeooeeeeoeoeeeeeeee oo 6| 6
8 | 0007847 SCREW, HEX HEAD, 1/4 = 20 X 3/4 +rororoo oo 6 | 6
9 | 0000332 WASHER, FLAT, 1/4 —oooooooeoeoeoeoeoeeeeoeoeoeoeeeoeoeoeoeeeee oo 8 | 8
10 | 0008935 SCREW, CAP HEX HEAD, 5/16 = 18 X 2 1/4 wovvvoooooooeoeooooeoeoeooooeoeeooeeeeeeeee 2 | 2
11 | 1015075 WASHER, FLAT, 5/16 oeeeeoeeoeeoeeeeee oo eeeeeeeeeseeeeeeeeee e eeseeeeseeeseeeeee oo 4| 4
12 | 0007473 NUT, NYLON LOCK, 5/16 = 18 v 4| 4
13 | 1013884 SPACER, BAG HOOP ..o 2 | 2
14 | 1013935 ASSEMBLY, BAG HOOP (INCLUDES ITEMS 15 = 17) .ovoooooooooooooeoeoeoeooeooeooeoe 1 1
15 | [oToE=a FASTENER, PLASTIC BARREL .oooss oo oo oo 2 | 2
16 | [mOTOET3 STRAP, BAG oovovoeoeoeoeeeooeeeeee oo oo oo eeeee oo 1 1
17 | o BUCKLE, BAG STRAP ...oooooooeeoooeoeoeoeoeoeeeee oo 2 | 2
18 | [oTIZUY SUPPORT, SEAT BACK, MAIN .ooooooooooeoeoeeeoeoeoeeoeoeeeeeeoeeeee oo 2 | 2
19 | moTIZ ASSEMBLY, KNEE BRACE WELDMENT .....oooooo oo 2 | 2
20 | oIz FASTENER, PLASTIC BARREL = GRAY .oooooooo oo 4 | a4
21 | 1011706 PAD, MOUNTING, SEAT BACK SUPPORT oo 2 | 2
22 | [UTZO7Z08 | KIT, SWEATER BASKET (INCLUDES ITEMS 23 - 27) woooooooceoeeeoeeseeeseeesessenee 1 i
23 | 0008418 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 1 1/2 wevoovoooeoeeeoeoeoeoeeeeeeoeeeo 1 1
24 | 1015075 WASHER, FLAT, 5/16 wrrvroee oo oo 4| 4
25 | moTEEEm SPACER, NYLON oo 1 i
26 | 0008233 NUT, NYLON LOCK, 1/4 = 20 woovoooooeoeooeoeoeoeooeoeoeeeeeeeeeeeeeeeeeoeoeee oo 3| 3
27 | 0000304 BOLT, HEX HEAD, 1/4-20 X 1 ..ovvvoooe oo ooeeeoe oo eeoeeeee oo eeeeee e 2 | 2
28 | 0001241 WASHER, FLAT, 5/16 1rrrreo o ooeeeeoe oo oo oeoeeeeeeee oo eeeeeeeeee oo 2 | 2
29 | 0007818 BOLT, CARRIAGE, 5/16 - 18 X 1 1/2 roooooeoeoooeoeoeeooeoeeeeoe oo 2 | 2
30 | [UTITOZTY | SCREW, SELF-TAPPING, 516 - 18 X 1 1/4 wooooioccoeooseeeesesseesesesseeseeeseeeseeessenee s 4| 4
31 | 1017774 TN =2 Y=o 10 AN 4| 4
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WHEELS AND TIRES E






WHEELS AND TIRES

ITEM | PARTNO. | DESCRIPTION QA

1 2 3 4
1 | momea NS L R c SR 16 | 16
2 | [OTS7Us01 | ASSEMBLY, BEIGE WHEEL AND STANDARD TREAD TIRE (18 X 8.5 - 8) vvvvcooc.. 4 | a4
2 | [UTS7USUZ | ASSEMBLY, BEIGE WHEEL AND PREMIUM TREAD TIRE (18 X 8.5 - 8) .cvvvveseeoe 4 | a4
2 N/A ASSEMBLY, BEIGE WHEEL AND PREMIUM TREAD TIRE,

WHITE WALL (18 X 8.5 = 8) .ooovooooooooooeoee oo 4| 4
2 | [UTS7USUZ | ASSEMBLY, BEIGE WHEEL AND EXTRA TRACTION TIRE, 6 PLY (18x8.5-8) ... | 4 | 4
2 | [UTESTATY | ASSEMBLY, WHITE WHEEL AND STANDARD TREAD TIRE (18 X 8.5 - 8) c.c.o..... 4| 4
2 | [OTEBTZTZ | ASSEMBLY, WHITE WHEEL AND PREMIUM TREAD TIRE (18 X 8.5 - 8) ..vvvveeoco 4 | a4
2 N/A ASSEMBLY, WHITE WHEEL AND PREMIUM TREAD TIRE,

WHITE WALL (18 X 8.5 = 8) .-ooovoeoooooooooeee oo oo 4| 4
> | [UTEBTZTZ | ASSEMBLY, WHITE WHEEL AND EXTRA TRACTION TIRE, 6 PLY (18 x8.5-8) .| 4 | 4
3 | 1015707 WHEEL RIM, BEIGE ooooooeeeoeoeeeoeoeoeoeoeoeoeoeoeoeoeoeoeoeoeeeoeeeeeeeeeeeeeeeeeeeeeeeo 4| 4
3 | mmEm WHEEL RINM, WHITE oo 4| 4
4 | 0007271-02 | TIRE, UNMOUNTED, STANDARD TREAD (18 X 8.5 - 8) +rsrrvoooocoooooororooesseoooeeoeoo 4| 4
4 | mUTSEZZOZ | TIRE, UNMOUNTED, PREMIUM TREAD (18 X 8.5 - 8) w.ovvvvsrereeseseeresesseresssssene 4| 4
4 | [UT7BY3UZ | TIRE, UNMOUNTED, EXTRA TRACTION, 6 PLY (18 X 8.5 < 8) werrooocerssserrrssrrrrne 4| a4
5 | 0007310 STEM, VALVE ooooeeeeoeeeoeoeeeeeeoeeeeeoeoeeeeeeeoeeeeeee oo 4| 4

Page 3-3


.?sku=1010984
.?sku=101570501
.?sku=101570502
.?sku=101570507
.?sku=101651401
.?sku=101651402
.?sku=101651407
.?sku=1014771
.?sku=101567202
.?sku=101769302

Page 3-4



SAFETY DECALS E



DRIVER / PASSENGER
WARNING DECAL

/\ WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN
CCAUSE SEVERE INJURY OR DEATH.

« Operate from driver side by authorized persons only
and only in designated areas - not on public roads.

« DO NOT start vehicle until all occupants (two (2) per seat
maximum) are seated.

« Remain seated with entire body inside vehicle and hold
on to seat handle or handrail at all times.

« Drive slowly in turns and straight up and down slopes.

« Never stand in front of or behind vehicle.

« DO NOT operate while under the influence of alcohol or

rugs.
« DO NOT leave children unattended on vehicle at any time.
CCl1019606-

KEY SWITCH

/\ WARNING

* GASOLINE EXPLOSION / FIRE.
* CAN CAUSE SEVERE INJURY OR DEATH.
« NO SMOKING, SPARKS, OR OPEN FLAME.

« STOP ENGINE, ALLOW TO COOL BEFORE

REFUELING.

GASOLINE WARNING DECAL
(ON VEHICLE FRAME NEAR FUEL TANK)

CCl 1015476-01
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OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
© Study and understand controls.
© Make sure wheels are turned in desired direction.
© Turn key to “ON” position and be sure nothing is in your path.
* While vehicle is stopped, select direction by placing
shift lever or switch in desired position:
F-Forward N-Neutral R - Reverse (Buzzer will sound)
 Vehicle will start moving when accelerator pedal is depressed.
* Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.
© To stop, release accelerator pedal and depress brake pedal.
 After stopping, firmly depress park brake until it locks.
© Place forward and reverse switch in neutral position.

Turn key “OFF” and remove key when not in use.
CCl1016216-01,

OPERATING INSTRUCTIONS
DECAL

FRAME GROUND AND
GOVERNOR WARNING DECAL
(ON VEHICLE FRAME NEAR BATTERY)

/N WARNING

CAN CAUSE SEVERE INJURY

Moving parts

HOT
manifold & muffler

KEEP CLEAR cci 1019605-01

MOVING PARTS AND
HOT MANIFOLD DECAL
(ON STARTER/GENERATOR

AND ENGINE)

PERIODIC SERVICE DECAL
(ON AIR INTAKE BOX)

Periodic Service Schedule

Service Regular Interval
1. Check Engine Oil Level Monthly
2. Change Engine Oil and First 100 Hours - * Then
Fiter One Year or 200 hours.
One Year Under Normal Use

3. Check and Clean
Six Months Under Dusty Conditions

Air Filter Element!

4. Change Air Filter" *Two Years or 300 Hours
5. Check Tire Pressure Monthly (See Manual)

6. Replace Fuel Filters *Two Years or 300 Hours
7. Check /Fill Transaxle *One Year or 150 Hours

*Whichever comes first
TFor easy access to air fiter housing,
remove the intake hose from the front of the housing.

INGERSOLL-RAND DECAL
(ON BODY PANEL)



SAFETY DECALS - GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1019606-01 | DECAL, DRIVER/PASSENGER WARNING ..oooooioccooooooeoeeoeeeeeeeeeee oo 1
2 | [OTBZETON | DECAL, KEY SWITCH weooooooreeeeosoeseesssssseeessssssessssssssssessssessssssseesesssssesessssseees 1
3 | 1016216-01 | DECAL, OPERATING INSTRUCTIONS oo 1
4 | [UTSAZETY | DECAL, GASOLINE DANGER -....coooooeoosoooeeesoseessseeesssseessseeesseseesseseres oo 1
5 | [UTOE050Y | DECAL, HOT MANIFOLD WARNING ...oorooeeoeseeorsoseesseseessseeesseseessesessssseeseeses 2
6 | [UTUTSZ01 | DECAL, NEGATIVE FRAME GROUND WARNING ...oecooreseeeeeeesecereseeseeesesssenes 1
7 | 1019443-01 | DECAL, PERIODIC SERVICE SCHEDULE .....oooooooooooooooeoeoooeoeeoeeoeooeeoeoeeoo 1
8 | 1019524-01 | DECAL, INGERSOLL-RAND -...ooooooooooooooooeoeeeooeoeeoeeeoee oo 2

Page 4-3


.?sku=101825101
.?sku=101547601
.?sku=101960501
.?sku=101915201

DRIVER / PASSENGER
WARNING DECAL OPERATING INSTRUCTIONS

© Read Owner's Manual and safety warnings located on dash panel prior to driving '
& WARNING KEY SWITCH * Study and understand controls.

READ AND FOLLOW THESE WARNINGS AND THE OPERATING © Make sure wheels are turned in desired direction.

INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN o Turn key to “ON” positi b thing is i th

CAUSE SEVERE INJURY OR DEATH. urn key to position and be sure nothing is in your path.
. 0p§ral? Irorz driver si‘;ie by authorized pﬁsons %nly © While vehicle is stopped, select direction by placing

and only in designated areas - not on public roads. . - . .
« DO NOT start vehicle until all occupants (two (2) per seat shift lever or switch in desired position:

maximum) are seated. e . F-Forward N-Neutral R - Reverse (Buzzer will sound)
: EﬁT:I:e:ﬁae:lld‘lﬂellyrel:‘::lr;r:ﬁda‘ gﬁl;ii:‘:esl.ucle and hold * Vehicle will start moving when accelerator pedal is depressed.
. arive sIrwI& in ;urnts a'mi sitlrahi_glal uph_arlui down slopes.  Slowly depress accelerator pedal to increase speed. Park brake will
« Never stand in front of or behind vehicle. .
« DO NOT operate while under the influence of alcohol or release when accelerator pedal is depressed.

drugs. o To stop, release accelerator pedal and depress brake pedal.
« DO NOT leave children unattended on vehicle at any time. o Aft N N -

CCI 1019606-01 er stopping, firmly depress park brake until it locks.
© Place forward and reverse switch in neutral position.

Turn key “OFF” and remove key when not in use.
CCI 1016216-01

OPERATING INSTRUCTIONS

DECAL
« Maximum vehicle speed is limited during downhill npe
with accelerator pedal depressed.
» Vehicle Y/ill bv.ake gently when acceler.ator.pe.dal is ’r.eleaied.
. z:tel::‘ﬁ activated only when tow switch is in the "RUN' DAN G E R D ECAL
+ When towing vehicle, tow switch must be in mz "cr‘o:rg; ';‘?9'2"8‘ (0 N BODY UNDER SE. AT)
MOTOR BRAKING DECAL DANGER / POISON

H EYES

(POWERDRIVE PLUS VEHICLES ONLY) % v no | s | GHERRE
() gmo | e o, | My oo
EXPLOSIVE +SHOKING SEVERE BURNS HEL®

(GASES CAN CAUSE
BLINDNESS OR INJURY

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

VAR'/.\:1Y[\el HOT RESISTORS (COILED WIRE) CAN CAUSE SEVERE BURNS.

RESISTOR WARNING DECAL
(ON FRAME UNDER SEAT ON
V-GLIDE 36 VOLT VEHICLE)

(ON MOUNTING PLATE UNDER ACCESS PANEL
ON POWERDRIVE PLUS VEHICLE)

TOW SWITCH WARNING DECAL 'NGERS’&'*LRAND
(ON TOW SWITCH BRACKET UNDER SEAT)

AWANNS ou g vonce (RS
PLACE TOW SWITCH IN "TOW* POSITION BEFORE: FAILURE TO DO SO COULD RESULT IN DAMAGE STREAM AT THIS SWITCH. CCl 1016109-01

*TOWING TO VEHICLE OR BATTERY EXPLOSION.

EXTENDED STORAGE POTENTIOMETER CAUTION DECAL

“DISCONNECTING BATTERES cottoro0se-on (ON WIPER SWITCH COVER INSIDE

BATTERY COMPARTMENT)

(POWERDRIVE PLUS VEHICLES ONLY)
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SAFETY DECALS - ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1019606-01 | DECAL, DRIVER/PASSENGER WARNING w.oovvooooooooooooeoeoeoeoooeoeeooeoeeeeeoee 1
2 | [OTBZETON | DECAL, KEY SWITCH weooooooreeeeosoeseesssssseeessssssessssssssssessssessssssseesesssssesessssseees 1
3 | 1016216-01 | DECAL, OPERATING INSTRUCTIONS woooooooooooooooooeoeoeoeoeoeeoeoeoeeeoeeeoo 1
4 | [UTZEUTTUY | DECAL, MOTOR BRAKING (POWERDRIVE PLUS VEHICLE) «..oooocoreeeersceereee 1
5 | [oT3avg DECAL, RESISTOR WARNING (V-GLIDE 36 VOLT AND
POWERDRIVE PLUS VEHICLES) +.vvovoooooooeooooooeeoeooeoeeeeeoeoeeeeeooeoeeeeeeeeee s 1
6 | mUIE DECAL, BATTERY DANGER/POISON .oovoooooooeoooeoeeeoeoeoeoeeeeeeeeeoeoee 1
7 | 1019524-01 | DECAL, INGERSOLL-BAND ..oooooooooooeoeoeoeeeoeeeeeoeoeoeoeeoeoeeeeeeeeeeeeeeeeeee 2
8 | [UTETOZUY | DECAL, POTENTIOMETER CAUTION cooooiooooooooeoeesosseseesssessesssseesesssssesese e 1
9 | [UTOUBEUY | DECAL, TOW SWITCH (POWERDRIVE PLUS VEHICLE) ..oooocoosceereeeees e 1
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BRAKES, PEDAL,
AND CABLE ASSEMBLIES
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BRAKE ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
[UTBZ330] | CLUSTER, RIGHT BRAKE (INCLUDES ITEMS 1 - 9) crooccoeeeeseeeresseesseseresesee 1 1
UTBZ33:03 | CLUSTER, LEFT BRAKE (INCLUDES ITEMS 1 = 9) w.ooovooeoceerssessrensesseesssesseeness 1 1
1 | morezavon ASSEMBLY, BACKING PLATE, RIGHT (INCLUDES ITEMS 2, 3 AND 4) ........... 1 1
1| moTEzg ASSEMBLY, BACKING PLATE, LEFT (INCLUDES ITEMS 2, 3 AND 4) ......oooooo... 1 1
2 | [UTBTERTY MECHANISM, ADJUSTING, RIGHT evvoorre oo 1 1
> | [oTETEEY MECHANISM, ADJUSTING, LEFT -.ovvvooooooooeooooeoeoeeeoe oo 1 i
3 | [oTEZsTOl X == S 1 1
4 | MmoTEZEETY WASHER, PLATE oo oo 1 1
5 | [OTOBEQ COVER, DUST oooooeeeooeeeeee oo eeeee e eeeeeee e 1 1
6 | [moTEZ3ZOl PACKAGE, BRAKE SHOE (FOUR PIECES) rvvrooo oo 1 1
7 | moTeg KIT, SHOE RETAINER (FOUR PIECES) wovvvovoooooooee oo 1 i
8 | [UTBTEITY PACKAGE, BRAKE SPRING (FOUR PIECES) oo 1 1
9 | 1018155-01 ASSEMBLY, LEVER, RIGHT oo oeeeoe oo eeeeee e eeeeee e 1 1
9 | 1018155-02 ASSEMBLY, LEVER, LEFT .-ooooooeooeoeoeoeoeeeeoeeeeee oo 1 i
10 | mEvs NUT, HEX HEAD LOCK, GRADE 8, 5/16 - 24 ——rror+++— oo 8 | 8
11 | [oTaTs3 BOLT, BRAKE CLUSTER MOUNTING wovvvvooooooeooooeoeeoeoeoeeeoeoeeeeeeeee 8 | s
12 | moToBZY PIN, CLEVIS, 5/16 11 oeeeoesoeeeeeee oo eeeeee e eeeee e eeeeee oo 2 | 2
13 | [pOOTU3S PIN, COTTER, B/32 X 1 ooooooeoeoeoeoeeeeeeeooeeeeee oo eeeeee e 2 | 2
14 | 1019008-01 | HANGER, BRAKE CABLE (GASOLINE VEHICLE ONLY) woooooooooooooeoooeoeoeo 2
14 | [oT=2og HANGER, BRAKE CABLE (ELECTRIC VEHICLE ONLY) woovoooeooeoeoeooeoeoe 2
15 | [OTZITION | DRUM, BRAKE ..ooooeooseeeosseeessseeessesesssesesssessesssssesesseeeseseseessseseese s ssees s 2
16 | mOTIZrY E-CLIP, /2 oo 2 | 2
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FLOORBOARD
REMOVED FOR
CLARITY

REFERENCE
GASOLINE VEHICLE
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BRAKE PEDAL AND CABLE ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 0001242 NUT, HEX, 5/16 = 18 vooooooooeoeeoeoeoeeeoeoeoeoeee oo 1 1
2 | [OTBEEZTY | SPACER, EQUALIZER ...ooooooooeoeoeseseeesssseeesssesseessssssesssesssessssssseesesssssesessssseees 2 2
3 | mmrEm KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) ..o 1 1
4 N/A PIN, EQUALIZER PIVOT oo 1 1
5 | 0007473 NUT, NYLON LOCK, 5/16 = 18 oroooeree oo 1 1
6 | Moo KIT, BRAKE CABLE (INCLUDES ITEMS 7 = 9) oo 2 2
7 | mmrm E-CLIP, 1/2 oo 2 2
8 | pooTosg PIN, COTTER, 3/32 X 1 oo oo oo 2 2
9 | [moToEzg PIN, CLEVIS, 5/16 oo oo 2 2
10 | [UTI5EUUY | KIT, BRAKE PEDAL (INCLUDES ITEMS 11 - 16, 19 AND 32) w.ooovooicorserree s 1 1
1 | [oTss3y SPRING, BRAKE RETURN ..o 1
12 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 = 16 X 1/2 wvvvooooooooooooooooooeoooo 4| 4
13 | [oT38EY PAD, BRAKE PEDAL ... oooooooeoeooooeoeeeeoeooeoeeeeeoeeoeeeeeoeeeee oo 1 1
14 | [OTIS3TON ROD, EQUALIZER oo 1 1
15 | 1019530-01 BOLT, HEX HEAD SHOULDER, 3/8 X 1 wovoooooooooooooeoeoeeeoeeeeeeeeeoeoeoeoeeeeeeeeeeeeeeee 1 1
16 | 0007473 NUT, NYLON LOCK, 5/16 = 18 oo oo 1 1
[UTTB7703 | KIT, PARK BRAKE (INCLUDES ITEMS 17-21 AND ITEM 24 ON PAGE 5-7).......... 1 1
17 N/A ROD AND PAWL oo 1 1
18 | moTroZg PIN, COTTER, 7/64 X 1/2 oo oo 1 1
19 | moTErg NUT, PUSH, 5/16 oo 1 1
20 SLEEVE, PARK BRAKE ROD .ooooooooooeoeoeeoeoeoeoeoeoeoeeeeoeoeeeeoeeeeee oo 1 1
21 | 1010932 JOINT, BALL, 14 = 28 ooooeeeeeeeeeoeeoeoeoeoeoeoeoeoeoeeoeeoeoeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeoe 1 1
22 | moToTz3 SPRING, PARK BRAKE TORSION ..o oo 1 1
23 | moToEz SPAGER, PARK BRAKE oo 1 1
24 | [UTOBZE STOP, BRAKE oovooeeoeoeoeeeeoeeoeeeeeee oo 1 1
25 | 0001028 NUT, HEX, 1/4 = 20 oo oo 1 1
26 | oD PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) vvvoooooooooeooooeoeeeeeooeoeeeeeeoeoeeeeooeoeee oo 1 1
27 | 0001241 WASHER, FLAT, 5/16 wovvoeeeeeoeoeoeoeooeoeoeeoeoeoeoeoeeeeeeeeoeeeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeo 4| 4
28 | MUIOTZY SCREW, HEX HEAD CAP, 5/16 = 18 X 2 1/2 oooooooooeooeoeoeoeoeoeoeoeeoeoeoeoeeoeoeeoeoeoeeeooo 4| 4
20 | [oTIETE KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 30 - 33) wooovoooooooooeoeoooeoe 1 1
30 | poUUTO3Z BUSHING, NYLON oo 2 2
31 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 ~16 X 1/2 wovvvooooooooooooooeoooeooeo 2 2
32 | [UI=Em NUT, PUSH, 3/8 oo 1 1
33 | [UT3EM PAD, PARK BRAKE oo 1 1
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ACCELERATOR PEDAL ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | [T SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEM 2 AND 3) vvvvvvvooo.... 1 1
2 | 1013871 PAD, PEDAL oo 1 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 = 16 X 1/2 woovooooooooooooooeooooeoeo 4| 4
4 | 0001624 SCREW, HEX CAP, 3/8 - 16 X 1 1/2 oo 1 1
5 | 0001241 WASHER, FLAT, 5/16 ooooooeooeoeoeeoeooeoeeee oo oo 1 1
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD ..o 1 1
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 vrvrooeoooooooeoeooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 1 1
8 | 0000332 WASHER, FLAT, 1/4 oooooeeeeeeeeeeeoeoeoeoeoeoeoeoeeoeeoeoeoeoeoeeoeeeeeeeeeeeeeeeeeeeeeeeee 4| 4
o | mIrEa BEARING, PIVOT SUPPORT oo 1 1
10 | [OTIEETTY | NUT, FLANGED LOCK, 1/4 = 28 .eooovoooiceeesesseeessesseeeesssseessessseseesssseeeseessessss s 1 1
11 | [OTBTZETY | RETAINER, SPRING wooooooieoooseseeeeeesesessesesseesesseseseessssesssssssseseessssseeseesessee s 1 1
12 | 1017962-01 | SPRING, RETURN oooooooooooeoeeoeoeoeeoeoeoeoeeoeoeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
13 | moIEmE OO RLa = 1 c N 1 1
14 | moTZ3Eg BUMPER, RETURN SPRING ... . ..o oo 1 1
15 | 0008233 NUT, NYLON LOCK, 1/4 < 20 oo 4| 4
16 | 101818801 | STUD, BALL wooooeeoeoeeeoeeoeeoeoeoeeoeoeoeeoeoeeoeoeeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
17 | 1018719-01 | ASSEMBLY, ACCELERATOR ROD (POWERDRIVE SYSTEM 48 AND V-GLIDE
36 VOLT VEHICLES) (INCLUDES ITEMS 18 AND 19) .oooovvoooooooooooooooeoooo 1
17 | 1019124-01 | ASSEMBLY, ACCELERATOR ROD (GASOLINE VEHICLE ONLY)
(INCLUDES ITEMS 18 AND 19) oo 1
18 | [oTIoEA NUT, UNF HEX JAM, /4 = 28 oooooooeoooeoeoeoeoeoeoeoeoeeeeoeoeeeeoeoeoeeeeoeeeee oo 2 2
19 | T3 JOINT, SPRING-LOADED BALL oo 2 2
20 | mor7og TS Yo =1 T 1 1
21 | [oTTEm! SUPPORT, ACCELERATOR PIVOT ROD ..o 2 2
22 | [UTBETZTT | SCREW, HEX CAP, 1/4 - 20 X 1 1/8 coocoeoovcseeoseesesseesseseessesssseseseresssesesesessessene 4| 4
23 | 0008754 NUT, NYLON LOCK, 3/8 16 oo oo 2 2
MUTIBZ7-03 | KIT, PARK BRAKE (INCLUDES ITEM 24 AND ITEMS 17-21 ON PAGE 5-4)........... 1 1
24 N/A ASSEMBLY, BATCHET ooooeeeoeeeeeoeoeoeoeoeoeoeoeoeoeeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeee 1 1
25 | 0000334 WASHER, FLAT, B/8 —oooooooeoeoeoeoeeeoeoeooeeeoeeeeoeeeeee oo 2 2
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FRONT AND REAR SUSPENSION

STEERING,
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STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION QA B

1 2 3 4 n
1 | [UT386] JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) w.........ooovvorrrrrsreee. 1 1

2 | 7z SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM ......ooooeoooooooooeoeeeeoeoeeeeeee e 3 3 E
3 | 0007174 WASHER, LOCK, 5/16 ........oeeeeeeeeeeeeesseseseseceeeeeeeseeseesseseceeeeseeeeseseess s 3 3
4 | 1016185 MOUNT, STEERING COLUMN, LEET HAND ... cecceeeeneeseessee e 1 1
5 | 1016184 MOUNT, STEERING COLUMN, RIGHT HAND ..........oovvomrroroeeeeeccccoeoeeeees e 1 1
6 | mUTEZEY SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 2 ........vvoverrrrree.. 2 2
7 | 0000334 WASHER, FLAT, 3/8 ..ooooseccccccceeeeeeee s eeceeeeeeee s se e cecesseeeee e 4 4
8 | [OTBIEY SCREW, HEX HEAD CAP, 3/8 = 16 X 7 ..eeceveveeeeeseseeessseccceeeeeessseesesssseceseeseeeeseessee 2 2
9 | 0008754 NUT, NYLON LOCK, 3/8 = 16 oorvvseecccccceooeeesesseeseecceeeeeeeees e ceoeeeeeee s 2 2
10 | goTazsg SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 ......ovvvvvvre..... 1 1
1 | moTse;m WASHER, FLAT, 5/16 .oooeecccccceeeoeeeeseeeeeseeeceeeeeeeesseeseseeceeesseeeee e ceeseseeees e 1 1
12 | [OTZagy BOOT, STEERING COLUMN ..o ceceeeeeeees e seceeeeeeeeeee e 1 1
13 | 1016181 ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) ..........oovovorrrrree.. 1 1
14 | [oTZE0Y YN T = 7N NI N Y 1 1
15 | [OTZE03 WASHER, STEEL, 5/8 .ooeeoeeeeeeeeeeeeseseseceeeeeeeeseeseeeseseseeeeeseeeeseseess s 1 1
16 | [OTEZ13 SPRING, COMPRESSION ....oooosooeeeeeeeeeeees s eeceeeeeeeeeeesseeesececreeeeeee e 1 1
17 | 1014125 =10 =3O 2 2
18 | moTazi ASSEMBLY, BEARING: .........coooeoeeeeeeseeseeececeeoeeeeeeeeseeseseeeeeeoeeeeessseessseeeeeseeeeeo 2 2
19 | moTETm SEAT, BEARING ..oooooeceoeeeeeee e ceeeeeee e seceeseee et ceeeseeeee e 2 2
20 | [OTE5EY SHAFT, STEERING COLUMN .....oooccccccceeeeeeees e ceceeeeeeeeee e ecceeeeeeeeee e 1 1
21 | 1016622 COLUMN, ALUMINUM STEERING -........ooooooeresseeseceeccoeoreeeseesssesseeeoeneeeee s 1 1
22 | 1014214 YN T N NN Y 1 1
23 | MUz SEAL, BEARING ..o eeeeeeeeeee e eceeeeee e eeceeeseee et ceeesoeeee e 1 1
24 | 1016263 COVER, STEERING COLUMN ...oooooeeeseeeeeeeeees e eecceeeeeeeeeeesee e 1 1
25 | [UTETSY = Iy == N J s 1 1
26 | [OI7Z3 NUT, NYLON LOCK, 5/8 = 18 oovvvoeeececccceoeeeseesesseeeeecoeeeeeeessseesseeeeeoeseeeee s 1 1
27 | 1016219 ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 28 - 31) ......coooovveoererereeee 1 1
28 | [OUTZ563 SCREW, ROUND HEAD, #12 - 14 X 1 +.ccooveveoeeesseeseeeeccceeeeeeseeseeeesecceeeseeeeeeeseeeee 2 2
29 | [UTZS59 SPRING, TAPERED COMPRESSION ......ooooooosoeeecooreeeseeseeee oo 2 2
30 | [UTEZa GRIP, PENGIL ..ooooosos oo ceeeeee oo seeoseee e ceesoeeee e 2 2
31 | 1016154 CLIP, SCORE CARD ....oooooooooeeeeeeeseeeeeececeeeeeees e seeeseseee et ceeseeeee e 1 1
32 | [OTE6B3 SCREW, PHILLIPS, TYPE A, #12 = 11 X 5/8 vvvvvvoeeeeesececcceeeeeeesseesesssseceeeeneeeessessee 2 2
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STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QA B

12 3 4 n
[OTB783:03 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 - 22) ...oovvvvvvveeeeeereese 1 1

1 | [oT303g SEAL, DUST, RIGHT ..oooooooooeeeeecooeeeeeeeees oo eeeeeeeeeeeeeeeeeeeeeeee e 1 1 E
2 | 0008990 WRAP, TIE oo oo eeeeeeeee e eeeeseee e eeeseeeee oo eeeeeee e 2 2
3 | moTEsUZOl ASSEMBLY, INNER BALL JOINT ..o 1 1
4 | 1018803-01 WASHER, TAB oovvceoooooee oo eeeeeeeoees e eeseseese e eeeeseesees e eesseseeee e s 2 2
5 N/A BUSHING, RACK .- ooooeeeeoeeee oo eeeeeeo oo eeeeeseee e eeeeesseeeese s eeeesseeeesee 1 1
6 N/A BOX, STEERING GEAR ......ooeooooeeeeeeee oo eeeeeeeee s eeeeeeesee e eeeeeeeeeee s 1 1
7 N/A BEARING, LOWER PINION ... oooooeeooeeoeeoe oo eeeeeeeoee e eeeeeeeeees 1 1
8 N/A PINION, STEERING .vvvvevooeeeeeeeeeeeeooeesesseseeeesseeseseseseseeeesesseessessesseeeseseseeeese 1 1
9 | [moTBrIEDY BEARING, UPPER PINION .....ooovoeeoooooee oo eeeeeeeeee e eeeeseeeee e eeeesseeeese 1 1
10 | [OTE79901 RING, C-TYPE STOP .oooooooeee oo eeeeeeee oo eeeeeeeee e eeeeeeeeee e eeeeeeeeeee s 1 1
11 | 1013051 RING, SNAP ..o eeeeeeee oo eeeeeee e eeeeseesee e eeeeeeeee 1 1
12 | [OT3053 SEAL, DUST, STEERING PINION ....oooooooveeeeeoeseeeseeeeeeeeee s seeeseseeeeseesseseeees 1 1
13 | [OIB79701 GUIDE, STEERING RACK . .ooooveeoeeeee oo eeeeeeeeoeee e eeeeeeeeee e seeeeeseee e 1 1
14 | [OTE79sT0l SPRING, YOKE .oooeoeooooeee oo eeeeeeoe oo eeeeeeee e eeeeeeee e eeeeeesee e 1 1
15 | [oT3043 NUT, LOCK, RACK SCREW ..o ooeeeeeeee oo eeeeeeeeeeeeee oo eeeeeeeee e eeeeeeeeee s 1 1
16 N/A SCREW, RACK GUIDE ..o eeeseeeoee e eeeesesse s sesseeee e 1 1
17 N/A RACK, STEERING .oovvveeoooeees oo eeeeeeeeesee e eeeeeseee e eeesseesee e eeeesseeee s 1 1
18 | [UTB7Y5T1 WASHER, STOP .vooooeoeeeeeeeeeeeeeeeee oo eeeeeeee e eeeeee e eeeeeesee e 2 2
19 | 1018796-01 RING, C-TYPE STOP .oooooooeeeeeeeeeeeeeoe oo eeeeeeeee s eeeeeeee e eeeeeeeee s 1 1
20 | [OTBB0U0T Y7 YU 0 U1 s == OO 1 1
21 | 1018801-01 O-RING, DUST SEAL RETAINING ... eeoeeeeeeeeeeeeeeseeeeeeeeeee e seeeeeseee e 1 1
22 | 1019260-01 CAP, RACK END DUST ..o eeeeeeeeoee e eeeeeee e eeeeeesee e 1 1
23 | [pOUTO3S PIN, COTTER, 3/32 X 1 weooreoeeeeeoeeeeeeeee oo eeeeeoe e eeeeesees e eeeeee e 1 1
24 | 0007540 BALL JOINT, LEFT HAND THREAD (INCLUDES ITEMS 25, 26 AND 27) ...c............ 1 1
25 | [OI5597 FITTING, THREAD FORM GREASE, 1/4 - 28 <.ovvveooooeeeoeeeeeeeeeoeeeeeeeeeeeeeeeeeoees 1 1
26 | [OU7B0Z NUT, HEX SLOTTED, 3/8 - 24 .vvvvvvoveeeeeeeeeeeesessessesessseseeseeseseeeeseesssssssssssseseseenenees 1 1
27 | [OTIT3Y BOOT, DUST ..o eeeeeee e eeessee e eeeeeseee e eeeeeeeee e 1 1
28 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 = 20 rrvvvvvveeooeoeeeeeeeeeeeeeeeeseeseseeeeseeeeeee e 1 1
29 | [oIZaBy LINK, RACK AND PINION DRAG: ....ccoeeeeeeeeeeeeeoeeseeseeeeeeeeseeseeeessseeeesseeene s 1 1
30 | 1013042 NUT, HEX, M2 X 1,75 eoooeeeeeeeeeeeeeeeeee e eeeeeeeeeee e eeeeeeeee e eeeeeee e 1 1
31 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 woocoooeeeeeseeeese oo eeeeeeeeeeeeeeseeeseeseeeeeseeee s 3 3
32 | 0000334 WASHER, FLAT, B/8 ... eeeoeeeeeeeoee e eeeeeeseeese s eeeeeeesseese s sesessesese e eeeeeeeseene 3 3
33 | [OToT3g NUT, DIMPLED LOCK, 3/8 = 16 rvvvveveeeeeeesseeeeeeeeeeeoeeseesseeeeeseseessseesseeeeeeseeee e 3 3
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FRONT SUSPENSION, UPPER

ITEM | PARTNO. | DESCRIPTION QA B

12 3 4 n
1 | o33 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) . vvvvvvoeeoeeeseereeeeeeeee 2 2

2 | [UTe3Zm BUSHING, URETHANE ..ooooooooooooeoooeeeoeoooeeeeeeeeese oo eeeeeeeeeeeeeeseneeeoeenene 6 6 E
3 | T3y SLEEVE, DELTA OUTER .vvvvveeeooeeeersnsessesssssesseesesseeeessesssssssssssesseseeneseesessesssssse 1 1
4 | [oTE3RY SLEEVE, DELTA INNER ..o oeeeeeeoeeee oo eeeeeee e eeeeeseee e 2 2
5 | 0008754 NUT, NYLON LOCK, 3/8 = 16 +rrvvvvvveeeeeeessseeeeeeseeeeeessssssseeessesesseessesseseeessesessseseseeeees 8 8
6 | 0007539 BALL JOINT e eeeeeeeeeeseeseessesessssesesesssseseeesseeseeeesesessessssssessessesennseseessssssseses 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 rrevvooeoeveeeeeeeeeeeseseessseesessessssssesesseeeeeeesesssssssssssesseesensensesesssssssssses 1 1
8 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 wecooooeeressoeeoee oo eeeeeeeeeeeeeesesesseseeeeeseeeseessesssssseee 2 2
9 | [oToT3g NUT, DIMPLED LOCK, 3/8 = 16 vvvvvvveooeeeeseeeeeeeeeeeeeesssesseeeseeseesesssesssseesssesessssseseeeees 4 4
10 | 0002402 SCREW, HEX CAP, 3/8 = 16 X 2 1/ . eeeoeeeeeeeeeeeeeeeeeeeeeeeesesssssssssesseseensnnsesssssssssssee 4 4
1 | ooz ROD, TIE ovveeeeeee e eeeeeeeeee e eeeeeeee e eeeeesee e eeeeesee e eeeeeeseeee e 1 1
12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 = 20 ..o seeeeeeeeeeeeeeeeeeeeeeeeeneeeeeessssssessese 1 1
13 | 0007540 BALL JOINT, LEFT HAND THREAD ......ooeeoooeeeeooeseeeeeeeeeeeseeseeseeseseeeeeeeeese s 1 1
14 | [OI7Zeg STRAP, A-PLATE .ooooeoooooee oo eeeeeeeeoee oo oo eeeeeee e eeeeeee e eeeseeee oo 2 2

15 | 1015813 SHOCK ABSORBER, FRONT (GASOLINE VEHICLE ONLY) c.vvvvvveeeeeeeeerereerrsssssse: 2

15 | [oTEZ3g SHOCK ABSORBER, FRONT (ELECTRIC VEHICLE ONLY) c.vvvvvvveeeeeoeeooerceerssesee 2
16 | [OTOTZ3 PLATE, SPRING MOUNTING: . vvvvvvveoooeeeeeeeeeeeeeeeeoeesseeseeeesseseesee e eeeessesen e 1 1
17 | [OI0Z0g BOLT, HEX HEAD, 3/8 - 16 X 4 1/4 ..cooooereereeeeeeseeeeseeeeeeeeeeeseessssssssssssesennsesessssssssse 4 4
18 | [OUTB38Y ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT .....cccoovoeeeeeressosssessssseeeseeseeseeeees 1 1
19 | [OTIY3g SEAL, DUST oo eeeeeeeeeeeeeeeeeeee e e eeseeseesssssenessenee e 3 3
20 NUT, SLOTTED HEX, 3/8 = 24 ovvvvvvoeeoooeeeeeeeeeeeeeeeoeeseeeeeeeeeeesees e eeeessesess e 3 3
21 | [OUTU33 PIN, COTTER, 3/32 X 1 covvvvvvevveveeeeeeeeessessesssesssssssssssessseeesesssssssssssssssssesenseesesssssesssses 1 1
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FRONT SUSPENSION, LOWER

ITEM | PARTNO. | DESCRIPTION QA B

1 2 3 4 n
1 | [UTU32g ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) ..oocccccccccoorrrerrrrrrreee 1 1

2 | [oTo3E ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3,4 AND 5) ........cooooovvvvvrmrmrrer. 1 1 E
3 | 0008067 BUSHING, BRONZE SPINDLE ..........oooooooooooooooeeeeeeeeeeeeeeeeeeeeeseesessseseseseeseeeesesee 1 1
4 | 0007048 BUSHING, BRONZE .......oooovooeeseeeeeesecccceeeeeeeesesseeseseeeeeeseseeeseeeseesseeceseseneee e 1 1
5 | oY FITTING, GREASE, 1/4 = 28 .ooooooooeeeccccceoeeeee oo eoeoeeee oo 1 1
6 | mOTZO3g SPRING, TAPERED LEAF ....oovvoooeseoeeeeecccceeoeeeees e eeeceeeeeeeee s seceeseneeee e 1 1
7 | 0008745 ECCENTRIC .oooooe oo eceeeeee e eessseee e eeeseeeee e 1 1
8 | 0000706 NUT, HEX, B/8 = 16 .....eeeeeeeeeeeeesesseseseeceeeeeeeseeseseeseseceeeseseeee e s eceseeseeess s 1 1
9 | morTEYg ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) wovvvrssesececccceooeeeeseeseeee oo 2 2
10 | moTIsey PACKAGE, HUB BEARING ...oooooseec oo ceceeeseeeee e eeeeseeeee e 2 2
1 | [orse STUD, LUG, 1/2 = 20 oo ececeeeeeeee e seceeeseee et eeceeeseneee e 4 4
12 | [OI3T33 SEAL, DOUBLE LIP ..o eceeeeeeeees e secceeseee et seceseeeeee e 1 1
13 | moTIEs] COVER, DUST ..ooooooo oo eeeeeeee e eeseee e 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 = 16 revvvseeccccccceeeeeseesesseeeeeceeeeeeees s eeeceesoeeeess e 4 4
15 | [UTE387] SCREW, HEX HEAD CAP, 3/8 - 16 X 2 3/4 .......oooooooeeoeoeeoeeeeeeeeeeeeeeseseseseeeeseeeesesecene 2 2
16 | [UTE383 CLEVIS, UPPER DELTA ....ocoooooeeeeeseeeeseseeccceeeeeeees e seeceeeeseeeee e s secesseseeeeseeseee 2 2
17 | EOTIOZTEON | NUT, NYLON LOCK, 1/2 = 20 cooooooooeioccooeeeeeeseeeseeeceoeeeeesseseseeeeeeeeee s 2 2
18 | [oTOUZg T I N Y 2 2
19 | [UTOTEg BEARING, THRUST .....coooooooeeeseeeeeeeccecoeeeeesse e eeceeseeeee e eceesseseee e 2 2
20 | [OTBE38Y WASHER, KINGPIN WAVE .......ooooooseseeeccccceeeeeees e secceseeeeeseesseesseceeeeseeeeeseseee 2 2
21 | [UTUYs3 U OO 8 8
22 WASHER, FLAT, /4 .oooooooecccccceeeeeee e ceceoeeeee s eeeeeseeee e 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 = 16 ooovoeeececccceoeeeeeeseseeeceecceeeeeeeeseesesseeceeeseeeeeseeeses e 2 2
24 | 0007910 IR oL m H=t T - 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 = 16 X 3 3/8 ..ovvvvvvosoeeecceceooeeeees oo 2 2
26 | [UTE38Y KINGPIN ..o eeeee e eeeseee e 2 2
27 | [OTE583 BUSHING, URETHANE ....oooooooeoeeeeeecccceeeeeese e eeceeeeeeeessseee s eeceeeseeeee e 4 4
28 | [OTZ303 BUSHING, STEEL w...v.ooeeeeeeeeeeeeeee e eeceeeeeeeseeseseeseseceeseseeee e eceeseeseee s 2 2
29 | mUTAZrg PLATE, FRONT SPRING RETAINER .....ovvoorossesecccccccooeeeee s ceeooeeeeee e 1 1
30 | 0001624 SCREW, HEX HEAD CAP, 3/8 = 16 X T 1/2 .ovvvvveooooeeeececcceeoeeeeeeeeseeee oo 4 4
31 | 0000357 WASHER, LOCK, 3/8 ..eoeeoeeeeeeeeseseeeeececeeeeeeee s seeeeeseeees e ceessoeeee s 4 4
32 | 0000706 NUT, HEX, B/8 = 16 .....eeeeeeveeeeeesessesesecceeeseeeseeseseeseseceesseeeeeseesssssecceseeseeesseeses e 4 4
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REAR SUSPENSION

ITEM | PARTNO. | DESCRIPTION QA B
1 2 3 4 n
1 | s SHACKLE, REAR SPRING (GASOLINE VEHICLE) ....evvvveeeeoeee oo 4
1 | 0007569 SHACKLE, REAR SPRING (ELECTRIC VEHICLE) .....vveeoeeveeeeeeeeeeseeeeeeeeeeseeseeen 4 E
2 | 0008754 NUT, NYLON LOCK, 3/8 = 16 rvvvvveeeeeeeeeseeeeeeeeeeeeee e eeeeeeeeeseeeeseeeeeeeeeeee e 6 6
3 | [oTZseg BUSHING, STEEL +ooovoeooeeeeeeeeeeeeeeeeeeee oo eeeeeeoeee e eeeeesees e eeeese e 4 4
4 | [OT5583 BUSHING, URETHANE ...v.eeeoeeeeeeeeo oo eeeseeeee s eessesesse e eeeesesees e 12 | 12
5 | [omorEg NUT, UNF HEX, 3/8 = 24 ... ooeoeooeeeoeoe oo eeeeeeeeeeee e eeeesees e eeeseeee e 4 4
6 | OETEA KIT, SHOCK ABSORBER (INCLUDES ITEMS 7, 9 AND 10) «...ovvveeeeeeeeeeereeeee 1 1
7 | moTEzsg SHOCK ABSORBER, REAR ......oooooeoeoeoeeeeeeeeoeeeee oo eeeeeeeee e eeeeeeseeo e 2 2
8 | [oTIETg KIT, SHOCK ABSORBER CUSHION (INCLUDES ITEMS 9 AND 10) ovvvvooovr. 4 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ......ccoooorroeeeeeeeeoeeeeeeeeeeeeeeeeeeees, 8 8
10 N/A CUSHION, SHOCK ABSORBER ........ o reeoeeeeeeeeeee oo eeeeeeeeeee e seeeeeeeees s 8 8
11 | o=y U-BOLT oo eeeeeee e ee s eeeeeses e eeessee e 2 2
12 | =3 SPRING, REAR LEAF (GASOLINE VEHICLE) ....coororeeeoeeeeeeoeesseseseeeeeeeeee e 2
12 | OmoIa SPRING, REAR LEAF (ELECTRIC VEHICLE) ..coorrooeeeeeeeeeeeeeee e 2
13 | [oTa553 WASHER, FLAT, 7/16 e eeeeeeeeeeeee oo eeeeeeeoe e eeeeeeeee e eeeeeeesee e eeeeeeene 4 4
14 | [OTZ553 NUT, NYLON LOCK, 7/16 = 24 .oovvvoeoeoeoeoeoeeeeeeeeeoee oo 4 4
15 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 +rvvvvvveooorreeeseeeeeeeeeeoeeeeeeseeeeeesseeees e 6 6
16 | 1012182 PAD, SPRING LEFT oovoooooooeeoeeeeeeeeeeeoe oo eeeeeeeee e eeeeeseeseeeee e eeeeseeee e 1 1
16 | 1012181 PAD, SPRING RIGHT ..eoovoooeeeeeeeeeeee oo eeeeeeeeee e eeeeeeere e eeeeeeeeee e 1 1
17 | 1019008-01 | HANGER, BRAKE CABLE (GASOLINE VEHICLE) ......moooveeeoeeoeeeeeeeeeeeeeeeee e 2
17 | (o329 HANGER, BRAKE CABLE (ELECTRIC VEHICLE) «....ooooeeeeeoeseese oo 2
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WIRING - GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1018893-02 | WIRE HARNESS (INCLUDES ITEMS 1 - 11) wovvvvoooeeeeeeeoeeeeeseoseeeeeeeeesseseeessees e 1

1 N/A WIRE ASSEMBLY, #18 RED/WHITE ..........ooreeveeeeeeeeeeeeooeeeeeeeeeesseseeesseesseseeesseesseeeesennnes 1
2 N/A WIRE ASSEMBLY, #18 YELLOW ......ooevvooeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeesseeeeeeseesseseeeeeeeseseeeeneennns 1
3 N/A WIRE ASSEMBLY, #18 YELLOW AND #16 BLUE ...........oooooereeeooieeeeeeeeoeeeeeeeeee s 1
4 N/A WIRE ASSEMBLY, #18 WHITE/BLACK AND #18 WHITE .........voooeeereeveooeseceeveoo oo 1
5 N/A WIRE ASSEMBLY, #18 GREEN ........oovvveeoeeeeeeeeesseeeeeeeesseeeeeesesssssseeessssssseseeessessssesesssnnns 1
6 N/A WIRE ASSEMBLY, #18 BLACK ......c.ooreveeeeeeeeeeeeeseeseeeeeoeseeeeeeeeesseeeeeeseesseeeeeeeeesseeeeseennns 1
7 | moTErey WIRE ASSEMBLY, #6 WHITE .......cooooreeeeeeeeeeeeeeeeeeeseeeeeoe e seeeeeeeees e eeeeeeeeeseeeeseenens 1
8 N/A WIRE ASSEMBLY, #16 RED AND #16 ORANGE .............coorreereeeeseseesseesseseeessees s 1
9 N/A WIRE ASSEMBLY, #16 YELLOW .....oovvvoeeeeeceeeeesseseeseeeeseeeeeesesssseeseessessseseesssesssseeesesnnes 1
10 | MUY WIRE ASSEMBLY, #6 RED ......ov.oooooeoeeeeeeeseeeeeeeeeseeseeseeeeseeeeeeeeesseeeesseeesseseeeseseeseeeeseenens 1
11 N/A WIRE ASSEMBLY, #18 YELLOW .......oovvoeeeoeeeeeeeeeeeeeeeeo e seeeeeeeeeseseeeeeeeee e 1
12 | [oTZssg WIRE ASSEMBLY, #6 BLACK ......ccoorrvvoeeeeeeeeseooseeseeeesossssssseessssssssseesssessssseessosssssseesssese 1
13 N/A WIRE ASSEMBLY, #18 BLACK ......coomereveeeeeeeeeeeeoeeeseeeeseessseeesesosssssseesssessssseeesosssseeneeseneee 1
14 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) w......coooorrvveeeeeeeeeeeee 1
15 N/A WIRE ASSEMBLY, #16 ORANGE (PART OF THE ELECTRICAL COMPONENT BOX) ......... 1
16 | [OTE9Zg WIRE ASSEMBLY, #6 BRAIDED GROUND ...........oorrevveeeeeeeeeeeeessseeeeseessesseessessseseeeseen 1
17 | [OTE737 WIRE ASSEMBLY, #10 RED (PART OF THE ELECTRICAL COMPONENT BOX) ................. 1
18 | [UT5337 WIRE ASSEMBLY, #10 BRAIDED GROUND .........rroveeeeeeeeeeeeeeeeeeeeeeoeseeeeeeeee e 1
19 | [OTB3ZETY | WIRE ASSEMBLY, #6 GREEN ...........ooiooreveeeeeeeeeeeoeeeeeeeeeeoeeseeeeseeeeesseeesseeeseeeeseeeeeeeeeeeeennns 1
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FORWARD AND REVERSE SHIFTER ASSEMBLY

GASOLINE VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1016947 ASSEMBLY, FORWARD AND REVERSE SHIFTER (INCLUDES ITEMS 1 - 17) ...coovvvvvveennae. 1

1 | iz SCREW, MACHINE, #4 - 40 X 1 1/2 oooooooooeeeeeeeeeeeeeeeeeeeeo e 2
2 | 0008057 NUT, HEX HEAD, #4 = 40 .......oooooevooooeeeeeeeeoeeeeeeeeeoeeeeeeeeoo e eeseeseeeeeeesseeeeeeeneseeeeee 4
3 | 1012431 WASHER, FLAT, #4 .....oooooooooeeeeeeoeeeeeeeeeeee oo eeseee e eeeeeee e eeeeeese s eeeeneenens 2
4 SWITCH, LIMIT <o eeeeeeeeeeeeesess e ssssseseeessseseseeeee 1
5 | [UTa80] SWITCH, LIMIT <o eeesses e eeeessesseeeeesssss e 1
6 | 0008058 WASHER, LOCK, #4 ....ooo.oooooeeeeeeooeeeeeeeeeoeeeeeeeeeoe e eeseeeeseeeeeeeees e eeeeeeeseeeeeeeeseeseeeesennnns 2
7 | moTssE PIN, ROLL, /8 +..oeveoooeeeeeeeee oo eeeeeeeeeeeseee e eeeeese e eeeee e eeeeeee e 1
8 | mUTaTZg BUSHING, BRONZE ........cvvvoooeeeeeeeooeesseeseeosesesesssssssssseesssssssssseesssssssssessssssssseesssesssseeeee 2
9 | mTEr WASHER, NYLON FLAT, #4 +....o..ooooooreeeeeoeeeseeeeeoeseeeseesseesseeeeeeseesssseesssessssseeessesssseeesnnnnns 2
10 | U333 BASE, FORWARD AND REVERSE SHIFTER .........ccooiiroveeeeooeeeeeeeeeeeeeeeeeoeseeeeeeeeeseeeee 1
11 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) ...cooorrveeeeeeeeeeeeeeeeeeeeee e 1
12 | [OT3U6H WASHER, FLAT .....ooooooeeeveeoeoeeseeessessesseesssesssseesssssssessesssssssseeessssssssseessssssseesssns 1
13 | [OT359 SPRING, FORWARD AND REVERSE CAM ............commrrorveeeeeeeeeeeoeeseseeeseeesseseeeeeensseeee 1
14 | [OUT358Y RING, RETAINING —....coooereeeeeeeeeeeeeooeeeeeeeeeoseeeeeeeos e seeeseseseeeeeseossseeeeseeseeeeeeeeeneeeseeeee 1
15 | 0008717 NUT, NYLON LOCK, 1/4 = 28 .....oovooooeeeeeeeeeoeeeeeeeo oo eeeeeeseee e eeeeeeee e 1
16 | 1013587 WELDMENT, FORWARD AND REVERSE BELL CRANK ...........comorrrrreoeeesereeseesesseenenoens 1
17 | oA STUD, BALL, 1/4 = 28 X 1/4 .ooooeeeeeoeeeeeeeeeoeeeeeeeeeeeseeeeeesesseseeeesessseeessseseseeessee e 1
18 | [OUTYSTETOT | CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) ...ooovveeeeeeeeeeeoeeeeeeeeeeeeseeeeeeeoens 1
19 | 0007893 NUT, HEX, #10 = B2 .ooooooeoeeeooee oo eeeeeeeee e eeeeese e eeeee e e eeeeeeeee e 2
20 | [UTZ3 JOINT, BALL ooievvoeeoo v eeessssssse s ssesssseseeesssss s sessssssseseesssssseseeesssnens 2
21 | [UT3T9g SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 ......ovvrvvveeerrerrerreer. 1
22 | [UTZIER HANDLE, FORWARD AND REVERSE SWITCH .........ooiroveoooeeeeeeoeeeeeeeeeeeeeeeeeeeeee e 1
23 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 .....ovvveeoeooeeeeeeeeeeeeeeee oo 4
24 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..ooeovvoooeeeeeeeeeooeeseeeeeossessesssessssssessssssssssesssssssssseessssssssnseesssnens 8
25 | [UTAUEY WASHER, FLAT, B/8 ....covvooooeeeeeeoeeeeeeeeeeosssseeessosssseseesssessseseesssssssesseesssessssseesssosssseenessennsene 1
26 | 0008251 SCREW, PHILLIPS HEAD, 1/4 = 20 X 1 corvv.ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeeeeeeseeeeeeeeee 4
27 | [MOTBEEBTY | RETAINER, CABLE ....ooooooiooeeeoeoeeeeeeooeeeeeeeeeeeeeeeeeeeeoeeeeeeeseeeseseeeeseee e eeeeesees s seee e 1
28 | 0000332 WASHER, FLAT, 1/4 ...ooooooooeeeeeoeooeeeeeeeeeoseeseeessesseeseeessossesseesssssssessessssssssssessossssesessonee 4
29 | [UTIZZEUY | BRACKET, TRANSMISSION CABLE SUPPORT ...........oooorrrveeeeeeseeeseeeseeseessesessseesssesssneeee 1
30 | [oTZ2ZEY SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ...evveoooeeeeeeeeoeeeeeeeeeeeseeeeeseoseeeeeeeeeesseeeeeeneeee 3
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ELECTRICAL COMPONENT BOX

GASOLINE VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[0T8276:07 | BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 25 AND 1018893-02 - SEE PAGE 7-8) .vvvvcoooemeveeeoesseeeeeooeseseeeeeeees 1

1 | moissrg COVER, ELECTRICAL COMPONENT BOX .......ovvoeooerereeeeoeeeeeseeoeeeeeeeseeesseeeeessesssseeee 1
2 | moIE753 SCREW, HI-LO, #12 - 16 X 5/8 w..ovvveeoeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeseeeeeeseesseeeeesesseeeeeseeesseeeeee 5
3 | [oTssEy RING, RETAINING —.....oooorveeoeeeeeeeeeooeeeeeeeeeoeeeeeeeeee e eseeeeeseseeeeeeeeseeeeeeeoe s eeeeeeee e 1
4 | M3 CAM, ELECTRICAL BOX .....cooomrveeeeseseeeeoeeeseeeeeeeeeseseeseeossseeeeeeeeseeeesees e eeeeeee e 1
5 | [UTaT3g BUSHING, BRONZE ......o.ovvvooeoeeeeeeooeesseeeeeesseeeesssosseseseessssssseseessssssessessssssssseessssssssneeee 2
6 | [UTAUEY WASHER, FLAT .....ooommmvooeoeeeeeeeeeoseeseeeeeessseeeeesesossseeseeseessseeeesessssseseesssessseeseesssessssseeesesnnns 1
7 | moogEa STUD, BALL, 1/4 = 28 ..o eee e eee e eeeeenee e 1
8 | [OTBZT30Y ASSEMBLY, BELL CRANK SHAFT .......oovooooeeeeeeeeoeseeeeeoeseeeeeeeeeseeeeseeeeeseseeeeee s 1
9 | 0008717 NUT, NYLON LOCK, 1/4 = 28 ....ooovveooeereeeeeoeeeeeeeseoeseseesssosssseeessosssesseesssssssseesssessssneeee 1
10 | 0008057 NUT, HEX, #4 < 40 .o..oooooeeeeveooeeeeeeeooeeeee oo eeeeeseeessseeeeeesessseeesessessseeeessssssseeeessenssneeeee 4
11 | 0008058 WASHER, LOCK, #4 ....ooo.oooooeeeeeeooeeeeeeeeeoeeeeeeeeeee e eeeeeoeseeeeeeee e eeseeeesseeeeeeeeeeeeeeeeneenens 2
12 | [OUTE807 SWITCH, LIMIT <o eeeseee e eeeeeeee e 1
13 SWITCH, LIMIT <o eeees s eeesses e ssssss s 1
14 | 1012431 WASHER, FLAT, #4 ......oovoooooeeeeeeeooeeeeeeeeeeoeeeeeeeeeeseeeseeseeesseeeeeeseesseseesssessseseeessessseeeeesennnns 2
15 N/A WIRE ASSEMBLY, #16 ORANGE ..............cooooeeeeeeeeeseeeeeooeeeeeeeeeoeseeeeeeeeesseeeeeeeeeseeeeseenens 1
16 | [UT587Y SCREW, HEX HEAD MACHINE, #4 - 40 X 1 5/8 .......oooovveeeeeeeeeeeeoeeseeeeeeeoeseeeeeee e 2
17 | [OTBSBTOY SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 X 1/2 ooovvvoooeeeeeeveeeeeeeeeeeceeeeeeeeeeseeeee 1
18 | [MOT5777 ASSEMBLY, VOLTAGE REGULATOR .......cooreveeeeeeeeeeeoeeseeeeeeeeesseeeeeeseesseseeeeseesseeeesennnns 1
19 | 0007893 NUT, HEX, #10 = B2 ..ooooooeeeeooee oo eeeeeeeee e eeeeeese e eeeee e eeeeees e eeeeeee e 2
20 | 0001242 NUT, HEX, 5/16 = 18 .oooooeeeeeeooeeeeeeeoeeeseeeeeeeeeeeeseee e eeeeeee e eeeee s eeeneee e 2
21 | [OT360Y SOLENOID, 12 VOLT .o eeeeeeesees s seeessssssseeeesssssses e 1
22 | [UTZZ9g FUSE, 10 AMP .......oooooeeeeeeooeeeeeeeeo e eeeeeeeeeeseeess e eeesese e eessessseeeeessseseeeeseeesseeeeee 1
23 | [UTEEA WIRE ASSEMBLY, #10 RED .......ooooooeeeeeeoeeeeeeeeeeeeeeeeeeooeeeeeeeeeeeseeeeeeseesseseeeeeeeseeeeeeenens 1
24 | [UTEZA BLOCK, FUSE .....ooeooooeeeeeeoeeeeeeeeeeoeseseeeeeee e eeeeseees e eeeeeese e eeseesseeeeseeeeseeeeeeeness e 1
25 | U537 BOX, ELECTRICAL COMPONENT .....oovvvoeeeeeeereeoeeeseeeseeeseeseessoessseseessssesseseesssesssseeeee 1
26 | [OUT540§ BOLT, CARRIAGE, 5/16 - 18 X 2 .covvooooeeceeeoooeeeeeeeeooeeeeeeeeeeeseseseeseesseeseesseesseseesseesssesenesnnens 2
27 | 0001241 WASHER, FLAT, 5/16 ......ccooeeeeeeeoeeeeeeeeeeooeeeeeeeeoesseeeeeeeeeeseeeeeeess s eeeese s eeeeseeseseeeeeeenseee 2
28 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....vveeoeeeeeeeeeeeeeeeeeeoeseeeeeeeeoeeseeeeeseeesseeeeseee s eeeeseeee e 2
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ELECTRICAL COMPONENTS

GASOLINE VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | moTessg KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) ......oorvvvoeeeerreeeeeoeeseeeseossseseeernonns 1
2 | [moTEBaY SCREW, PAN HEAD HI-LO, #4 = 24 X 5/16 .......ovvvveoeeeeeeeooeeeseeeeeeosseeeeeseesseseeeeeeseeeee 2
3 | moesEl BUZZER, REVERSE ........vvvoooooeeeeeoooeeeeeeeeoseeeeeeeeeeeeeseeeeeseseeeeessossseeeeesessseeeeeeeneseeeeee 1
4 N/A WIRE ASSEMBLY, #18 BLACK ........ooovveeeeeeeeeeeeeeseseeseeoeseeeeeeeeseeeeesseeseseeeeeeeeeseseeeeneennns 1
5 | moTEd NUT, K LOCK, #6 - B2 .....evvoeoeeeeeeeeosaeeseeseessesseesssssssessesssssssssssessssssssssessssssssseessssssssseesssnens 1
6 | MOTE7rZg BOLT, HEX WASHER HEAD, #6 - 32 X 1/2 ....c.orovveooeeeseeeeeoeeseeeeeseosssseesseesssseesssossseseeennnnns 1
7 | 1018306-01 | ASSEMBLY, SCREW AND WASHER ........ccooorrooeeeooemeeeeeesseeeeeeooeseeeeeeeeeeseseeeeeeeseseeeeneeeeee 4
8 | [UTBZBZTY | SWITCH, KEY wooooooooieeeeeeoeeeeeeeeooeeeeeeeeooeeeeeeeeeeeeeeeeeeoe e eeeeeees e eeseeee e eeeseee e 1
9 | [EOTBETTEON | WASHER ...oooiocoveoeeeeeeeeeesssesseesessssesseessessses s eesssss s ssssss s seesssnsessesssnssee 1
10 | [OTBIOZOT | NUT, KEY SWITCH ..ooooieeoeeeieeececeeeeeeeeeeseeoseeeeeesesssseseeessessssseeesssssssseessssssseseesssssseseeessenens 1
11 | [OTB3Z50Z | CAP, KEY SWITCH (BLACK) ...oorvvoeeeeoeeeeeeeoseeeeeeeeooeeeeeeseeeseseeeeseeeseseeeeeeeeesseeeeseenssseeeeeeeenns 1
12 | [OoTZE0§ KEY (PAIR) .ooooooeeeeeeoeeeeeeeeeeeeeeeeeeeeees e eeeeeee e eeseees e eeeeesess e eeeesee s eeeessese e eessesseeeesenenend 1
13 | [OTE63Y LIGHT, OIL WARNING «.....ovvoeoeoeeeeeeseeeseeseessesssesesesssessesssssssseseessssssssssessssssesseessssssssseesssnnns 1
14 | 1019001-01 | RETAINER, HARNESS .........ciiiroreoeeeesoeeeeseeosseseeeeeessseseeessessssssseesssssssesessssssseneesssssseseeeesennns 3
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STARTER/GENERATOR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[OT833707 | STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) ....coo...... 1

1 | [OT875Z07 HOUSING, FIELD COIL w.....vooooeeeeeoeeeeeeeeeoeeeeeeeeeeseeeeeeeessseeeeessessseseessssssseneesssesssseeeee 1
2 | MUIBZETOY ASSEMBLY, ARMATURE (INCLUDES ITEMS 3, 4 AND 5) .........oooimmmrereeeeeeeneeeeeeseeeeneneens 1
3 | [UTBZEU0Y RETAINER, BEARING .......ooorrvoeeeeeeeeeeeoeoeeeeeeeooeseeeeseeeseseeeeeeeeseseeeeesesseeeeseeeeseeeeee 1
4 | moT3007 BALL BEARING, OUTPUT SHAFT ......oooiiorreovoooesecesooeieeeseeeseessseeesssssssseeesssessssneene 1
5 | [mOT300§ COMMUTATOR, BALL BEARING ........corrreeeeeeeeeeeeeeessesseesseessesseeseessseseesssessssneeeseenes 1
6 | [OTY3990T SPACER, 5/16 ..rvvvoeeoeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeseseeeeeeees e eeeeeeeeeeeeeeeeeseeeeeeeeee e 1
7 | [moTSo0g KEY, WOODRUFF .......coomimrvoooeeseeeeeoeeeeeeeeoeoeseeeeseeee e eeeeeese e eeeee e eeeeeese e eeeeeee e 1
8 | [UTBZEE0T KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) w....ovvoooeererreeeeeeeeeeeeeeeee 1
9 N/A WASHER, LOCK, M14 <......ooooeeoeeooeeeeeeeeeeeeeeeeseoeseeeeeseee e eesses s seseeesense 1
10 N/A NUT, HEX, M4 X 2 oo eeeeee e eeesene e eeeeeeeee e 1
11 N/A SCREW, CROSS - RECESSED, M5 X .8 X 18MM ..........orrrvveoeoeereeeeoeeeseeeeeeeseeeeeeeenes 3
12 | [OTBYEETT SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ................. 2
13 | [OTB723T7 END BELL, OUTPUT SHAFT ..oooovooeoeeeeeeoeeeeeeeeeoeseseeesoeeeeeeessessseeeeesssesseseesssenssseeeee 1
14 | [OTB753T SET, POLE (SET OF 4) w..oooooooeeeeeoeoeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeesseeeeeeseoseeeeeeeeeseeeeeeeeensseeeeee 1
15 | [UTB75207 SCREW, POLE PIECE (SET OF 4) ...oooovooooooeeeeeeeoeoeeeeeeeoeeeeeeeoe e 1
16 | [OTB75507 ASSEMBLY, FIELD COIL ..ovvoevvvveeeeseeeeeeeseeseeesesssesseesssssssesseesssssssssesssssssssseesssssssssseesssnnes 1
17 | [OTB75607 SET, FINSULATOR ..ooorevveeeeeeeeeeeeeseeseeeeessseeeeeseeseeeeeessesseseeeessssseeeeesssssseeseessonssseneeee 2
18 | [UTBZZ6T PACKAGE, TERMINAL HARDWARE (F1 AND F2) .........ovooioooreeeeoeeseeeeeeoeseeeeeeeeeseeeee 2
19 | [OTBZG707 SET, DF INSULATOR .....ooooeooeeeeeeeeeeeeeeeeooeeeeeeeeeeeee e eeeeeee e eeeeee e 1
20 | MUTBZZZON PACKAGE, TERMINAL HARDWARE (DF) .......ocrvvvveeemereeseeesesseesseesssssseesssesssseesssessssneees 1
21 | [OT30TT0Z HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) .........ccooorrvveeeeeeeeeeeeoeseeeeesseeseseeesseessseeee 1
22 | [UTBZETON SPRING, BRUSH ...o..cooooereeeeoeeeeeeeeeeeseeeeeeeoeeeeeeeeeeesseeeeeeeesseeeeseeeesseeseeseeeeseeeeeneenes 4
23 | [UTEEYTZ PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ................ 1
24 | [MUTB7EZ0ZY ASSEMBLY, BRUSH CONNECTOR ........vvvoeoeeereeeeoeeseeseeesssseesseessesseesseesssseeessens 2
25 | [OUTB75804 A CONNECTOR (SET OF 2) ...ooovvooeeoeeeeeeeeeeeeeeseeoeseeseeseeeesseeesssessesseessessssseeeseessee 1
26 | [UTB7600Y PACKAGE, TERMINAL HARDWARE (A1 AND A2) ........vvvoooeereeeeoeeeeeeeeesseeeeeeeeeseeeee 2
27 | [UTB7E3TY COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) .............cccc...... 1
28 | [UT7E53 COVER, BRUSH INSPECTION PORT, WITH DRAIN .......ovvoooeerereeeoeeseeeeeeeeseseeeeneenns 1
29 | [UTB7EATZ END BELL, COMMUTATOR .....ooorvvvoeoeeeeeeoeeeeeeeeeeesseseeesesesseeeeessesssesseessssssesnesssessssseeeee 1
30 | [OUTB7IUUY BOLT, CLAMP, M6 X 1 X 180MM .......cooorrreeeoeeeeeeeooeeeeeeeeeoeeeeeeeeeeeseeeeeeeee e 2
31 | [oTEZsy PULLEY (SILVER COLORY) .....ooorveeeeeeeeeeeeoeeseseeeeeoeseseeeeeeseeseeseeseesseeeesseeesseeeeseeessseseeeeenend 1
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STARTER/GENERATOR MOUNTING

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTB3BZOT | STARTER/GENERATOR ......ooioiceevoesesneeeseessaeseeessssssssseessssssssssesssssssessessssssssseesssssssssseesssenns 1
2 | [MUTEZE0-07 | BRACKET, MOUNTING, FE 290 ......orvvooeeoeeeeeeoeeeeeeeeeeesssseeeseessssseeessessseseessoessssseeeesoesene 1
8 | [OTITBZEON | BELT woooooooeeoeoeeeeeoeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeees e eeeeeess e eeeeeeses e eeeos e eeeeeeees e eeeeeseeseeeeeeeeeeseee 1
4 | moTEBEEl BRACKET, ADJUSTING -....o.ocoooereeeeeeeeeeeeeeeoeeeseeeeeoeseeeeeeeeeeeeeeeeeseesseeeesseee e seeeseeeseseeeeeeenend 1
5 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ..eercvvveeeereeereeessoeseeessossessesssssssssssssssesssssssessssssssseessssssssseesssnens 2
6 | 1015075 WASHER, FLAT, 5/16 .......cooereeeeeeeoeeeeeeoosssesseeesessseseesssessssseessssssssseessssssssseesssonssseesessssssen 1
7 | 0000705 BOLT, HEX HEAD, 3/8 - 16 X 1 1/4 ..ooooeeroeeooeeeeeeeeoeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
8 | 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM .........oovvvvooeioeeeeeeeoeeeeeeeeeoeesseeeeeo e 2
9 | 0007174 WASHER, LOCK, 5/16 .....coormeeereeeeseeeeeeeossesseessessssssesssssssssseesssssssssssessssssssssssssssssssesssnsssn 3
10 | [OUTE074 SCREW, TORX HEAD, M8 X 1.25 X 18MM ..........ooeoereveeeeeeeeeeeeeeeeseeeseesseseeeeeee e 1
11 | [OT5933 BOLT, CARRIAGE, 5/16 - 18 X 1 orvvvooooeeeeeeeoeeeeeeeeoeeeeeeeeee e seeeeeeeee s eeeeenees e 1
12 | 0001242 NUT, HEX, 5/16 = 18 .oooooeeveeeeeeeeeeeee oo eeeeeseeeeseseeeseeeeeenee e eeesseee e eeseene e 1
13 | [OTB3Z3TT | WIRE ASSEMBLY, #6 GREEN ...........oiirreveeeeoeeeeeeeeoseeseeseesssssseessssssessessssssseseessssssaseeesssnnns 1
14 | [OTEYZg WIRE ASSEMBLY, #6 BRAIDED GROUND ..........oorrreveeeeeeeeeeeeeeeeseeeeseesseseeeeeeesseeseeseee 1
15 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oveooeoeeeeeeeoeeeeeeeeeeoeeeeeeeeeeeeeeeeeseeseeeeeseeesseeeeeeenssseeeeeeennnd 1
16 | 0001241 WASHER, FLAT, 5/16 ......ooooeeeeeeeoeseeeeeeeoeeeeeeeeoeseeeseeeeeeeeseeeseees s eeeeseeeseeeeeeeneseeeeeeeeee 1
17 | 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 .....oevveooeeeeeeeeoeeeeeessooeesseesseosssseeessossseeseesses 1
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BATTERY - GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | moizszg BATTERY, 12 VOLT .ooooomeevveeeeoeeceeeesssesseeseessesssessssssseseessssssssesessssssssssssessssssssseesssssssssseesssnnes 1
2 | mTEEA SPACER, BATTERY TERMINAL BOLT .......coemveeeeeeeeeeeeeeeeeeeessessseeeeeseesseseseesees e 2
3 | mTEsm SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 cvv..ccoooreeveeeeseeeeeeeoeeeeeeeeeoe 2
4 | [oI0IA BOLT, HEX HEAD, 5/16 - 18 X 1 orvvveoooeeeeeeeoeeee oo eeeeeeeeeeeseeeeeseeeseeeeeseee e eeeeseees e 1
5 | [OTBIBUTY | CLAMP, BATTERY .oooioooooeeooeeeeeessssseeesesssssseesssssssssseesssssssseessssssssssessssssssssesssssssssseessssssse 1
6 | 0007173 SCREW, HEX CAP, 5/16 - 18 X 3/4 ..ooevvoooeeeeeeeeoeeeeeeseoeseeeeesseeeeseeeesoeseeeseessesseeseesenn 1
7 | 0001241 WASHER, FLAT, 5/16 ......ooooeeeeeeoeeeeeeeeeeeooeeseeeeeeesseeeeeeeeeesseeeeseesssseseeeesesssseesesenssseeneeeenseee 2
8 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooeeoeoeeeeeeeoeeeeeeeeeoeeeeeeeeeeeeeeeeeseeseeeeeseeeeseeeseeee e 2
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FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[OTY53907 | FE 290 OHV GASOLINE ENGINE (CLOCKWISE ROTATION) WITH CARBURETOR
(DOES NOT INCLUDE ITEMS 15 THROUGH 18) .......oorvveeeeeeieeeeeeeoseeeseeeeseeeseee s 1
1 | [oTEs07 BOLT, 2-ENDED, M6 X 1 X 29MM ......cooomrorveeeeeeeeeeeeeeeseeeseeesseseessessseseeesseeseseesssesssseeeee 1
2 | [moTEETY WASHER, FLAT, BMM ........cooorreeoeeeseeeeeeeeeeeeeeeeessseeseeseeesseseeeesessseseeessesssseseesssessssseseseenens 1
3 | mEEA SHROUD, ENGINE, FE 290 .......oovooooeeeeeeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeoeeeeeeeeeeeeeeeeeeo e 1
4 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM ....cooomrvoeooeeeeeeeesseeeeeeeeeeeeeeeeee e 15
5 | 1016547 NUT, MB X 1 ooooooeeeeeeooaeeeeeeeeseeeeeeseesssses e seeeessssss e eesssssseeeeessssssessessssssseseessseseneeeee 3
6 | [OTI097-07 BOLT, 2-ENDED, M6 X 1 X 27MM —.....cooomrvveeoeeeeeeeooeseeeeeeeoeseeeeeseessseeeeeeseeseeeeeseessseeeeee 1
7 | 1016526 SHROUD, ENGINE, FE 290 (LOWER) .........ooooreeeooeseeeeeeeoeeseeeeeeee e 1
8 | moTZ=A SCREW, 2-ENDED, M8 X 1 X 4BMM .......o.oocooeeeeeeeeeeeeeeeeoeeseeeeeeoeseeeeeeee e 1
9 | 1019156-01 HOUSING, FAN ....o.ooooooeeeeeeeoeeeeeeeeeesees oo eeeeesssess e eesssssseeeeessesssessesssssseeseesssesssseeeee 1
10 | [UTE52H SHROUD, ENGINE, FE 290 (UPPER) .........c.ooereeeeeeoeeeeeeeeeeseeeeeseessseeeeesesesseeeeeseeesseeeeee 1
11 | [oTe2a3 BRACKET .......ooooeeeoeeeeeeeeeeeeooeeeeeeeeee e eeeeees e eeeeseeee e eeeeeee e eeeseeeeeeeeeeeeeeeeeeeeeeeeee 1
12 | [OTE53Y O-RING oo eeeeeee e seees e esee e eeeeeee e 1
13 | [OTE539 TUBE, OIL FILLER, FE 290 .....oovoooooeceeeeooeeeeeeeeseeeeeeseeossseseeeesessseseesssessssseeessssssasseesennnns 1
14 | 1016531 DIPSTICK oovoeeoeeeeeeeeeeeeeeeeeeseeee e eeeeeeseeeeeseesssseeseessessseeeeessessseeeesssessseeeeseeesseseeeeee 1
15 | (U4 NUT, MB XT oo eeeeees e eeeeeeeeeeeeesees s eeeeeeseeseeeeeseseeeeeeeseeseeeeeeeeenend 1
16 | [OTE334 WIRE ASSEMBLY, #10 BRAIDED GROUND .........ooooeeeeeoeeeeeeeeesseeeeee e 1
17 | [OTE98Y SCREW, PAN HEAD, M6 X 1 X 14MM .......ooeervoeoeeeeeeeeoeeeeeeeeeeeeseeeeseessess e 3
18 | [OT5649 SHROUD, FAN ......ooooeeeeeoeeeeeeeeooeeeeeeeees e eeeeees e eeessesseeeeeesssseeeeeessesseeeeeeseesseeneesneee 1

Page 8-3


.?sku=101953901
.?sku=1016507
.?sku=1016512
.?sku=1016524
.?sku=101909701
.?sku=1017221
.?sku=1016525
.?sku=1016443
.?sku=1016539
.?sku=1016536
.?sku=1011114
.?sku=1015332
.?sku=1015969
.?sku=1015649




FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTITEZ0 FLYWHEEL .vvooooeeeeeeoeoeeees oo ees s esssssss s eessssssessessssssseneesssesssneeeee 1
2 | [UTITEEOY FAN, FLYWHEEL, GRAY  .......ooioovoooeoeeeeeeeeoeeeeeeeseeeseseseeesessseeseessessseeeeesssssseseesssessssneeee 1
3 | moirzzg SCREW, FLANGED HEX HEAD, M6 X 1 X 1OMM ......orvvvoooeeereeeeeeseeeeeeee e 3
4 | moTEHag WASHER, FLAT, TBMM .......ooorvveooeoeeeeeeeooeeeseeeeeee s eeseeoeeeeeeeeee e eeeeeeeeeseeeeseenens 1
5 | [OTE50§ NUT, HEX, M6 X 2 .ooooommeeeeeooooeseeeeeooeeseeseeessseeessssssseseessssssesseesssssseseessssssseseesssesssseeeees 1
6 | [MOT7a5§ PLATE, FLYWHEEL FAN .......cooorvvooooeeeeeeeooeeeeeeseessseseeesssssseeeeessssssseseessssssseseeessesssseeeee 1
7 | [moTeEEl KEY oo eeee oo ee e eeseees e ee e e e ee e e e e e 1
8 | [MUTEa53 BOLT, FLANGED, M5 X .8 X 25MM ......ooovoeoeoeeeeeeoeeseeeeeeeoeeeeeeeeeeeeseseeseeeesseeeeeeeeeseeeeee 2
9 | [UTI0IZOY COIL, IGNITION (WITH INTERNAL IGNITER) w..cov.ocoooerereeeeoeeeeeeeeesseeeeeseeeseeeessseessseeee 1
10 | [OTE578 GROMMET ..ooooeeeeooeeeeeeeeeeeeee oo eeesees e esses e sssesseeeeesssssseeeeeseeesseeeeeee 1
11 | [oTe58g TUBE, ZMM X 7OMM .......ooooooeeeeeooeeeeeeeeeeeeeeeeeeeee e eeeeeeeeeesseeeeeeeeeseeeeeeseneeseeeeneennns 1
12 | [OUTE29 ASSEMBLY, PLUG CAP ......ooovoooioeeeeeeeooeeseeeeeeeeeeeseeeeeoeeeeeeeeeseeeeseseeseseeeeeeeesseeeeneenens 1
13 | 1016111 SPARK PLUG = OHV ..o eesssesseseeessssseseee s seseeesssnss e 1
14 | 1016456 BOLT, FLANGED, M8 X 1 X 12MM —....cooomrrvveoeoeeeeeeeoeeeeeeeeeeeseeeeeeeees e 2
15 | [OTZ9BT CLAMP ..o eee e e eee e ee e eeeeeee e 1
16 | [OUTEE MOUNT, RPM LIMITER ....oooooooeeeeeoeeeeeeeeee oo eeeeeeoeeeeeeesee e eeee e 1
17 | 1016586 DAMPER, RPM LIMITER .......ooomrrvveoooeseeeeeosseesseeseessssseessssssessessssssssessessssssseseesssessssneeee 1
18 | 1019094-01 LIMITER, BPM = OHV ....ooooooooeeeeeecoeeeeeeeeoeeeeeeeeessseeseessess e eessessseeeessssssseeeesssessseeeeee 1
19 | 1016445 BRACKET, RPM LIMITER —......ooorvvooeeeeeeeeeooeeeeeeeeeseeeeeeeeeesseeeeeeseessseeeeeeeeeseeeeeeeneseseeeeee 1
20 | 1019095-01 CLAMP ..o e 1
21 | [UTEa9 SCREW, CROSS PAN HEAD, M5 X .8 X 8MM ..........orrrrvveeereeeeereoosssseeeseeesseseeessenssseeee 1
22 | [UTE5Z3 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ......coovvvvveereereereeereee. 1
23 | [UTB5E] CLAMP ..o eee e e eee e ee e eeeeeee e 1
24 | [UTBEEER CLAMP ..o 1
25 | [OTI0Y30Y WIRE, LEAD ....covooooooceveeeseeeeeesseoseeseeessssseseeessssssseeseessssssseseessssss s sesssssssesesssssssssssesssnnns 1
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FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | [oTe3E] ASSEMBLY, OIL FILTER, OHV ........oorevveeeeeeeeeseeosseseesseossssseeeessssssseesssossssseesssesssseeesssenns 1
2 | [oTBEE0Y BRACKET, OIL FILTER .....vvvooooeeeeeeoooeeeeeeeeseeeeeeseessseseessesssseeeeesssssseseessssssseseesssesssseeeee 1
3 | moTeasg BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ............rmrreeeeooeeeeeeoeeeeeeeeeeeeeeeeeeeeseeeee 2
4 | moTEEM O-RING, OIL FILTER MOUNT ....oooooooeeeeeooeeeeeeeeee oo 1
5 | 1016576 PLUG, DRAIN, FE 290 .....o.vooooreveeeooesseeseeossseeeessesssssseesssssssssseesssssssssessssssssseesssessssseeee 1
6 | [moTEa3g GASKET, DRAIN PLUG ......coooreeeeeeeeeeeeooeseeeeeseessseeseessessseseeeessessseeeessssssseeeesssesssseeeee 1
7 | moTzzER SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM ......rrvvooeoeeeeeeeeseeeeeeeeeeeeeeeeeeseeeee 6
8 | [MUTEaEa COVER, PUMP .....oooooeeeeeeeeeeeeeeeeoeee oo eeeeeees e eeeeee e eeeeeee e eeeeee e 1
9 | muTEE3g GASKET, OIL PUMP .......oooooooeeeeeeeeeeeeeeeooeeseeeeseeseeseeessesseseeessssss s enesssnss e 1
10 | [oTEa3 PLATE, OIL PUMP ......ooomimvooooeeeeeeeeeoeeeeeeeeeesseeeeseeeseeseessssssseeeessessseesessssesseseesssnsssseeeee 1
11 | [OTE28Z0q PUMP, OIL, AND ROTOR ......oooiiroeeoeieeeeeeeeooeeeeeeeeoeeeeeeeeeesesseeeeseeseeeeeeeeeseeeeneeesseeeeee 1
12 | 1016429 SEAT, VALVE ..o eeeeeeos e e eeeeeeo e eee e eeenee e 1
13 | [OTE537 BALL, STEEL, PRESSURE RELIEF .......ovvvooeoeeeeeeeooeeeesesesseseessesssssseessssesssseeessessssneee 1
14 | [OTE58T SPRING: .oovoeeooeeeeeeeeeeeeeeeesseeeeeeeees e seeseoseeeeesssss e eeesses e eeesessesseeeeessesseeeeeesseeeeeeeeee 1
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FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | moTeazg CASE, ROCKER ......coirrevveeesasseeesesseseseessossssssesssesssessessssssseseeessssssasssessssssesseessssssseeene 1
2 | [moTEa3g GASKET, ROCKER CASE .....ooorvvveeeeereeeoeeeseseeeseessseseeessossssseeeessosssseseessssssseseesssessssseeeee 1
3 | moTess3 BOLT, FLANGED, M8 X 1 X 85MM ......oorovveoeeeeeeeeooeeeeeeeeeeeeeeeeeeeee e seeeeeeees e 2
4 | [UTBEEEY O-RING . ovoooee oo eeeeees e e eee e eee e eeeeee e 2
5 | [UTE523 NUT, HEX, M5 X .8 ..vocooomeeveeeoeoeseesessssesseessossssssesssssssssessssssssasseesssssssssessssssssssesssnsssseeene 2
6 | 1016542 SCREW, STUD, M5 X .8 ......ooooeeeeeeeoeeeeeeeoeeeseeeeseessessesssessseseeeessssseseeesssssseeeeesssesssseeeee 2
7 | 1016451 ARM, ROCKER ......ooomrvvoooieeeeeeeooeeeseeeeeoeeeeeeeeseeseeeseeseeesseeeeeeeeesseeeeeseeesseeseeesenesseeeeneenens 2
8 | [UTEaEW COLLET oo eeee e e oo eee e eeenee e 2
9 | mTBEEy RETAINER, VALVE SPRING ........ovvvooooeeeeeeeeeeeeeeseeesseseeesssssasesessssssssseessssssssssesssesssseeeee 2
10 | 1016523 SPRING, ENGINE VALVE ....cooomeoveeeoeeeeeeoeseeeeeeeesseseseeeesessssseeeessosssseseesssssssseeesssessssseeeee 2
11 | [UT6a37 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) .....cooovvvvooesrrrrneecen. 1
12 | [OTE58g RING, SNAP ..o eeeee e eeseeee e eeeeeee e eeesesee e eeeeeee e 2
13 | [OTEETY GUIDE, VALVE ...ooooeevvooooeeeseeoseseeeeseossseeeesssesseeseessssssesseesssssssssesssssssasseessssssssseesssnnes 2
14 | [oTEag SEAT, SPRING w...coevoeoooeeeeveeeeeeeeeeeeseeeeeeseeseeeeeeseesseesseesses e eeeesssessaeseesssssseeeeesssessseeeeee 2
15 | [OUTE56H SEAL, VALVE ...ooeooooeoeeeeeeeoeee oo eeeeeoe e eeeeeeee e eeeeees e eeeeeesoeeeeeeseeneeeeeeneeneeeeeee 2
16 | [UTE229 VALVE, EXHAUST ...oooovoooooeeeeeeooeeeeeeeeeoeeeeeeeeeeoe e eeseeee e eeeeeeees e eeseeees e eeeseseseeseeeeseenens 1
17 | [OT62%7 VALVE, INTAKE .....cooommevveeeeseeeeesoosesssesssessssssesssssssesseesssssssessessssssasssesssssssssseessssssasseesssnnns 1
18 | [UTE524 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .......coovvvvveeererreereeeeeee. 1
19 | [UTEaa PLATE .oooeeeeeeeeeeeeeeeeeseeeeeeeees e eeeeeees e eeeeee e eeseess e eeesess e eeseseeeeeeeee e eeeeneeneeeeeeee 1
20 | [UTEZE] VALVE oo oo ee s eeeeeee e eee e eee oo eeeeneenens 1
21 | [UTE563 PIN oo eeeeeesseeeesseesseee s 2
22 | [UTEABY BOLT, STUD, M8 X 1.25 X 20MM .......cooorrvveeeeeeeeeeeeeeseseeeseeeseeeeessoesssseesssseseseeessenssseeeee 2
23 | [UTEaEY SHAFT, ROCKER .....oooovveoeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeseseeeeeeeosseeeeeesemsseeeeeeeeseseeeeseenneseeeeee 1
24 | 1016471 ROD, PUSH ..coooeeoeeeeeeeeeeeoe e eeeeeeo e eeeeseee e eeeeese e eesee e eeeeeee e eeeeeeee e 2
25 | [UT6E53Y WASHER, FLAT, MA2 .......oooomeeeeoooeesseeseeesssseesssssssseseessossssesseesssssssssesssssssssessssssssasseesssnnns 1
26 | [OTE5TA CIRCLIP, TYPE E ...oooooemeveeeeeeeeeeeeeoeseeeeeeeoeeseeeeeseeseesseessesseeeeeessssseeseessssseeeeesssesseneeee 1
27 | [UTEaEd BOLT, FLANGED, M8 X 1.25 X 45MM ...........oooereeeoeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeseeeeeeee e 6
28 | [UTEA3 GASKET, HEAD ..o.ooooeeeeeoeoeeeeeeeeee oo eeeeeees e eeseeee e eee e eeeeeeee e 1
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FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | moTe53 CONNECTOR, CORD ....coooooooeeeveeeeeseeeeoeseeeeessesseseeessessseseeessssseseeesssssseseeesssess e 1
2 | [oTE53g O-RING oo oo eeeeees e sees s eeesess e eeeessessseeeeesssseeeeessseseseeeeee 1
3 | [moTeEUR CLAMP ..o ee e e eee e eee oo eeeeee e 1
4 | mUEEEa SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .......coovvvvveeceroereeeeecere. 1
5 | [UTE564 PIN oo eeeeeeeseeeesseessee s 2
6 | 1016565 BEARING, BALL ...o..cooooeeeeeeooeeeeeeeooseeeeeeeeeseeeeeeseeeseeeeessssssseeeesssssseseeesssesseseessnesssseeeee 1
7 | moTeEER SEAL, CRANKSHAFT ..o eeeeeeeeeeeeeeeeees e eeeeeeeeeeeeeseeeeeeeeen e 1
8 | [MUTE5E3 BOLT, 2-ENDED, M8 X 1.25 X BIMM ........o.oeooooereeeeeeeseeeeeoeeseeeeeeee e 2
9 | moTBaEg BOLT, FLANGED, M8 X 1.25 X 45MM ..........cooorrrreeeeeeseeeseeeseeesessosssseseessssesssseesssesssseeee 6
10 | [OTE52g COVER, CRANKCASE .......oooereeveeeeeeseeeeeeeseeeeseesseeseessesseseeeessosssseeessssseseeesssessssseeeee 1
11 | [UT5329 GASKET, CRANKCASE COVER .......oorvooeoeeeeeeeooeeeeeeeeeooeseeeeeeeeeseeeeeeeoeeeeeeeenssseeeee 1
12 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM ....coooovoeoooeeeeeeeeeeeeeeeeoe oo eeeeeeo e 2
13 | [OTE5TY BRACKET, OIL LEVEL SWITCH ..co..ooooeevveeeoeeeeeeeoooeeseeesoeseeseeesssssssessessssesseseenssesssseeene 1
14 | 1016494 SENSOR, OIL LEVEL ..oevveoeooeeeeeeeeeeeeeeeeesseeeeseesesesseeseessseseeeesssssseseessssssseneesssesssseeeee 1
15 | [UT539g SCREW, CROSS PAN HEAD, M4 X .7 X 8MM .......oocoerrreeeeeeeeeeeeoeeeeeeeeeos e 3
16 | [UTE354 BOLT, FLANGED, M5 X .8 X 8MM —.......oorvvoeoeoeeeeeeooeeeseeeeooeeseeeeeeeeeseeeeeeee e 2
17 | [oTeag PLATE, OIL FILTER SCREEN .....ovvoooceeeeoooeeeeeseeesseseeesssessesseesssssssessessssesssseesssesssseeeee 1
18 | [OTE5Z SCREEN, OIL FILTER ..evvoeoooeeeeeeeeoeeeeeeeeeseeeeeeseessseeseessessseseeesssssseseeessssssseeeessensssseeeee 1
19 | [OTYTEZT CAMSHAFT, COMPLETE .....coomevoeeoeeeeeeeooeeeeeeeeeoeeeeeeeeeeosseeeeeeeeeseseeeeeeesseeeeeeeeeseeeeee 1
20 | 1016453 TAPPET ..o ee e ee s eeeeee e ee e eee e eeeeneenen 2
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FE 290 ENGINE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [moTe56Y SEAL, OIL ovoeeeeeeeeeeeeeeeeeeeesese e eess s essses s 1
2 | [UTITEE0T CRANKCASE, COMPLETE, OHV .....oooervvoeeoeeeeeeeeeeeeeeeeooeeeeeeeeseesseseessessseeeeeessesssseeeee 1
3 | [moTesEg RING, SNAP ....ooeeoeooeeeeeeeeeeeeeeeeeeeo e eeeeees e eeeeese e eeeseseeeeeeeseeeeeeeeeeeeeeeeeeeeseeeeeee 2
4 | 1016460 PIN, PISTON ...ooomvveeeeeeeeeeeeoeeeeseeeeeoseeeeeeeeeeeeeeseess e eeeeess e eesee e eeeeeese e eeeeeee e 1
5 | [UTEA5907 PISTON, STANDARD .....c..vvvooooeeeeeeseesseeseeesesssessssssssseesssssssssseessssssssssessssssseseesssesssseeeee 1
5 | 1016459-02 PISTON, .25MM OVERSIZED ......o..oooereeeeeoeeeeeeeeeeeseseeesesesseeeeessssssesseesssssseseesssesssseeeee 1
5 | [MUTE359-03 PISTON, .50MM OVERSIZED .....o..oooereeeeeoeeeeeeeeoeeeeeeeeeeoeeseeeeseesseeeeeeeeseeeeeeeneseseeeeee 1
6 | [OUTEZBT0T RING SET, PISTON, STANDARD ........oovoeoeooreeeeooeesseeeeeeeeseeeeeeoeseeeeseeeeeseeeeeeeeesseeeee 1
6 | 1016461-02 RING SET, PISTON, .25MM OVERSIZED .......rvvvveeeeeeeeeeeeeeeesesseesseseeesseesssseessseesessneee 1
6 | [UTEA6T-03 RING SET, PISTON, .50MM OVERSIZED .......orrvvvoeeeereeeeeeeeeeeeeeeosseseeeseeesseseeeeseessseeeee 1
7 | moTeAs ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 | 1016475-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) .....ooooreeoeooeeeeeeeoeeeeeeeeeoeeseeeeeeeeeeeeeeeee e eeeeee e 1
8 | [MOTE50Y BOLT, HEX HEAD, M7 X 1 X MM +.......ocooroeeceeeeeeeeeoeeeeeeeeeeoe oo 2
9 | 1019223-01 CRANKSHAFT, OHV (INCLUDES ITEMS 10, 11 AND 12) ...coomrvvvveeeeeeeeeeeeeeeeeeeeeeeeeee 1
10 | [OTE533 GEAR, HELICAL ... eeeeeeesees e seseeeesessseeseeseenseeeenenennns 1
11 | [oTE534 GEAR, SPUR ....ooooiooveoeeeeeeeeooeeeeeeeeeoeeeeeeeeeeoeeeeeeeeees e eeeeeseeeeeeeeeseeseeseeneeeeeneneenns 1
12 | [UTE5TH ASSEMBLY, CONNECTING ROD (INCLUDES ITEM 18) ....ooorrvveeeeseeeereeeeesseeeeeoe 2
13 | 1016580 BEARING, PLAIN .......ooomreoveeeeeeeeeeeeoeeeseeseesseeseesseessssseessssssseseesssssseseessssss s 2
14 | [OTE562 KEY oo eeeeeeeeeeeeeeeesseeeeeeeees e ees e ee s ee s es e eeene e 1
15 | [UTE550-07 SHIM, CRANKSHAFT, 1A3MM THICK w..o...ooooeeoeeeeeeeeeeeeoe oo AR
15 | [UT655003 SHIM, CRANKSHAFT, 1A8MM THICK w.......ccooeeeeeeoeeeeeeeee oo AR
15 | [OTE550-03 SHIM, CRANKSHAFT, 1.23MM THICK w.......coooerereeeeeeeeeeeeeeeeeeeseeeeseeeeeseee e AR
15 | [UT6550-04 SHIM, CRANKSHAFT, 1.28MM THICK w.......coooereveeeeeeeeeeeeoeeeeeeeeeeeeeseeeeeeeee e AR
15 | [UT6550-09 SHIM, CRANKSHAFT, 1.33MM THICK w.......ccooerroeeeoeeeeeeeoo oo AR
15 | [UT6550-04 SHIM, CRANKSHAFT, 1.38MM THICK ........ccoooroeeeeeeeeeeeee e AR
15 | [OTE550-07 SHIM, CRANKSHAFT, 1.43MM THICK ........coooerereeeeeneeeeeoeeeeeeeeseeeeeeeeeseeseeeeeeeoensneeee AR
15 | [UT6550-08 SHIM, CRANKSHAFT, 1.48MM THICK w.......ccoooereveeeeeeeeeeeeeeeeeeeeeeee e AR
15 | [UT6550-09 SHIM, CRANKSHAFT, 1.53MM THICK w.......c.ooooreeeeeeeeeeeeeoeeeeeeeeee e AR
16 | 1016559 SPACER ..oooocoooeeeeeeeeeee e e e oo 1
17 | [OTEsA] BOLT, STUD, M8 X 1 X 22MM .....ovvoooooeeeeeoeeeeeeeeoeeseeeseeeseeeeessessseeeeesssesseseenssesssneeeee 4
18 | 1016547 NUT, FLANGED, M6 X 1 +..cvvoooooeeeeeooeeeeeeeeoeeeeeeeeeeeeeseeesessseeeeessesseeeeesssseseeeesesesssseeeee 4
19 | 1016470 SHAFT, GUIDE COUNTERBALANCE ..........oooreooeeeoeeeeeeeooeeeeeeeeeoeeeeeeeeeo e 1
20 | [UTBE O-RING covooeoee oo eeees e e s ee s eeene e 1
21 | [UTEa6Y WEIGHT, COUNTERBALANCE .....ooevvvoeeeeeeeeeeeseseeseeessseeeeeeseosseseeessessseseesssessaseeesennens 1
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ENGINE MOUNTING

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...cevveeeeeeceeecoeseseeeeeoosesseesssssssssesessossssssessssssssseessssssssseesssnens 2
2 | 0001241 WASHER, FLAT, 5/16 = 18 ......cvvvooeoeeeeeeeoseeeeeeeeessseseeeesesssseeesesssssesseeessessssseeeesesssseeeeessessene 2
3 | [MUTBEAETY | RETAINER, SNUBBER ......coooiiroooeeeeieeeeeossoeeeeeeessseseeeeeeessseeeeseessseeeseeessssseeeeseeesseseeseseneeee 1
4 | moTUE33 BOLT, CARRIAGE, 5/16 - 18 X 1 rvvvooooeeeeveoeeeeeeeeeeo e eeeeeeese e eeeeseees e 2
5 | 1012164 SNUBBER ....ooomevvvoeoaeeeevessseseeesssssseseessossssesseesssss e eesssss e sesssss s esssess s esssesseenessonsee 1
6 | MUT39Za NUT, HEX LOCK, 5/16 = 24, UNF —.......oermeveooeeeeeeeeeooseeeeeeseeeseseseesoessesseessessseseesssesssseseeennnens 10
7 | [UTB3ZETY | BRACKET, SNUBBER ........ccooiirooooeeoeeeeeeeesoeeeeeeeeoeeeeeeeeeeoseseeeeeeossseeeeeeeseseeeeesseeseeseeseneneeee 1
8 | [UTBZZTON | PLATE, MOUNTING ...oooooooooioeeeeeoeeeeeeeoeeeeeeeeeeeeeeeeeeeeees e seeeeeeoe s eeeeeeeoe e eeeeeees e 1
9 | 1018330-01 | NUT, FLANGE, M8 X 1.25 .......covoooeeoeeeeeooeeseeseosessseeessossssseeessesssesesessssssssseessssssesseeesssse 6
10 | [OTBBZBTY | SCREW, HEX WASHER, 5/16 -248 X 7/8 .......cooevveveeeeeeeeeeeeoeeseeeeseoessseseessoesseneesessssssneeesnnnns 10
11 | [OTB3ZZTY | SCREW, HEX HEAD CAP, M10 X 1.25 X 30MM .......oooooimeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
12 | [OTBIBZOT | STUD, MB X 1.25 w.ooooooooioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoe e eeeeeeeeeeeeee s seeeesees e eeeeseees e 2
13 | [OTBBZTTOT | SPACER w..ooooooeeeeceeeeeeseeeeeeeeesseeeeesesssssee s ssssssessessssss s essssss e sessssssesseesssssseseeessnnnns 2
14 | [OTB3Z60T | STIFFENER, DRIVE CLUTCH SIDE .....ooovoooooeeeeeeooeeeeeeeeeoeeseeeeeseeesseseeeseessseseesesessseeeeesnnnns 1
15 | [OTB3ZITY | NUT, FLANGE, MA0 X 1.25 ..ooooorooeeoeooeeeeeeoooeeeeeeeoooeeeeeeeeeeeeeeeeseees e eeeseeeseeeeeseeneseeeeeenennns 4
16 | 1012571 WASHER, HEAVY FLAT, 5/16 .......cooorrveeoeeoeeeeeeoeieseeeeeeeessseeeeeeeeeseseeseeeeseeeeeeeeeeseeneeeeeee 4
17 | [OTBE5I0Y | SCREW, HEX HEAD CAP, M8 X 1.25 X 43MM ........oooomrceeeeeeeeeeeseeeeeesseessoesseseessssesssseeessenns 4
18 | [OTB3ZZ0T | STIFFENER, FLYWHEEL SIDE ......oocoooceveeeoeeeeeeeeoeeeeeeeeeeesseseeesseesseseeessessseseesssesseseeessnenns 1
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FUEL SYSTEM

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTe003 KIT, FUEL TANK, (INCLUDES ITEMS 2 - 9) ...oooirvvvooeoeeeeeeeoseeseeeseossseseeesssssssseesssessseseenssnnns 1
2 | moTETEg CAP, FUEL TANK, NONVENTED (INCLUDES ITEM 3) .....ccooereveeeeeeseeeeeeeseeeeeeeeeseeeee 1
3 | moTEs3y GASKET, FUEL CAP ....oooeoooooeeeeeeeooeeeeeeeeeoeeeeeeeeeoseeeeeeeeeseeeeeeeoeseeseeneneeeeesenennes 1
4 | moTETAg ASSEMBLY, FUEL TANK VENT .......ooiooooeeiooeeeeeeeeeoeseeeeeoeeeeeeeeeseeeeeeseesseseeeeeeeseeeeneennes 1
5 | moTeT3Y GROMMET, INSULATION .....cooomrvveeeoeneeeeeeeseseeessesssssseessessseseeessssssssseessssssssseesssesssseeeee 1
6 | MOTET3] LINE, BULK VENT (AVAILABLE BY THE FOOT) .......coosrrovveeoeereeeeeeseeeeeeeeesseeeeseensseeeee AR
7 | moTeUsy CLIP, STUD oo eeeesees e eeeeees e eeeeeeeeeeeeeeeees e eeeeeeeeeseeeeeeee 1
8 | [UTBZAZ0Y BARB, VENT ..ooooiooeoeoeeeeeeeooeeeseeeeeo e eeeeseees e eeeeese e eesee e eeeeese e eeeeeens e 1
9 | 1018969-01 VALVE, FUEL PICKUP TUBE WITH SHUT-OFF ........rvvvoooeeeeeeeooeseseesseosseseeesseessseeesnsones 1
10 | [oT292g ASSEMBLY, REAR FUEL STRAP .......ovooooeeeeeeeoeeeseeeeeoessseeeeesesssseseeessosssseseesssssseeneesennene 1
11 | [OTYEE3TT | ASSEMBLY, FRONT FUEL STRAP ......oiiioooeeeooeeeeeeooeeeeeeeeeoeeseeeeseeesseeeeseeeseeeeseeeesseeeeeeennns 1
12 | [OUTa53 PUMP, FUEL IMPULSE, SQUARE BODY .........oorvvoooeiooeeeeeoeseeeeeseeeeseeeeseeeessseeseeeesseseeeeenned 1
13 | [U13s23 PUMP, FUEL IMPULSE, SQUARE BODY REBUILD KIT ........oorreeveeoeeseeeeeeereseeeseeesseseeennenes 1
14 | [oTUZ33 STUD, FLUSH HEAD, 1/4 = 20 X 3/4 ......oovvooooeeeeeeeoeeeeeeveoeseeeeeeoeeeeseessoes e eeseeeseeseesnene 2
15 | 0000451 WASHER, LOCK, 1/4 oovoooooeeeeeeeoeseeeeeeeoeeeeeeeeee e eeeeeeeeeeeeeeeeeee e eeeeee e eeeeeeeneseeeeeeeeee 2
16 | 0001028 NUT, HEX, 1/4 = 20 ..oooooeeeeeoeeeeeeeeeee oo eeeseeess e eeeeeee e eeeesene e eeesees e 2
17 | [OTBTZETT | CLAMP, HOSE (BLACK) w....oooooeoreeeeeesoseeeseesssessesssosssesseessssssssssessssssssssessssssssseesssssssaseeesssnnns 2
18 | 1013684 FILTER , PRIMARY FUEL (WHITE) ....cooormvveooeoeeeeeeeooeeeeeeeeeeesseeeeeesessssesseessesseeseesssessseeeeesnnens 1
19 | [oTZ=Z9g LINE, BULK FUEL (YELLOW) <..ooeooooeeeeeeeeeoeeeeeeeeoesseeeeeeeeeeeeeeseeseesseeseesesesseeeessensseeeeeeenend AR
20 | [UT3E9Y LINE, BULK FUEL (BLACK) ....oorvoeeeeeeeeeeeeeeoeseeeeeeeoeeeeseeeeeeeeseeseeseeseeeeeseeeeseeeeseees e AR
21 | [UTZEay CLAMP, HOSE (RED) w.c.cvvvooooeeseeoeoeseeeseessesseesessseseseesssssssssessssssssseessosssessssssssseeseessnse 3
22 | 1014522 FILTER, SECONDARY FUEL (BLUE) .....vvvoooeeeeeeeeoeeeeeeeeeoeeeeeeeeseessseseeessessseseesssessseseeennnens 1
23 | [OUT36E] CLAMP, HOSE, B/8 ...oooeevveoeeeeeeeeeoeeeeeeeooeeeeeeeeeeeeeeeeseeeseseeeeeeseseeeeeessesseeeeseensseeeeeeensee 1
24 | [UTATE NUT, U-TYPE SPEED, 1/4 = 20 ...ovooooooeeeeeeooeeeeeeeeeoeeeeeeeeeeeeeeeeeseeseeeeeeeee s eeeeseees e 3
25 | [UT3729 CLAMP, HOSE ...cooooooooeeeveoeeeeees oo eessoes e eesssss s nesssne 1
26 | MOTIEEETN | TFITTING .oooooooeoeoeeceeeeeoeeeeeeeeesseeeeessess e eessesssseeeeessssseeseesssesseeneesssesseseeessenseeneeeee 1
27 | [OTTIEY SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 ....ooooieeveeeeeeeeeeeeeeeeeeeseoe e sseeeeeeeoe 3
28 | [OTBTBZTUZ | CLAMP, HOSE (GREEN) .....oooooooooeeeooeseeeeeeeeeseeeeeeeeeeseeeeseeeseseeeeeeeneeeeeeeeesssseeeseee e 4
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CARBURETOR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTY05607 | ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) wovvooeoeceeeooeeeceeeeesseseeessesssseseeennonns 1
2 | [oTEE0Y ASSEMBLY, IDLE SCREW .....covoooooeceeeeeeeeseeeeeesseeseeseoossseseeeesesssssseessessseseeesssssssseeesnsnens 1
3 N/A ASSEMBLY, PILOT AIR SCREW ........ovoooooeeeeeeeeoeeeeeeeeoeseeeeeeeeesseseeeeeoesseseseeseeeseeeeneennns 1
4 | [MUTIZETON JET, PILOT, #40 .ooooooeoeeeeeeeeeeeeeeo oo eeeeeee e eeseeeeeseeeeeees e eeeeeee s eeeeseeenns 1
5 | 1016486 ASSEMBLY, FLOAT ......ovvooooieeeeeeoosesseeessesssesseesssssssssseesssssssessessssssssssesssssssssessssssssasseesssnnns 1
6 | [MUTI73Z07 NOZZLE, MAIN ....oooooooeeeeveeoeeeeeeeeo e eeeeee e eessess e sessessseseess s eeeeesssess e 1
STANDARD JETTING:
7 | [MUTEAZEB3 JET, MAIN, 0= 8,000 FEET ...oovvoooeooeeeeeeooeeeeeeeeeee e eeseoeeseeeeeeeeeseseeeeeeeeesseeeeeeeeeeseeeeneenens AR
7 | [UTEAZE8Y JET, MAIN, 3,000 - 5,000 FEET .......oorrvvvoeeeereereessseseesseessssseessssssssssesssessssseesssssssssseesssnnns AR
7 | moTeaZsr8 JET, MAIN, 5,000 - 8,000 FEET .......oorrvvvoeeoeeeeeeeeeseeseeseeossseeeeeesessssseeessessseseeesssssssseesesnnes AR
7 | moTeazsTH JET, MAIN, 8,000 - 10,000 FEET ......orvvvoeeoeeeeeeeeeeeseeeeeoeeeeeeeeeeeseseeeeeeeeeseseseeeeeeesseeeeneennes AR
7 | moTeEzs3 JET, MAIN, 10,000 FEET AND ABOVE .......orvvooeeeeeeeeeooeeeeeeeeeeseeeeeeeeeeeeeeeeeee s AR
8 | [mUTEE3: GASKET, FLOAT CHAMBER .........ooooerreeeoeoeseeeseeeessseessossssseesssessssseessssseseeesssssssseeeee 1
9 | moirEsl ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ......rrvveeeeeeeeeeeoeeeeeeeeeeessseeeeeeoens 1
10 | [UT539g ASSEMBLY, SCREW ......ovooooeeeeeeeeeeeeeeeeooeeeeeeeseessseeeeeseoeseeeeeseesseeseeseeeseseeeseneeee 1
11 1016585 ASSEMBLY, BOLT .....ooovvvoooeeeeeeeeooeeseeeeeeeeeeeeeeeeeee s eeseeesseeeeeesees e eeseeees e eseeeeneenens 1
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CARBURETOR INSTALLATION

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | moTszEg GASKET, INSULATOR ......coommreervoeeeeeeeeseeosesseesssessseseesssssesssessssssssseessssssesseessossssesesssssen 1
2 | 1016481-02 | INSULATOR, CARBURETOR ........cooorrreeeeeeierreeeeseesseeesssssssseeessssssssseessessseseeessesssssseeessssene 1
3 | moTeEsy GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET .......ooooooerrveeeeeeeeeeeeee 1
4 | mTEEEa BRACKET, THROTTLE .....ooooooooeeeeeeeoeeeeeeeeeeeeee oo eeeeeeseeeeeseeseesseeeeeseees e eeeseees e 1
5 | 1018202-01 | GUARD, GOVERNOR .......coomirreeoeeerereereeseesseessesssssseessessssseessssssssseessssssssseesssssssssseeesssssn 1
6 | MOTETOd SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 X 1/4 ....vvvvoeoeeeeeeveoeeeeeeeeeeseeneeeeee 2
7 | 0000332 WASHER, FLAT, 1/4 oooooooeoeeeeeeeoe oo eeeeeeeee e eeeeseese s eeeese e eeeeeeee e seeeeeeenee 1
8 | 0000334 WASHER, FLAT, B/8 ....covoooooeeeeeeooeeeeeeeeeoseeeeeeeeoes e seeeeeeeseeeeseeeeeseeeesese s eeeseee e seeeeeeeeeee 1
9 | [OTBBZETY | NUT, NYLON LOCK, MB X 1 weocvvvoeeroceeeeeeesesceseoeessseeesssssssseeessesssssesesssssssseesssessssseeeesssse 1
10 | [OUI377g CLAMP, HOSE ...cooeooooeeeeeoeeeeeeeeoeeeeeeeoesee e eessss e eessses e eessess e sesensaeeneesennee 1
11 | (U347 GASKET, THROTTLE BRACKET TO CARBURETOR ........orovoeoeeeeeeeeeeeeeeeeeeoeeeeeeeeee 1
12 | [OTE58Z SPRING, THROTTLE RETURN ........omrveooeeeeeeeeeooeeeeeeeeeoeseeeeeeeee e eeesseesseeeeeeeee e 1
13 | [OTIUSETT | ASSEMBLY, CARBURETOR .....ooovvvoeeeoeeceseeesssseeesesssesseesssssssssessssssssssessssssssseessssssasseesssenns 1
14 | [UI7ZeH CLAMP, HOSE ...cooeooooeeeeeoeeeeeeeeoeeeeeeeoesee e eessss e eessses e eessess e sesensaeeneesennee 2
15 | [OTET3Z LINE, BULK VENT —...oooooeeeeoeeeeeeeeeeeeeoeeeeeeeeoes e eeeeeoseeeeesesessseeeseeseesseeeeesessseeseeseeesseeeeneeennnd 1
16 | [OUTE5 TUBE, CRANKCASE VENT ......ooooooeeeeeeooeeeeeeeeoe e eeeeeee e eeeeee e eeeeeeeeseeeeeee 1
17 | [OTE%3y GASKET, CARBURETOR TO INTAKE MANIFOLD ...........oooreeeeeeeeeeeseeeesseeeeeeee e 1
18 | 1016480 PIPE, INTAKE ....ooovvoooooeeeeeeeeseeeeeeeesseeeseessesseeeseeseesssessesssssseesseessesssessesssssseeeeessessssseeeeesenend 1
19 | [OTEZYT0Z | SCREW, 2-ENDED STUD, M6 X 1 X OMM ......oorvveoeeereeeeeoeeeeeeeeeeeeeeeeeeeeesseeeeeeeee e 2
20 | 1016547 NUT, FLANGED, M6 X 1 —..ovveooooeeeeeeooeeeeeeeee oo seeeeseeeeeeeeeeeeseeseeeeeseee e eeeeseens e 2
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GOVERNOR AND ACCELERATOR CABLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTB3Z5TT | CABLE, ACCELERATOR ......oomoireoeoeeeoeeeeseessasseeessssssssseessssssssssesssssssessessssssssseessssssassessssnnes 1
2 | [OUTB3ZZTY | CABLE, GOVERNOR .......comiirroeeeeeooeeeeeoesseeseessessseseeesssssssseeessessseseeessssssseseesseessesseeesonsseee 1
3 | Mmoo CLAMP, CABLE RETAINING .....cvvoooooeeeeeoooeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeesees e eeeeeeseeeeeeonee 2
4 | [mUTEHZH NUT, FLANGED HEX, M8 X 1.25 ......c.orrvveooeoeeeeeeeooeeseeeeeeoeeseeseeseeeseseeeseeeseeeeseeeesseseeeeeneed 2
5 | 1018323-01 | BRACKET, ACCELERATOR SUPPORT ......oosrevveeeeereeseesessseessesssssseessssssssseessessssseeessssnn 1
6 | moTZZEg SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ....cvvveooeereeveeeseeeeeeeoeseeseeeseosseeeeeeseesseeneeseen 4
7 | moTeZog E-RING ..o eevveeeeee oo s eeeeeess e eeeeessseeeeeseesseeeeeseeeeseeeeeeseneseeeeessenseeeeeeeennend 3
8 | [UTEaUg PIN, GOVERNOR CABLE CLEVIS .......orvvvooeoeeeeeeooeeeseeeeeeeseeeeeseeessseeeseeeseeeeseeeesseeeeeeenend 2
9 | mTEETm PIN, HAIR SPRING COTTER, 1/8 LD, X 5/8 .....ocrvvvvoeereneeereeesssseeeseessssseessessssseesssossssseesssnnns 2
10 | 1018322-01 | BRACKET, SUPPORT ...........ooereeeeeeseseeeseessseseessessssesseessesssssseessssssssssessssssssseessssssseseeeessnnns 1
11 | (U582 BRACKET, GOVERNOR CABLE ENGINE .........rvvoooeoorereeeeeeeeeeeeeeeeeseeeeeeeeseseeeeeeeeeseseeeeenend 1
12 | 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24 MM ...........iommveeeeereeeeeeoeesseeeeeeeeeeseeeeee e 1
13 | 0007174 WASHER, LOCK, 5/16 .....coooreeeeereoeeneeseossesseessessssseesssossssssesssssssssssesssssssssssesssssssssseesssnssn 1
14 | [OITE9 WASHER, FLAT, 5/16 .......cooereeeeeeeseeeeeeeossseseeesessseseesesessssseesssssssssseesssessssseesssosssssseeessenssee 1
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INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[OTBZT507 | ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 = 14) ...ocooomeeveeeeoeeeeeceoesseseeseeesssesseessess s 1
1 | [OTB0Z3T SCREW, HI-LO HEX HEAD, #8 - 1/2 w....evvoeoeoeeeeeeeeeeeeeeeeeoeeeeeeeeeoeseeeeeseeseeeeeeseeseeeee 2
2 | mOTBBTZUY WASHER, STAINLESS STEEL, #8 ......vvvoooooeeeeeeeeeeeeeeeeoeeseeeeeeeoeseeeeesseesseseeeeseeseseeeeneenens 2
3 | [MUTIZEZO LATCH, WIRE ...oooveoooeeeeeeeooee oo oo eeeeseee e eeeeese e eeeee e eeee e eeeeeee e 2
4 | 1018118-01 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 11) ..corereveeeeeeeeeeeeeseseeesseos s 1
5 | [OTBI3007 E-CLIP oo ees e s eeeses e s eeeessse e 1
6 | [UTITZE0T LEVER, CHOKE ....ooovvoooeeeeeeeeoeee oo eeeeeeeeeeeeeeeeeeseoe e eeseese e eeeeseeeseeeeeeseen e 1
7 | 1019443-01 DECAL, SERVICE ....ooooooeeeeeeooeeee oo eeeeeeoe e eeeees e eeeeseee e 1
8 N/A O-RING, 5/16 (RED) w...covomreveeeseeseeeseesssseseesssssssseeesssssssesseessssssssssesssssssssseessssssssseesssnnes 1
9 N/A O-RING, 3/8 (GREEN) ........evvoeeeeeeeeeeeeseseeeeeeseseeeeeeseessesseessessseseesssesssseseesssssseseeeesnnnes 1
10 N/A VALVE, CHOKE ...ooooooeeeeeeeoeeeeeeeeoeeeeeeeeee e eeeeseee e eeeeesee e eeeeseeeseeeeeseen s eeeeeneesse 1
11 | [OTBTZET] SPRING, RETURN ......coomreooeoeeooeeeeeeeeeseeeeeeeoeeeeeeeeeeesseseeeeeeseseeeeseeees e seeeeee s seesenennes 1
12 | [OT52Zg FILTER, AIR ..oooooeeveeoeooeeeeeeessesseesssssssesseesssssesssesssssssesseesssssesssessssssssssessssssesseessssssssseeeee 1
13 | [OTBTIZ0] BOTTOM, AIR BOX ....cooormvveeeeereeeeeoesesseeeeeeseseeesseesssseseesssssssseeessossseseessssssssseesssesssssneeee 1
14 | [OT9ZT50T SEAL, INTAKE .....oooooeeeeeeeoeeeeeeeeeeeee oo eeeeeees e eeeeees e eeseeeeeeeeeeseeseeeeeeeeeeeeeeeeee 1
15 | [OTIZIBTY | CLAMP, HOSE (AIR INTAKE) ....oooovooeoooeeeeeeoeseeeeeeoooeeseeeeeeeeeseeeeseeesseeeeseeees s eeeeseese e 2
16 | [OTBIZITT | HOSE, INTAKE .....oovoooeoceeeeeeseee s eeeseessseseessssss s sesssssssseessssssssssessssssseneesssssseseeessnenns 1
17 | [OTBEOZTT | SCREW, HI-LO, #12 X 1/2 oovooeooeeeveeooeeeeeeeeeoeeeeeeeeoesseseeeeeeesseeeeessessseeseesssssseseesssssseseeeesnnnns 4
18 | MOTITZZTT | POSITIONER, CHOKE ......ooooooereeeooeeeeeeeeeooeeeeeeeeeo e eeeeeeseeeeeeseeesseeeessesseeeeseeseseeeeeeeennns 1
19 | [UTBU5707 | ASSEMBLY, CHOKE BUTTON (INCLUDES ITEMS 20, 21 AND 22) ......coovvvvvoeereeeereeene. 1
20 | [UTBTTSON GUIDE, CHOKE LEVER ......coooreoveoeeeeeeeeoessseeessessssseesssosseseeesssssssssnesssssssseeesssssssseeeee 1
21 | [UTBE6Z0 SPRING, COMPRESSION .....oooovvveeeoeeeeeeeeeeeeeeeeeseseseeessessseseeeessesssseeesssssseeeeesssnsssseeeee 1
22 | [UTBTIZOY LEVER, CHOKE ......ooooeeeeeeoooeeeeeeeeoeeeeeeeeeoseeeeseees e eeeeeeseseeeeeseessseeeeeeeneseeeeeeeneeeeeeee 1
23 | 0000332 WASHER, FLAT, 1/4 .....ooooooeoeeeeeeeoe oo eeeeeee e eeeeees e eeseee e eeeseee e eeeeeeeee 3
24 | 1015752 SCREW, HI-LO, #12 - 16 X 5/8 .evvvveoeoeeeeeeeeeeeeeeseoeoeeeeeessessssesesssssssseeessosssssseessossseeneessns 3
25 | [OTIEBTON | ASSEMBLY, AR DUCT ...ooiovooeeeoeeeeeeeeesoeeeeeeeesseseeeseessseseeesssssssesseessossssssesssesssesneesseessasneeee 1
26 | 0001606 RIVET, POP, B/16 covoooooeeeeeeeeeeeeeeeeeeeseeeeeeeeeesseeeeeeeeosseeeesssessseeeeeesessseeeessessseseeessenssseeeeenennnd 2
27 | 0000183 WASHER, FLAT, #10 ..oovooooeeeeeeeoeeseeeeeeooeeeeeeeeoee e eeeeeeeseseeeeeese s eeeeee e eeeeeeee e 4
1019710-01 | AIR DUCT REPAIR KIT (NOT SHOWN) w....cooomrerveeeerreeeeeeeseeeeeseossesesesseesesseeessessssseesssess AR
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EXHAUST SYSTEM

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | FOTBEEZTT | SYSTEM, EXHAUST .ooooiiiovooeeeeiceeeoesoeseeeseessees e sessssssseesesssssssessessssssssseessssssassensssnnns 1
2 | mUTEBTa BRACKET, MUFFLER MOUNTING ......oorvvveeeeereeeeoeseneeeeeessseseeesessssesseessessssseessssssseseeeesnens 1
3 | 0000332 WASHER, FLAT, 1/4 .ooooooooeeeeeeooeoeeeeeeeoeeee oo eeeeeeeee s eeeeeeese s eeeeeeseeeeeeeeeneseeeeeeesee 2
4 | 0000451 WASHER, LOCK, 1/4 ..oooooooooeeeeeeeeeseeeeeeooeeeee e eeeeeeee e eeeeee e eeeeee e eeeeeeee 2
5 | 0007847 SCREW, HEX HEAD, 1/4 = 20 X 3/4 ..ccvvvoooeeeeeeeeeeeeeeseoseeeeessoeseseeessoss e sessee e 2
6 | 1017689 CLAMP, MUFFLER ...ooooevvoooooeeeeeeooeeeeeesoeseeeeeseeessseeeessess s eeessssseseesssessseeesesseseeeneessnsee 1
7 | 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM .........orvvveoeoeeeeeeeoeeeeeeeeeooeeeseeeeee e 1
8 | 0007174 WASHER, LOCK, 5/16 .....ocooereeeeeeoeeeeeeeoeeseeeeeeeesesseeeeeeeseseeeseeessseseeesee s eeeeeeeeeseeeeeeese 1
9 | 1015075 WASHER, FLAT, 5/16 ........cooorreeeeeeeaeseeseeossssseessessssseesssesssssseessssssssssessssssssssessssssssssssesssssssn 1
10 | [oTZs2g NUT, HEX, M8 X 1.25 ...ooevvooeoeeeeeeoeeeeeeeeesseee oo seeseessessseeeseesessssssessssssseseesssnssssesenesnnens 2
11 | [UIZrA WASHER, LOCK, BMM .....cooreoooeeoeeeeeeeooeeeeeeeeeoeeeeeeeeeeeeseeeeeseesssseseeesseesseeeeeeeneseeeeeeeeee 2
12 | [OTE33Y GASKET, EXHAUST ..o eeeeee e eeeeee e eeese e eeeeseeeseeeeeee e 1
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DRIVE CLUTCH

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[OT833903 | ASSEMBLY, DRIVE CLUTCH (INCLUDES ITEMS 1 - 17) cooooooerreveoooeeeeeeeeooeeseeesseee oo 1

1 | [oTes0y KIT, DRIVE CLUTCH WEIGHT ...ovvoooooeeeeeoeeeeeeeeeoeeeeeeseeeseeeeeseees e 1
2 | [MOTYZIEOY ASSEMBLY, FIXED FACE (INCLUDES ITEMS 3 AND 4) ........oooooioorrreeeeeeeeeeeeeee e 1
3 N/A PULLEY w..ooooooeeeeeeoeee oo eeesees e eeseesseeeeeeeeees e eeeeseses e eeeeeeen e 1
4 N/A SCREW, WASHER HEAD HEX MACHINE .......oovvveooeeeeeeeeooseeseeeeeeeseseeesseesssseeennenes 3
5 | 1014049 BEARING, IDLER .......oooomerreeeoeeeeeeeeoeeeseeeeeeeseeeeessesssseeseesssssseeesessssssessessssssseneesssessssseeeee 1
6 | [UTaUSM RETAINER, SPRING.........rvveeoooereeeeeooeeeeeeeeeoseeeeeseeeeseseseeesesseeeeeeseessseeeeeeesesseseeseeeesseeeeee 1
7 | moTEmsy SPRING, DRIVE CLUTCH = BLACK .....ovooeoeeeeeeeoeeeeeeeeeoeeeeeeeeee e 1
8 | [UTEZEY SPACER, FIXED FACE SHAFT w......oooiorevooooeeseeeeeoesesseessossseseeessosssssseessssssssseesssenssseeeee 1
9 | muTaTH] RING, RETAINING .......cooervveeeeeeeeeeeeeeeeeeeeeeesseesesseesseeseessssssseeeeesssssseseessssssseeeesssessssseeeee 1
10 | 1014059 ASSEMBLY, DRIVE HUB .......oovvoooooeeeeeeooeeeeeeeeeoeeeeseeseeeseeeeeeeeesseeeesseeesseseeeeeseeseeeeneennns 1
11 | [OT9Z5607 PLUG, DRIVE CLUTCH ..oooooooeeeeeceeeeeeeeeeeeeeeeee oo eeeee e eeee e 1
12 | [OUT3%3 KIT, DRIVE CLUTCH BUTTON ....ovooooooceeeeoeoeeeeeeeeesseseeessssseseeessssssseseeesssssseseensssssssneeee 1
13 | 1014058 WASHER, THRUST ....evvooooieeeeeeosoeeeeeeeeeseeeeeeeesssseeseessesssseseeessessseseessssssseseeesssssssseeesnsnnns 1
14 | [UTAUSH RING, SPIRAL BACK-UP .........iroooooeeeeeeeeoeoeeeeeeeoeseeeeeeeeeeeeeeeeeesseeeeeeeeseeeeneen e 2
15 | 1014052 ASSEMBLY, MOVEABLE FACE (INCLUDES ITEMS 16 AND 17)......vvvooesoeeeeeeesseeereneee: 1
16 N/A BUSHING ... cevvoooooeeeeeeeseee e seeseess s sesessssssesssessssseseeessssssesseessssssseneene 1
17 | [0T405§ RETAINER ...ooeevoeooooeeeeeeesseeeeeeeessseeseeseesseeeseeseesseeseessesssseesesssssssessesssessseneesssessssneeee 1
18 | [UTE203 BELT, DRIVE ..ooooeeoooooeeeeseeeeeeeeeeeeeeseeeeeeeeess e eeeeessseeeesesesseeeeeeesessseeeeesesssseeeeessensseeeeeeeennnd 1
19 | [OTITBZOT | BELT, STARTER/GENERATOR .....ooooioiroeeeeeoseeeeeooeeeseeeeeeoeeseeseseeesseeeesseeessseeeseeee e 1
20 | [OTITE50Y | SCREW, HEX HEAD CAP, 3/8 - 24 x 5 1/2 (LEFT HAND THREADS) ......oorvvvvveeereereeeeeee. 1
21 | [UI3 WASHER, MOUNTING = GREEN .........oov.ooooeeeeeceeeseeeeeeeeseeeeeeeessesseeeesesssssseeesoessseeseesennee 1
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DRIVEN CLUTCH

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTB3300T | ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) ..cooomrvveeeeroceeeeeoseseeesseossseneeennones 1
2 | o8y RING, RETAINING —....coooemvveeeemeeeeeeeoeeeseeeeeeseeeeesseesssseseessssssseeseessssssessessssssseeeesssesssseeeee 1
3 | mTaurg KEY oo e ee e ees e ee e e ee e e e e e 1
4 | moTzBER CAM ..o e eeeee e 1
5 | [OTB36Z07 SPRING - GREEN ......oomevvvoeeooeeeeeeooeeeseeseoessseesssessssssesssessseseeesssssssseeessssssesseesssessseeeees 1
6 | [UTAaEa KIT, BUTTON .ooooeeveooooeeeeeeeeeeeeeeseeossseeeeessesseeeeesssess s eesssssseeesessesssesnessssssseneesssssseseeeee 1
7 | moTEng ASSEMBLY, MOVEABLE FACE, WITH BUSHING ......vvvooooeeeeeeoeceeeeeeeeoeeeeeeeeee e 1
8 | [mUTaUrm ASSEMBLY, FIXED FACE ......ovvvooeoeeeeeeeeeeeeeeeeeeeeseseeseeosseeeeeeeeseeeeeesees s eseeeeeeeseeeeneenens 1
9 | [OUTB33ZTY | KEY, SQUARE TRANSMISSION .....oooirovooeeeceeeeeeeeeceesoesssseeessessseseeessessssseesssesssesseeesssse 1
10 | [OT6209 BELT, DRIVE .ooooevveeeooeeeeseeesseeeeeeeesseeeseesesssseeseessesssseesessssssseeeeessssssssnessssssesseesssssssseneeesnnend 1
11 | 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ....ovvveoooeeeeeeeeoeeeeeeeeeoeeeeeeeeoeeeeeeeee e 1
12 | moIrsZg WASHER, MOUNTING = YELLOW ......ovoooooeeeeeoeeeeeeeeeoeeseeeeeeoesee e 1
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UNITIZED TRANSAXLE - GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | [OT9ZZ607 | BRACKET, TRANSMISSION CABLE SUPPORT ......ooorcvvveeeoeeceeeeseesseessssssssseesssessseneesenenes 1
2 | moTZZEg SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 .....cvvvoeoeeeeeeeeeeseeeeeeeoesesseeeseessseeeeessoessseeneeseen 3
3 | moT3UEY NUT, NYLON LOCK, #10 = B2 ....oooooooooeeeeeeooeeeeeeeeeoeseeeeeeeeeeseeseeseesseeeeeseeeeeeeessenssseeeeeennend 1
4 | 0000183 WASHER, FLAT, #10 1..ooveooooeeeeeeooeoeeeeeeeoeeseeeeeeose e eeeeeeeeseseeeeeese e eeeeseeeeeeeseeee e eeeeeeee 1
5 | [OTo9Ea STUD, BALL, 1/4 = 28 X 9/16 .cevvvoeeeeeeeeeoeeseeeseoeseeseeseoesseseessssssssseessossssss s 1
6 | [OTE3A LEVER, TRANSMISSION SHIFTER ....oorvvvoovrereeeeooseeeeeeeesssseeeesessssseseessessssseesssessseseeesnnens 1
7 | moT7o83 SCREW, HEX WASHER HEAD, #10 - 32 X 8/4 .....oooorrveeoeeeeeeeeeeeeeeeeeeo e 1
8 | 0008717 NUT, NYLON LOCK, 1/4 = 28 ....oovooeoeeeeeeeeo oo eeeeeeeeeeseeeeeeseseeeeeseeeesseeeseeessseseeeeeneed 1
o | moTz3 KEY, WOODRUFF .....ooooervvoeeeeeeeeeeosseeseessosssesssesssssssessesssssssssssssssessssssesssssssssseesssssssasseesssnens 1
10 | [OTB3ZBTT | ARM, GOVERNOR LEVER ......oiooveeeeeooreeeeeesseseeeeeesssesseeseesssssseeesssssssssessssssseneessssssseneesssenns 1
11 | [OTBBBTOY | SCREW, SQUARE HEAD, 1/4 - 20 X 1 w.oovvvoooeeeeeeeeooeeeeeeeeeoeeeeeeseeeeeeeeeeeeseeeesenee e 1
12 | 0000332 WASHER, FLAT .....coooomooooeeseeeeeeeooeseeeeeeeos e eeeeees e eeeeeeee e eeseese e eeeeee e seee e eeeeeeeeeee 1
13 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..oorevvvoeeeeeeeeeeoooeeseeeeeosssessesssessssssssesssssssssesssesssssseessssssssseesssnnns 1
[OT833607 | UNITIZED TRANSAXLE (INCLUDES ITEMS 14 - 90) ....ovvvooooeeeeeoeoeeseeeeeeeeeeeeeeeeeeseseeennenes 1

14 | [OTBYOZO SHAFT, SHIFTER ....ooooireeoeeoeeeeeeeeoeeeeeeeeooeeeeeeeesees e eeeeeosseeeeeeeseeeeeeeeeeseeeeeeeeeeeeeeeeee 1
15 | [OT92Z307 RING, SNAP ....ooeoooooeeeeeeeeeoe oo eeeeeeo oo eeeeseeee e eeeeese e eesee e seee e eeeeeee e eeeeee 1
16 | [OTBYZIT0] WASHER, FLAT ....oooommevveereeeeeeesoesessseessessssssesssssssesseessosssssseessssssasssesssssssssseessssssssseesssnens 1
17 | [OT927Z07 SEAL, OIL ovoeoeoeeeeeeeeeeeeeeeeeeeee e eeoes s seesses e eseeseeeee s 1
18 | [OUTBYOTOY LEVER, SHIFTER .....oooooeeeeeeoooeeeeeeeeoeoseeeeeeeeeseeeeeseessseseeeeesessseeeeeseossseeeeesessseeeeesenesssseeeee 1
19 | moIZrsg PIN, ROLL oo eeeee e eeeeseeee e eeeeese e eeeee e eeee e eeeeeen e 1
20 | [UTIZEEO PIN, COTTER  eooocevveoeoeeeeeeeseeeeeessssssses e eessssss e essssssaessesssssaessessssessseeesssesssseeeee 1
21 | [UTE5Td WASHER, FLAT .....ooommrvveeoeeeeeeeeeoseeeeeessessssseeesssssssseseessesssseseeesssssasssesssssseesesessssssasseesssnnns 1
22 | [UTIZZTON SEAL, OIL oo eeeeeee e eeeeeees e eeeeeeee e eee e eeeeee e 1
23 | [UTBY3ET WASHER .....oooovooeeeeeeeeeeeeeeeeeeeeeees e eeeeeee e eeseeee e eeseees e eeeeeeees e eee e eeeeeee s eeeeneennns 1
24 | [UTBITON ARM, PIVOT ... seveeoseeeeesooesesssessssssesseessssssesseessossseseessssss s sessssssseeseessssssaseeessnnnns 1
25 | [OUTBIUE0 GEAR CASE (RIGHT) ... cevoooooeeeeeeooeeeeeeeeeeeeeeeevees e seeeeeessesseeeeesssssseeeeesssessseeeee 1
26 | [UTBI0GUY GEAR CASE (LEFT) ..oooeeeeooeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeoeeeeeeeeeeesseeeeeeeeoseeeeeeeesseeeeeneen e 1
27 | [UTIZETOY BOLT, FLANGED, M8 X 1.25 X 40MM ..........oooorroeeeeeseeeeeeeoeseeeeeeeeeeeeeeeee e 15
28 | [UTZBYH PIN, DOWEL ....oooevvvoeooeeeeeeoseeeeeeseeesssese e esesessssssesseesssssssasesessssssessessssss s 2
29 | [UT37EY PLUG, DRAIN (INCLUDES ITEM 80) ....c.vvveoeooeeeeeeeeeeeeeseeeseeeeessessssesseesseesseseeeseessssneeee 2
30 | [UTEa3g GASKET ..o eeeeeeee e eeeees e eeesees e eesees e eeeeeneseeseeseeeeeeeneneenes 1
31 | [orEm BREATHER ......ooorvveeeeeeeeeeeooeoeseeeeeoeeseeeeeeeeseeeeseese e eeesese e eeseessseeeeseeee s eeeeeeeneseeeeee 1
32 | [UTIZB7OY GASKET, LIQUID, 8.8 OZ. (250 GRAMS) .........rvvveereerreereeeeseseeessesssssseessssssssseessonssssneeee AR
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UNITIZED TRANSAXLE - GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
33 | 1018920-01 ROD, SHIFT .oooooeeeveeooeeeeeeeeseeseeesesss e eessssss s eesssss e sesssss s sssssseseessses e 1
34 | [UTBI00OY FORK, SHIFT .ooooeeveooooeeeeeeeeeoeeeeeseeesseseeeeseesseeeessssss e eesssssseeesesssssseseessssssseseesssesssseeeee 1
35 | [UTZrEg SPRING: .eoeeeeoeeeeeeeeeeee oo eeeeees e eeeeeeeeeeeeeesees e eeeeees e eeeeeeee e eeesee e eeeeeeeeeeeeeeee 1
36 | [UTZrE BALL, STEEL .ooooeeoeeeoeeeeeeeoeeeeeeeeeeoeeeeeeeeeeeeeeeseese e eeeeese e eeeee e eeeeeee e eeeeeeee e 1
37 | [UTEBYET GUIDE ..o 1
38 | 0007336 BEARING, BALL ......oooooeeeeeeooeeeeeeeoosees oo eeeseessseseessssssseeeessessseseessssesseeeesssessesneeee 4
39 | [OUTE33g WASHER, SPRING .....ovveooooeeeeeeoeeeeeeeeeeeseeeeeeeeesseeeseeseeesseeeeeeseesseeeesseeeseeeeeeseseeseeeeseennes 2
40 | [UTBIZETY GEAR, SPUR ... eeeeeee e eeeeee e eeeeee e e eeene e 1
41 | [OTBIZZOY PLATE, THRUST ..coovoooooeeeeeeeoeeseeseeossess e eesssssssesseessssssseseessssssessessssssseseesssesssseeene 3
42 | [UTBBYZOY GEAR ASSEMBLY, 28 TOOTH, INPUT (13°) (SEE PARTS BULLETIN 98-21) ........cccc..... 1
43 | 1019276-01 BEARING, NEEDLE ....oovvoooooeeeeeeooeeeeeeeeeoeeeeeeeeeeseseeeeeeesseeeeeeseessseeeeeeesesseeeeeeeeseeeeee 3
44 | [UTIZZEON BEARING, NEEDLE ......oovvooooooeeeeeooeeseeeeeeoeeeeeeeeeoe s eeeeeeseseeeeeeeessseeeeeeeeseeeeeeen e 1
45 | [UTZ7AQ RING, SYNCHRONIZER (13°) (SEE PARTS BULLETIN 98-21) .......cosrrrvvveerereerreeeeee 2
46 | mOTZ7AE] SPRING, SYNCHRONIZER ........oovoocoerreeeoeseseeeeeeeseseeeeeosssseeeessossseseesssssseseesseesssseeeee 2
47 | [OUTIZBUOY HUB, SYNCHRONIZER CLUTCH .....coomovoeooeeeeeeoeeeeeeeeeoeeseeeeeeee e 1
48 | [UIZE INSERT, SYNCHRONIZER ......coooorovooeoeeeeeeeooeeseeeeeeeoeeseeeeeeoseeeeeeeeoeseeeeesee e 3
49 | [UTIZ7ZEON SLEEVE, SYNCHRONIZER .......cvvoeooeeeeeeeoseseeeseeesseseeessossesseesssossssseesssssssseesssssssseeeee 1
50 | [OT9Z77-071 PIN, DOWEL ....oooevvvoeeoeeeeeeooeeeeeeeeeoeseseeesseeseeeeessesssseeseesssssseeseesssssseseessssssseseesssnsssneeeee 1
51 | [UTB8Y0Y SHAFT, INPUT ..o eeeeeees e eee e eeeeenees e eeeeeeeeeeeeeeeee 1
52 | [UT88YEUY GEAR ASSEMBLY, 25 TOOTH, INPUT (13°) (SEE PARTS BULLETIN 98-21) .........cc...... 1
53 | [UT6337 WASHER, THRUST ....ovvooooooeeeeeeosoeeseessesseeseessssssseseesssssssseeesssssseseessssssssseesssssseseeesssnnns 1
54 | [OT9Z7801 BEARING, BALL ......oooooeeeeeeeoeeeeeeeoooseeeeeeeeesseeeesseesseeeeesssssseeeeesssssaessessssssseeeesssesssseeeee 1
55 | [OT2714 SEAL, OIL, INPUT SHAFT ...oooiioooooooeeeeeeoeeeeeeeeeeo oo eeeeeeeeee e eeeeeeseeeeeeeeeeeseeeeee 1
56 | [OUTBIZEUY GEAR, 17 TOOTH w.oooooeeeeeeeeeeeeeeeee oo eeeeeee e e eeeeeee e 1
57 | [OT893Z0 KEY  ovoeeooeeeeveeosseeseessesss s ssssssee s 1
58 | [UTB9Z50T GEAR, 61 TOOTH w..oooooemeeeeeeeeeeeeeeeeeeseeeooseseeeeeseeseeeeeessesseseeeessssseeeeesssssseeseesssesssneeeee 1
59 | 1019281-01 BEARING, BALL ..o.ooooooeeeeeeooeeeeeeeeoeeeeeeeeeeoeeeeeseeeeeeeeeeesese e eeeeessseeeeeeee e eeeneee e 1
60 | [UTBBYGU GUIDE, OIL ..o ee e eeeeeee e 1
61 | [OTIZ8Z0 SCREW, M8 X 1.25 X 10 MM ......eovoeoooeeeeoeoeeeeeeeeeeee e 1
62 | [UTBY3T0Y WASHER .....ooooervvoeeeaeeeeeeessseeeeessesseseeeesssssseseeessssssseeseessessseeeesssessaeseessssssseesessssssseseeesnnnnns 1
63 | [OUTBIZ3TY GOVERNOR ASSEMBLY ......ooooovoooooeeeeeeooeeeeeeeeeoeeseeeeeeeosseeeeeeeeoeseeeeeeeseeeeeeeeeeeseeeeee 1
64 | [UTBITET SLEEVE oo eeeeeee oo eeees e e eeeee e 1
65 | [OTBITE0Y GEAR, CLUSTER IDLER .....cooorevveeeooeeeeeeoeeseseeessesssesseessesssesseesssssssessnessssssesseesssssssseeeee 1
66 | 0007335 BEARING, BALL ...o..oooooeeeeeeooeeeeeeecoseee oo eeeeeeseesseeseeessssseeeeesssssseeeessssssseeeeessesssseeeee 2
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UNITIZED TRANSAXLE - GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
67 | [UTBITSON AXLE ASSEMBLY, LEFT (INCLUDES ITEMS 69 - 73) w.....corrreveoeeereeeseessseseeesseesssseennnenes 1
68 | [OUTBITZUT AXLE ASSEMBLY, RIGHT (INCLUDES ITEMS 69 - 73) ......ervveeereereeereerseseeeeseesssenennnenns 1
69 | [OUT3ZE] STUD, LUG eoooeoeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesees e eeeeesseseeeeeeesseeseeeeenssseeenenennes 4
70 | [UT379Q RING, RETAINING ......ovoooooeeeeeeoooeeeeeeeee e eeeeeoeeseeeeseeeseeeeeeeeeeeeeeeeesee e 1
71 | [oTIEE BEARING, OUTER AXLE TUBE ....o.ovvoeeoeeeeecoosseeeseeesseeeeessoeeseeesssssssseesssessssneene 1
72 | 1014207 COLLAR, 25 MM 1. D. ..oooommeveeeeeeeeeeeeoeseeeeeeeeesseeeeeesseessesseeesessseseessssssseeseesssesseseeeeseenes 1
73 | [UTEEA RING, RETAINING ......ovveoooooeeeeeeooeeeeeeeeoeeeeeeeeeoeeeeeeeseeeseeeeeeeeeesseeeeesseseeeeeeeene e 1
74 | [UI3794 SEAL, OIL oo 1
75 | [OT8ITO0N ASSEMBLY, AXLE TUBE, LEFT SIDE ........morevveeeeeseeeeeesseeeeessesssssseessssssessessssssssseesnsenes 1
76 | [OTBI090T ASSEMBLY, AXLE TUBE, RIGHT SIDE .......rvveeeeeeereeeeeeeeeeeeeeeosseeeeessessseseeesseesssseeeseennes 1
77 | MO390 BOLT, M0 X 1.5 X BOMM ......oooomeeveeoeeeeeeeeeoeeeeeeeeee e eeeees e 14
78 | [OT3ZI WASHER, LOCK, M0 .....ooooooeeeeeoeeeeeeeeeeeeeeeeeeee e eeseeoeseeeeeesee e eeeeeeeeeeseeeeneenens 14
79 | 0007330 BEARING, INNER AXLE TUBE ....o..ooooeeveeeeeeeeeeseeosseseeessssssssseesssssssessessssssssseesssesssseeeee 2
80 | [UTIZB3T BOLT, M8 X 1.25 X B7MM .....oooomeeveeooeeeeeeeeeoeeeeeeeseeeseeeeeessssseeeeessessseeeeesssssseneesssessseseeeee 8
81 | [OUTBIZZUY GEAR, OUTPUT oo eeeeeeee e eeeeeeeeeeeeee e eeeeeseen e 1
82 | [UTATH PIN, DOWEL ... eeeeeeeeeeseee e eeeeese e eesee e eeeseseeeeeeee e 1
83 | [MUTITUSOY KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) .......coovvrrvvveeeeneerreesseee. 1
84 | 1013768 CASE, GEAR CARRIER .........coimerereeeeeeneeeeeosseeeeeeseessesseessosssssseesssssseseesssessssneeesnones 1
85 | U377 PLATE, THRUST (IDLER GEAR) ...oovvveoeooeeeeeeoeseeeeeeeeoeseseeeeeesseeeeeeseeseeeeeeee e 2
86 | [OT373 PLATE, THRUST (DIFFERENTIAL GEAR) ........ooooooeeeeooeeeeeeeeoeseeeeeeeeeseeeeeeeeeeseeeee 1
87 | 1013769 COVER, GEAR CASE .....ooevvooveeeeeseoosseseeesoessesssesssossesseessssssssssesssssssssseesssossssseesssnnes 1
88 | [MUI3I74 PIN, DIFFERENTIAL ...ooorvvvooooeeeeeeoeoeeseeeeeesseeeeeseessseeseessssssseeeeesssssseeeeesssssseseesssesssseeeee 1
89 | [UT3Z7™ GEAR, DIFFERENTIAL IDLER .......oooooroeooeoeeeeeeeoeeeeeeeeeeoeeeeeeeeeeoeeeeeeeeeeeeeeeeeenes e 2
90 | 1013771 GEAR, DIFFERENTIAL .....oooooemeeeeoeoeeeeeeoee oo eeeeeee e eeeeeee e e eeeeeee e 2
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ELECTRICAL COMPONENTS, FRONT BODY

ELECTRIC VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | moTessg KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND B) w......coorrrereeoesseeseeesseseeeseoessesneennenns 1
2 | [moTEBaY SCREW, PAN HEAD HI-LO, #4 = 24 X 5/16 .......ovvvveoeeeeeeeooeeeseeeeeeosseeeeeseesseseeeeeeseeeee 2
3 | mTesEn BUZZER, REVERSE ........vvvooooeoeeeeooooeeeeeeeeoseeeeeeeeoeeeeeeeeseseeeeeeeseossseeeeseeeeseeeeeeenesssseeeee 1
4 | 1018306-01 | ASSEMBLY, SCREW AND WASHER ........ccooomrvoeeeiooomoeoeeeiosseeeeeooessseeeeeeesssseeeeee e 2
5 | EOTBZEZTN | SWITCH, KEY woooooeoooooceeeeeoeeseeeeeosseeeeessoossesseessessssseeesssssssseessssssseseessssssesseesssssseseesesssss 1
6 | [OTBETTEON | WASHER ...ooooicoeeeeeooeeeeeeeseeeeeeeeeessseeseeesesssseeseessess e eesssssssseeessssseseseeesssssesseesseesseseesesesseee 1
7 | MOTBBOZEON | NUT, KEY SWITCH ..ooooooooeeooeeeeeooeeeeeeeeeooeeeeeeeeee e eeeeees s eeeeeeees s eeeeeeesseeeeeeeeeeseeeeeeeeenee 1
8 | [UTBBAETZ | CAP KEY SWITCH ...ooooooooooieeeeoeoeeeeeeeeoeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeees e eeeeeeee e eeeeeeee e 1
9 | mUTZEUY KEY (PAIR) .ovoooooeeevveeeseeeeesvesssseseeessessssesesssssssesssesssssssessesssssssesssssssssasssesssssssesseessonssssseesssnens 1
10 | [OTBUZETT | PLUG, HOLE (V-GLIDE 36 VOLT VEHICLE ONLY) ....ooorvveeeeeereeeeeeeeeeeeeeeessseseeseseeseeeeeeeneens 1
11 | [OTY3550T | LIGHT, BATTERY WARNING (AMBER) (POWERDRIVE SYSTEM 48 AND
POWERDRIVE PLUS) ....o.cvvooeooeeeeeeoeoeeeeeeeessseseeeeeossseeseessesssseseseesesssessessesssseseessessssseseeeesnnnd 1
12 | [OTYOOZOT | RETAINER, HARNESS ........ooiiioirooeeooooeeeeeooeseeeeeeeoe e eeeeeeeeseeeeseeesseeeessee s eeeeseeneeeeeeeenennns 3
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WIRING - V-GLIDE 36 VOLT VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | moTe0rg WIRE ASSEMBLY, #6 BROWN ........oorvvveoeemceeeeessssseessossssseesssssssssseessessssseesssesssssesesssss 1
2 | [UTBEUEY WIRE ASSEMBLY, #6 PURPLE ........oorvvoooeoereeeeoeoeseeeeseeesseeeeeesessessseeesesssesseesessssseeneeseneen 1
3 | mZeE WIRE ASSEMBLY, #6 BLACK .......correeeoeeoeeeeeeooeeeeeeeeeeoeeeeeeeeeeseeeeeeeeeesseeeeeeenesseeeeeeenee 1
4 WIRE ASSEMBLY, #6 GRAY ........coooiroveoeeoeeeeeeooeiesseeeeeeeeeseeeseeeeeseseeeeeeeeseeeeeeeeeseeeeeeeee 1
5 | [OTA039 WIRE ASSEMBLY, #6 BLACK, 6TH SPEED ...........cooorevveeeeeeeeeseeesesseeeseessesseessoessssneeseen 1
6 | [UTA033§ WIRE ASSEMBLY, #6 BLUE, 5TH SPEED ...........coooereeeeeeoeeeeeeeeeeeeeeeesessssseeeseessseeneeseen 1
7 | mTauEa WIRE ASSEMBLY, #6 GREEN, 4TH SPEED ..........oooreeoeoeeeeeeeeeeeeeeeeeeeee e 1
8 | [MUTZU33 WIRE ASSEMBLY, #6 YELLOW, 3RD SPEED ........oorrovvooeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeoe e 1
9 | [mUTEU33 WIRE ASSEMBLY, #6 ORANGE, 2ND SPEED ............ovvveeoeeeeeeoeessseeeseesseseeeesesssseeseeseee 1
10 | [oT482§ WIRE ASSEMBLY, #6 GREEN ........oorvvoeoeoeeeeeoesseseeeeseesseeeeeessssseseeessessssseeessssssseeneesennee 1
11 | [OUT303g WIRE ASSEMBLY, #6 WHITE  —.....cooreeeeoeeoeeeeeeooeeeeeeeeeeoe e eeeeeeesseeeeeeene e eeeeeee 1
12 | [oTanZy WIRE ASSEMBLY, #6 WHITE .......ooooeoeeooeeeeeeeeeoeeeeeeeeoeoeeseeeseeee e eseeeeeeee e 1
13 N/A WIRE ASSEMBLY, #18 BLACK ......cooervvoeeeeeeeeeoesoseseeeesessssssessssssssssesssossssssesssssssseneessen 1
14 | [oT3099 WIRE ASSEMBLY, #10 RED .......ocooreeeeeeeeeeeeeoesseseeeesessseseeeessssssseeessessssseeessssssseeneessenen 1
15 N/A WIRE ASSEMBLY, #18 ORANGE .............coooorreeoeeeeeeeeeeoeeeeeeeeeeeseeeeeeseeeseeeeeeeeesseeeeeeenee 1
16 N/A WIRE ASSEMBLY, #18 WHITE ......oooovvooeoeeeeeeoooeoeeeeeeeoeeseeeeeeee e eeeeee 1
17 N/A WIRE ASSEMBLY, #18 GREEN ........oovvvvooeeeeeeeeesssseeeesessseseeessssssssseessessssseessssssssesesssss 1
18 | [OUZOTBUTT | WIRE ASSEMBLY, #10 RED ...oooorovveeeeeeeeeeeeosseeeeeeeosseesseeeeessssseeesssssssssesssessseseesssssssneeessnonns 1
19 | [OoTTOTg WIRE ASSEMBLY, #10 WHITE ......oooeveeoeeeeeeeeeeoeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeseeeeeeene e 1
20 N/A WIRE ASSEMBLY, #18 RED ........oooooeeeeoeeeeeeeeooeeeeeeeeeeeoeeseeeseeee s eeeeeee s eeeeeeeeeeseeeeeeeee 1
21 | [UTA03Y WIRE ASSEMBLY, #6 WHITE .......cooomeevveoeeeeeeeseessseseeesseosssssessssssssssesssessssssessssssseesessesse 1
22 N/A WIRE ASSEMBLY, #18 BLUE .........ooerveeeeeeeeeeeeeeseseeeeseossseeesessssssseesssessseeeeesonsseeneesennee 1
23 | [OUTTUSY WIRE ASSEMBLY, #6 RED ......o..ooooeeeeeeoeeeeeeeeeeoseeeeeeeeeeeeseeeseeessseseeessoessseeeeseeeesseeeeeeensse 1
24 N/A WIRE ASSEMBLY, #18 YELLOW ......oovveoeoeeeeeeoeeseeeeeeeoeseeeeeeeeeeee e sseeeeeeeo e 1
25 N/A WIRE ASSEMBLY, #18 BLACK .......oomeevvveeeeeeeeeeessseseeeessssseseeessssssessesssossssssessssssssesesssen 1
26 | [UTOYEY WIRE ASSEMBLY, #6 BLACK .......cooerevooeeoeeeeeeeoeeeeeeeeseesseseesessssseseeessesssssesesssssssseneessnese 5
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FORWARD AND REVERSE SWITCH

V-GLIDE 36 VOLT VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1017530-03 | ASSEMBLY, FORWARD AND REVERSE SWITCH (INCLUDES ITEMS 2-8) .....cccoovvvveeveane. 1
2 SWITCH, LIMIT oo eeeeeeeee e eeeeeeeeeeeeeeeneeeeeeeeeeeeeeeeee 1
3 | 0008057 NUT, HEX, #4 = 40 oo.ooooooeeeeeeoooee oo eeeeee e eeeeese e eeeee e eee e eeeeeee e 2
4 | 0008058 WASHER, LOCK, #4 .....oovoooooeeeeeoeeeesseeeseeosesseesssssssssseesssssssessessssssssssessssssseseesssssssssseesssnnns 2
5 | moTTEEd SCREW, SLOTTED ROUND HEAD, #4 - 40 X 1 1/8 w..cvvvvoeeeeeeeeveoeeeeeeeeeeseeeeeee e 2
6 | mUTZ79 BAR, BUS ..oooooooeeeeeeeooeeeeeeeeseeeeeeeeeee e ee oo eeeeseeses e eee oo eesee e eeeseen e eeeeeee e 1
7 | 0000451 WASHER, LOCK, 1/4 ..oovvooooeoeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee e eeeeeees e eeeeeeeeseeeeneenens 2
8 | 0001028 NUT, HEX, 1/4 = 20 w...ooooeeveeoooeeeeeeeeoeeseeesoeoseeeesssesssssseessssssseseesssssssssessssssssseesssesssneeene 2
9 | muTZIEg HANDLE, FORWARD AND REVERSE SWITCH ........orrvveeeeoeeeeeeooeeeeeeeseeeeseseeeeeossseseeennenns 1
10 | [UT3TYg SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ....ov..coooeereveeeeeeeeeeeeoeeeeeeeeeeesseeeeeeee 1
11 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 2 1/8 ..oovvvooooeeeeeeeeeeeeeeeeeeeeeeeeeeo e 3
12 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..oooevvvooeeeeeeeeeooseseeeeoosssesseessesssssssssssssssssesssssssssseesssssssssseesssnens 3

Page 13-7


.?sku=1014808
.?sku=1011991
.?sku=1017799
.?sku=1012987
.?sku=1013198

TYPICAL

D
.
J

TYPICAL
2 PLACES

MOUNTING
DETAIL

Page 13-8

R
D D

TYPICAL
2 PLACES




WIPER SWITCH - V-GLIDE 36 VOLT VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

TOT6T4g ASSEMBLY, V-GLIDE WIPER SWITCH (INCLUDES ITEMS 1 - 27) ..ovvvoooeeereeeeeeeeeeeeseeee 1

1 | (014999 ASSEMBLY, WIPER SWITCH CASE, 6 SPEED (INCLUDES ITEM 2) .......coovvvvveeereereeeecens 1
2 | 1014414 BUMPER, WIPER SWITCH .........oooorroeoooeoeeeeeeeoeeeeeeeeeoeeeeeeeeeeoeeeeeeeeeeeeseeeeeeee e 1
3 | moTEZs3 NUT, BRASS HEX JAM, 1/4 = 20 .oo..oooooeeeeeeoeeeeeeeo oo eeeee e 2
4 | 0007473 NUT, NYLON LOCK, 5/16 = 18 w....cvveeeeeeeeeeeeoeeeeeseeesssseeesssesssseeesssssssssessssesssseesssessssneeee 1
5 | mOTZ353 STUD, SHORT BALL, 1/4 = 28 ...oovoooooeeeeeeoeeeeeeeeeeoeeseeeeeeeeeseseeeesseseeeeeessseseeneesssessseeeee 1
6 | [UTZ003 CRANK, BELL ..o eeeeeoe e eeeeees e eeeeeesseeeeeeeeeneeeeeeeeee e 1
7 | 0008449 NUT, DIMPLED LOCK, 1/4 = 28 ..ooooooooeeeeeeeeeoeeeeeeeo oo eeeeeeeeese e 1
8 | moTZI0l BEARING, BRONZE, 3/8 X 1/2 w...cvvvoooeeeeeeeooeeeeeeseoosesseeessosseseeessssssessessssesssseesssenssseeeee 2
9 | moTaTsy SCREW, BRONZE HEX HEAD CAP, 1/4 - 20 X 2 ......ooooevvveeeeeeeeeeeeeeeseeeseesseeeeeeoeesseeee 1
10 | [UT388 COVER, WIPER SWITCH CASE ......oorevoooeoeeeeeeeeeeeeeeeeeoesseeeeeeeoeseeeeeeeeeseeeeeeee e 1
11 | 0007893 NUT, HEX, #10 = B2 .ooooooeeeeeeoeeeeeeeeoeeeee oo eeeeeeeee e eeeeeese e eeeeeeeseeeeee e 1
12 | [OT30TZ CARRIER, WIPER SWITCH ARM .....ooooovooooeeeeeeeooeesseeesosessseeeessesssssseessssssssesesssesssseeeee 1
13 | [OT399g SPRING, WIPER SWITCH BRUSH .....ocevvoeeeeeeeeeeeeeeeeeeeeeeseeeeeeseessseseesseseseeeeeeseeessseeeee 1
14 | [UTA00C STUD, WIPER SWITCH ADJUSTING ...cvooeoooeeeeeeeeeeeeeeeeoeeeeeeeeee e 1
15 | [UTA0TY SCREW, SELF-TAPPING, #4 - 40 X 3/8 .......ooooroveeeeeeeeeeeooeeeeeeeeeoseseeeeseeoeseeeeeee e 1
16 | 0008058 WASHER, LOCK, #4 .....o.voooooeeeeeooeseeeeeeeesssseesssesssssseessossssesseesssssssssessssssssssesssssssaseeesssnnns 3
17 | [0I3887 ARM, SPEED SWITCH ......ooomrreeooeeeeeeeeeeeseeeeeeeeesssseseesseessseseeessesssesseessessssseesssssssseeesnennns 1
18 | [UT386Y ASSEMBLY, SWITCH BRUSH ......cooirroeoeeoeeeeeeeeeeeeeeeeeoeeeeeeeeeeseeeeeseeesseeeeeeeeeeseeeeneenens 1
19 | 0008056 SCREW, ROUND HEAD MACHINE, #4 - 40 X 3/4 .......oovvvooooooeeeeeeeeeeeeeeeeeeeseeeeeeoeseeeee. 2
20 | [UTEBOR SWITCH, LIMIT <o 1
21 | [UTA0Tg GROMMET, SPLIT ...oooommeoeeeeeeeeeeeeeeeeeeeeeeeseeeeeeesees e seessesseeeeeessssseeeeesssssseeeeesssessseeeeee 1
22 | 0008057 NUT, HEX, #4 < 40 oo.oooooeeeeeeooeeeeeeeeoeeeee oo eeeeeeeee e eeeseseeeeeeeseeseeeeeeeeeeeeeeeen e 2
23 | 0000451 WASHER, LOCK, 1/4 ..oovvoooooeeeeeeoeeeeeeeeee oo eeseee e ees oo eeeeeeeeseeeeneenens 1
24 | [UTEET3 PIN, HAIR SPRING COTTER ......oovoooooceeveooeeeeeeseeosseseeesssessseseessssssseseessssssseseesssesssseeeee 1
25 N/A WIRE ASSEMBLY, #18 BLACK ......coooevvveeeeeeceeeeeseeseeseeessseseeeesessssessesssesssesseessesssseeesesnens 1
26 N/A WIRE ASSEMBLY, #18 GREEN .........rvveeoeeoeeeeeeeseeseeseeoeeeeeeeeeeesseeeeeseeesseseeeeeeeseseeeeeeennns 1
27 | [UTEH CAP, PROTECTOR .....oomvvveeeeeeeeeeoeeseeeeeeeoeeeeeeeeeeeeeeeseeeeees e eeseeeeeseeee s eeeeeenss e 1
28 | [UTATOY BOLT, CARRIAGE, #10 - 24 X 1 .ovvvooooeeceveoooeeeseeeeooseeseessessssseeessosssesssesssessssseessssssseneessnnnns 2
29 | [UTEI7Y WASHER, LOCK, #10 ovvveeeooeeeeeoeeoeeeeeeeosseeeeeesessseseeeesessssseessssssssseeessessssseeessssssssseeeeseessen 2
30 | 0001017 NUT, HEX, #10 = 24 .oooooooeoeoeeeeeeeeeeeeeeeeeeeo oo eeeeeeeeese e eeeeeseeseeeeeseeeeeeeeseens e 2
31 | [MOTIAIZTN | SHIM, WIPER SWITCH ...ooooiovoeoeoeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeseeessseeeeeeeeseeeeeeeeseseeeeseee e 1
32 | 0001014 NUT, BRASS HEX, 1/4 = 20 ...oooevvvooeeeeseeeeoooeeseeeesosssesseessssssssssssssossssssessssssssseessssssssseesssnens 9
33 | 0000451 WASHER, LOCK, 1/4 .oovvoeoeeeeeeeoeeseeeeeeeoeeeeeeeeees e seeeesesesseessesssessseeeeessenssseenessennee 9
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RESISTOR AND BOARD ASSEMBLY

V-GLIDE 36 VOLT VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 0001028 NUT, HEX, 1/4 = 20 ..oooooeeeveooeeseeeeeeoseeeseesoosssesssesssssssessesssssssesssssssssssssesssssssssseessssssssseessnnens 12
2 | 0000451 WASHER, LOCK, 1/4 .oovvoooeeeeeeeoeeeeeeeeeeoeeeeeeeeeoseeeeeeeseeseeeeesesssseeseeessesssseseessensseeneesennee 12
3 | moTTEsn WASHER, FLAT, 1/4 oooooooooeeeeeeeoeeeeeeeeeoeeeeeeeeee e eeeeeeeeeeeeeeeeese s eeeeee e eeeeseeeseeeeeeenee 6
4 | 1014045 STAND-OFF, RESISTOR COIL ......cooorrveoeeoeeeeeeeeoeeseeeeeeeeseeeeeeeoeseeeeeeeee e eseeeeeeeee 6
5 | 1014728 BOARD, RESISTOR MOUNTING: —.....c.oevvveeeeereeeeesssesseessesssesssessesssssssessssssssseessssssseseessssnns 1
6 | 0000332 WASHER, FLAT, 1/4 ..ooooooooeeeeeeeoooeeeeeeeeooseeeeeesosseeeeeeesessseeeesesssseeseesssesssseseessenssseeneesennen 6
7 | 1014476 COIL, RESISTOR, 5TH SPEED, .182" WIRE DIAMETER, 3-COIL .....ovvvooooorreeeeeeeeeeeeeee 1
8 | moTZUTg COIL, RESISTOR, 4TH SPEED, .162" WIRE DIAMETER, 3-COIL .....oovvoooooorreeeeeeeeeeeee 1
9 | mTEoT3 COIL, RESISTOR, 3RD SPEED, .144" WIRE DIAMETER, 3-COIL ..........commrrrrreeereeneerreere 1
10 | [UTAUT4 COIL, RESISTOR, 2ND SPEED, .128" WIRE DIAMETER, 4-COIL ...........coooerrreeeerrerrerree. 1
11 | mUTarg COIL, RESISTOR, 1ST SPEED, .128" WIRE DIAMETER, 6-COIL ...........ccoooerrveeeeeeeereeeee 1
12 | [moTZZEy SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 ...ovveoooeeeeeeeeeseeeeeeee oo seeeeeeee e 4
13 | [oT3YA SHIELD, RESISTOR .....cvvoooooeeeseeoooeseeesesssesseesssss s seesssssseseesssssssssseessosssessesssssssenesssns 1
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BATTERIES, CHARGER RECEPTACLE, SOLENOID

V-GLIDE 36 VOLT VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/6 - 18 ......cvvvveerreereereeeeeseeesseessseseeessessssseeesnenns 6
2 | moTiE7d WASHER, FLAT, TYPE BWIDE, 5/16 .......cooereeveeereeeeeeeeosseeeeeesessseeseeessessssseeeseessseeneeseeeen 6
3 | 1010908 HOLD-DOWN, BATTERY ......ocooorrooeeeoeeeeeeeoeseeeeeeeeoesseeeeeseesseeseseeseesseseeesessseseeessensssseeeeeeenend 3
4 | 1013683 J-BOLT oo e 6
5 | [OTBETETN | BATTERY, 6 VOLT .ooiooovoeeooeceeeeseseseeeeoesseeseessessssseeesssssssseesssessssseeessssssssseesssssssseeessssssn 6
5 | [OUTBEIE0Z | BATTERY, 6 VOLT, DRY ....ccomiirroooeeeoooceeeeessoseeessessseseeessessssseeesssssssseeessssssssseesssesssssseeesesssene 6
6 | [UTOYEY WIRE ASSEMBLY, #6 BLACK .......correeeoeeoeeeeeeooeeeeeeeeeeoeeeeeeeeeeseeeeeeeeeesseeeeeeenesseeeeeeenee 5
7 | [UTB3IZTY | CAP, 6 VOLT BATTERY ...oooiiiiireoeoeeoooeeeeooeeseseeeeeeesesseeeeeoeseeseeeeeeess s eeeseeees e seeseeeesseeeeeensee 6
8 | mUTZoZ CLAMP, CABLE .....cooommreeveoeoeeeeseeesseseeesoosseseeesssss e seesssss e sessssss s s nesssnse 2
9 | 0001606 RIVET, POP, /16 cvvoooooeeeveeeeoeeeeeeeessseeeeeseesssseseesseesssessessssssssessssssessssssessssssssseessosssssssesessnend 2
10 N/A SOLENOID, 36 VOLT (FOR REPLACEMENT SOLENOID, SEE BOTTOM OF PAGE) .......... 1
11 | 0007174 WASHER, LOCK, 5/16 .....cooeeeeeeeeeseeeeeeeooeeseeeeeoeseseeeeeeeeesseeeseeee e seeeeee s eeeeeeeeeseeeeeeeee 2
12 | 0001242 NUT, HEX, 5/16 - 18 .oovvoeevveeeeoeeceeeeosseeseesoessesssesssssssessessssssssssesssessssssessssssssseessssssssseesssnens 2
13 | [oiZZsy SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 .....cvveeeoeereereeeeeeeeeeseeesssseeeseosseeseeeseeesseeneeseenon 2
14 | 0007893 NUT, HEX, #10 = B2 .ooooooeeeveeoeeeeeeeeooeeeeeeeeoe e eeeeeoeseeeeeesesseeeeseeseesseeeeesesseeeeeseensseeeeeeeenend 2
15 | [OT34Z507 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 16 - 30) .....rvvvooeeoeeeeeceeeeeeeeeeeesseeneneenns 1
16 | 1014516 KIT, FUSE (INCLUDES ITEMS 17 = 21) covvooooeeeeeeeoeeeeeeseeeseee s 1
17 N/A LENS, FUSE ......ooooeeeeeeoeeeeeeeeeeoeeeeseeeeesssseeeeessesseseeeesssss e sessssssseseeessssssesseesssesssnneene 1
18 N/A FUSE, 80 AMP —.....ooomooooooeeeeeeeeooeeeeeeeeeoeeeeeeeseoeeseeeeseeeseeeseeeeeeseeeeeeeseseeeeeeeen e 1
19 N/A HOLDER, FUSE ...ooooeooooeeeeeeeeoeeee oo eeeeeeeeeeeeeeeeeeseoe e eeseese e eeeseses e eeeeeeee e 1
20 | 0001016 WASHER, LOCK, #10 ..crvvveeoooeeeveeeeseeeesesesssseeessssssseseessessssseessssssssseesssssssseessssss 2
21 | 0008797 NUT, BRASS, #10 = 32 ...oooorreveeeoeeeeeeeeeeeseeeeesseeeesseeesoossesesesessssseeeesssssssseeesssesssssneeee 4
22 | 0004107 RECEPTACLE, CHARGER, 2 PRONG ..........cooorrreeeoeeeeeeeeoeeeeeeeeeeoeeeeeeeeees e 1
23 | [UT309Y WIRE ASSEMBLY, #10 RED .......oooooooeeeeeeeeeeeeeeeeeeeseeseeosseeeeeeeoseeeeseeeesseeeeeeeeeeseeeeneenens 1
24 | [UT3EZ BRACKET, FUSE AND RECEPTACLE MOUNTING 1
25 | 0008796 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #7 -19 X 3/4 ..oo...oooooerreveeceeeeeeeeeeseeeee. 6
26 | 0008795 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #7 -19 X 1 3/4 w...oooooooeeveeceeeeeeeeeeeseee. 2
27 | [UT3EaY BEZEL, CHARGER RECEPTACLE ......oovvvooeooeeeeeeooeeseeeeeeeeseeeeeeeseeeeeeeee e 1
28 | 0008797 NUT, BRASS, #10 = B2 1....vooooooeeeeeooeeeeeeseeoseeeeesssosseeseessssssseseessssssessessssssssseesssssssseeeee 2
29 | 0001016 WASHER, LOCK, #10 w.ovvveooereeeeeoeseeseeeeeeesesseeeeeessseeseessessseseeessesssessessssssseseessssssssseeeseennes 2
30 | [OUT3ZEH SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #8 - 18 X 1/2 .oo..eoooooreeveeceeeeeeeee e 2
31 | [UTEEm NUT, HEX, STAINLESS STEEL, 5/6 = 18 .....oooorveeeoeeeeseeeeeoesseeeeeeeeeeseeeeseeeeeseeeseeee e 12
MOTI75907] | SOLENOID, 36 VOLT (NOT SHOWN) .......vvveooeeeeeeeeeeeeeeeeoeeeeeeeeeeoeseeeeeeeeeseseseeeeeesssseeeeeeennas 1
IF ORDERING SOLENOID [[UTI759=07, THE FOLLOWING ITEMS WILL ALSO BE
REQUIRED:
1014948 DIODE (NOT SHOWN)......oooeeoooeeeeeeoeeeeeeeeeeseeeeeeeeeeeeeeeeeeseseeeeeeeeseesseeeeeseeeseeeeesseessseeeeeeenend 1
MOZ0A7Z0T | SNUBBER (NOT SHOWN)........ooooveeoeoeeeeeeoeeseeeeseeeeeeeseeeeeeeseseeeeeeesesseeeseeeesseseeseeosesseeeeeennes 1
02028307 | BASE, MOUNTING (NOT SHOWN) ......ooorvvveeeeaeereeeesssseesesesssseeessssssessessssssseseesssessesseesssenes 1
8539 TIE, WIRE (NOT SHOWN) ....ooevvvooeoeeeeeeoeeeeeeeeeesseeseeeesesseseeesesssseeseeessesssssseesssssseeneessesee 1
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WIRING - POWERDRIVE SYSTEM 48 VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1019110-01 | WIRE HARNESS (INCLUDES ITEMS 1 - 17) w.oovvooooeeeveeoeeeeeeseeseeeeeeeseseseeessees s 1

1 N/A WIRE ASSEMBLY, #18 BROWN .......ooovvveeoeoeeeeeeeesseseeseeesseeeeeesesssseseeessessseseeessssssseeesesnens 1
2 | 1019327-01 KIT, 6-PIN PLUG ASSEMBLY ......ooooooereeeooooeeeeeeeeeeeeeeeeeeoeeeeeeeseeeseeeeeeeeeseeeeeeee e 1
3 N/A WIRE ASSEMBLY, #18 BLUE .......ooooeoeeeeeeoeeeeeeeeeeeeseeseeoeeeeeeeeoeeeseeeeeeeeesseeeeeeeee s 1
4 N/A WIRE ASSEMBLY, #18 PURPLE ........cvvvveeeeeceveeesseseesseesssseeesssssssssseessosssessessssssssseesssenes 1
5 N/A WIRE ASSEMBLY, #18 YELLOW .....oorvvvoeeeeeeeeeeesoeeeeseeeoseseeeesesssssseeessessseseeessesssseeesennnes 1
6 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ........rvvooeoeeeeeeeeoeeeeeeeeeo e seeeeeeeeeeseeeeneenens 1
7 N/A WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ............ 1
8 N/A WIRE ASSEMBLY, #18 GREEN ........orvvvoereoeceeeeesseseessessseseeesssssssesseessssssseseessssssssseesssnnes 1
9 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ......orvvveeeeeeneeeeeeeeeeeeeeeossseseeesseesseseeessesssseeesesnnes 1
10 | [OTYUTZDY WIRE ASSEMBLY, #6 BLUE .........ooooreeeeeeeeeeeeeeooeeeseeseooeeeeeeeeoesseeeeeeeeesseeeeeneeesseeeeneenens 1
11 | [OTY0TZ0Y WIRE ASSEMBLY, #6 ORANGE .........ovvvoooooeeeeeeeeeeseeeeooeeeeeeeeee e eseeeeeeeee s 1
12 | 1019015-01 WIRE ASSEMBLY, #6 WHITE .......ooooereeeeeeeeeeeeeessseseesseessssseeesssssssssseesssssseseesssssssssseesssnnes 1
13 N/A WIRE ASSEMBLY, #18 RED/WHITE ..........ooooreveeeeeeeneeeeoeeeeeeeeeeessseeeeessessseseeesseessseeesnnnnes 1
14 | [OTYOTEOY WIRE ASSEMBLY, #6 BLUE ........cooorreeeeeeeeeeeeeeeeeeeseeseeoeeeeeeeeeesseeeeeeeeesseeeeeeeeeeseeeeneennns 1
15 N/A WIRE ASSEMBLY, #18 GREEN .........roveeeeeeeeeeeeeseseeseeoeeeeeeeeeeesseeeeoeeesessseseeeeeeseeeeneenees 1
16 N/A WIRE ASSEMBLY, #18 RED .........ooreeeeeeeeeseeeseessseseessesssssseessssssssssessssssssseesssessssssesssnnes 1
17 N/A WIRE ASSEMBLY, #18 ORANGE .............ocoereeveeeeeseeeeeeeseeeeeeseessesseessossseseeessesssseeesesnnes 1
18 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
19 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ................ 1
20 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ................ 1
21 | [OTZI57-0T | WIRE ASSEMBLY, #6 BLACK .....oirrrvveeeeoeeeeeeeeoeseeeseosseeeeesseesssssseessessseseesssessssneesssessseneeee 5
22 N/A WIRE ASSEMBLY, #18 RED ........oooooeeeeooeoeeeeeeooeeeeeeeeeeoseseeeeeeeeseeeeeeeseessseeeeeeemeeseeneeeenee 1
23 | [UTEIE ASSEMBLY, RESISTOR .....ooomrvveeeeoeeeeeeooeeeseeeeeeoeseseeeeeeeessseeeseesesseseeseseeseeeseeeoeseeeeeeensee 1
24 | [OTI0ZBTY | WIRE ASSEMBLY, #6 RED ........ooorevveeeeoeeeeeeeeosesseessessssseessssssssssesssossssssesssesssssseessssssasneene 1
25 | 1014948 ASSEMBLY, DIODE .........ooooeeeeeeoeeeeeeeeeeeosseseeeeeessseeeesesesseseeesesssssseseeessesssesseessssssseeneesesnseee 1
26 | [OTIUZUTY | WIRE ASSEMBLY, #6 YELLOW ....oo.ooooooeoeeeeeeeeeeeeeeeeeeeseeeeseeeseeeeeeeeeeseeeeeeeesseeeeeeees e 1
27 N/A WIRE ASSEMBLY, #18 RED ........ooooeeeeeoeeoeeeeeeoeeeeseeeeeeoeeseeeeeeee s eeseeoe s eeeseeeeeeseeeeeeeee 1
28 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
29 N/A WIRE ASSEMBLY, #18 YELLOW .....oorrvveoeeeeeeeeeeeoseeeeeeseessseeeeesessesseeessessseseessesssseeeeeseese 1
30 | [OTIZOTON | HOUSING, MALE, 3-WIRE ........ccooiroooooeeeooeeeeeeeeeeeeeeeeoeseeeeeeseeeseseeeeseesseeeeeseessseeeeeseens e 1
31 | [OTI0ZITY | WIRE ASSEMBLY, #6 GREEN .......oiovvooeeoeeeeeeeoeeeeeeeeeoeseeeeseeeseseeeeseeeeeeeeeseeeseeeeseeee e 1
32 | 1018278-01 | KIT, WIRE AND TERMINAL, #6 BLACK ......vvveeoemmeeereeeeeeeeseoessssseessesosessesssesssssseesssessssneene 1
33 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE ........ovvoooooeeeeeeeeeeeeeeeeeeeeeseeeeseossesseeeeeee e 1
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FORWARD AND REVERSE SWITCH
POWERDRIVE SYSTEM 48 VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OI753005 | ASSEMBLY, FORWARD AND REVERSE SWITCH (INCLUDES ITEMS 2-9) .......ccooonre...es 1
2 | mUTEEM SWITCH, LIMIT <o eeeeesees e eessesseeeeesssss s 1
3 SWITCH, LIMIT oo eeeeeeees e eeeeees e e eeeeeee e eeeeeeeee e 2
4 | 0008057 NUT, HEX, #4 = 40 oo.oooooeeeeeeoooeeeeeeeeoe oo eeeeeeeee e eeeeese e eeeee e eeeeeee e 2
5 | 0008058 WASHER, LOCK, #4 .....ooooooooeeeeeoeoossseeseessssseesssssssesseessossssssseesssssssssesssssssssesssssssssseeesssnnns 2
6 | mUTEEM SCREW, HEX WASHER HEAD, #4 - 40 X 2 ....ooovvvoeoeeeeeeooeeeeeeeeeoeeseeeeeseeesseeeeeseensseeee 2
7 | oy BAR, BUS -...ooooooeeeeeeeooeeeeeeeeoee e eeeseeo e eeeeees e eeeeseesss e eeesese e eeeesee e eeeeeen e eeeeeen e 2
8 | 0000451 WASHER, LOCK, 1/4 ..oovvooooeoeeeeeeoeoeeeeeeeeeeeeeeeeee e eeseee e eeseeees e eeeeeeeeseeeenennens 4
9 | 0001028 NUT, HEX, 1/4 = 20 w...ooooeeeveeoooesseeeeeoeeseeesoeeeeeeesseesssesseessssssssseessssssessessssssesseesssssssseeenes 4
10 | [oTZ987 HANDLE, FORWARD AND REVERSE SWITCH ........orrvveeeeoeeeeeeeeeeeeseeseeesseseeeseessseseeeenenns 1
11 | [UT3T9g SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ..ov..eeooooreveeeeeeeeeeeoeeeeeeeeeee e 1
12 | 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 2 1/8 ..eovvvooeoeeeeeeeee oo 3
13 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..oooevvvooeeeeeeeveeosesseeeeoossesseessssssesssssssssssssesssssssssseessssssssseesssnens 3
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BATTERIES, CHARGER RECEPTACLE
POWERDRIVE SYSTEM 48 VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | FOTBUZTOY | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) .oooommervveeoeeceeeeosseseeessesssseseeennonns 1
2 | [UT7I6507 BEZEL, RECEPTACLE ....ovoooooeeeeeoooeeeeeeeeooseeeeeeeeesseeeesssssseeeeesssssseseeessses e 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ........ovoooooereeeeeeeeeeeeeeeoeseeeeeseeesseeeeeseeeseeeenennens 1
4 N/A WIRE ASSEMBLY, #10 RED .......ooooooreeeeeeeeeeeeeeeeeeseeseooeeseeeeeeeeeseeeeeeeeeseseeeeeeeeeeseeeeseenens 1
5 N/A WIRE ASSEMBLY, #10 BLACK w.....ooooevvveeeeeeeeeeessseseesseessesseesssssssssseesssssssssessssssssseesssnnes 1
6 | [UTZI6807 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEM 7) w..covvveooeeeeeeooeeeeeeeeeeesseseeeeeeessseeenenenns 1
7 | moTsTen NUT, NYLON LOCK, #10 ...ooeevooeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeoe e eeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeee 2
8 | [MUIzzog SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ........ooooooomovooeoeoeeeeeooeseeeeeeoeseeeeeeeeseeeee 3
9 | [MUTBIETDY ASSEMBLY, FUSE, 3/8 AMP .........oosreevooooeeeeeeseessseseessoossessessssssssssessssssssseesssssssssseesssnnns 1
10 | [OTBUTOOY | PLATE, RECEPTACLE BACKING .......ooireeeeeeeeeeeeeeessseeeeeeossseseeessesssssseesesssseseesessssaseeeseennns 1
11 | [OTB3Z0TTY | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 w...ooovoooooeeeeeeeoeseeeeeeeeeeeeeeeeeeeeeeeeseee e 4
12 | [OIZIZZTT | BATTERY, 8 VOLT POWERDRIVE .......ooovoeoeoeoeeeeoeoeoseeeeeeoeseeeeseeeeseeeeeeeesseeeseees e 6
12 | [OIZ97703 | BATTERY, 8 VOLT POWERDRIVE, DRY ........coorroeeeoeeoeeeeeeessssssresssssssessessssssssessessssssaseeesssenns 6
13 | [OIZIZBTT | CAP, BATTERY, 4 PORT GANG .......ccomirreveeeereeeeeeeesesesseeseeessesseeesssssssesessssssseseesssssssseeessennns 6
14 | [OIZIEZTT | WIRE ASSEMBLY, #6 BLACK ......ovooeoooeereeeeoreeeeeeeeooeeeeeeeeeoeeeeeeeseeesseeeeeseeosseeeesesnsseeeeeeeennns 5
15 | [UTa304 NUT, HEX, STAINLESS STEEL, 5/16 = 18 ....ceoerveeoeeeeseeeeeoeeeeeeeeeeeesseeeeseeesssseeseoee e 12
16 | [OTBOBTTY | HOLD-DOWN, BATTERY ......ooiioireveeeesooseceseessseseesssssssssseesssssssssesssssssssssesssssssssseesssssssseeesssenns 3
17 | 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 = 18 .....vvvveeeeerreereeessesseeseeesseseeeseessseneeeenenes 6
18 | (oI5 WASHER, FLAT, TYPE BWIDE, 5/16 .......cooreeeoeeeeeeeeeeeeeseeeeeeoosseeeeeeeeesseeeeeeenesseeeeeeensee 6
19 | 1013683 J-BOLT oo 6
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COMPUTER, CONTROLLER, AND SOLENOID
POWERDRIVE SYSTEM 48 VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1019652-01 | PLATE, COMPONENT MOUNTING w.....vvvveoomeereeeeoseeeeseessseeseeseoeseseeesssossesseessessssseeessss 1
2 | [muTazZeg SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 .......ooorreveoeeeeeeeeeeeeeeeeeeeseoseseeeeeeeesseeneeseee 4
3 | 0007893 NUT, HEX, #10 = B2 .ooooooeeeoeooeeeeeeeeeoeeeeeeeeeoo e eeeeeoeeeeeeeeeeeseeeeseeseeseeeeeeseesseeeeessenseseeeneennend 2
4 | 1014948 ASSEMBLY, DIODE ......o.ooooeeeeeeeeeeoeeeeeeeoeeeeeeeeeee e eeeeeeeeeeeeeseeee e eeeeee e seeee e seeeeeeeee 1
5 | 0001242 NUT, HEX, 5/16 - 18 .oovvoeevveeeoeeceeeeosaeeeeessessesssesssssssessesssssssssssesssessssssesssssssssseesssssssssseessnnens 5
6 | 0007174 WASHER, LOCK, 5/16 .....coormeeereeeeeeeeeeeeosseeseessesssesseesseesssseessssssssseesssssssssseessosssssesessonsssne 5
7 | MOTIOZETN | BOOT, WIRE ..ooooooeooeeeeeeeoeeeeeeeeeoeeeeeeeeeeoseeeeeeeeeseeeeeeeeeees e eeeeeees e eeeeeeesseeeeeessenseeseeeeneenseee 1
8 | MoTEEAg ASSEMBLY, RESISTOR .....ooomorvveeeeeeeeeeooeeseeeeeeoeeeeseeeseeeesesseeeseeseeseseeseseeseeeeseeeeseeeeeeense 1
9 | [UTIUBZON | SOLENOID, 48 VOLT .......ooooeevveeeereseeeseossesseessosssssseesssssssseessssssssseesssssssssssesssssssesseeesssssne 1
10 | [oTZZEy SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 ....covveooeeeeeeeeeeeeeeeeeeeeseseeeseosseeeeeeeeesseeneesene 8
11 | [OTBAVZTY | CONTROLLER, 48 VOLT (225 AMP) .....vvoooeoeeeeeeeoeeeeeeeeeeeeeseeeeseeeseseeeeeseeesseeeesesnsseeeeeeeennns 1
12 | 0001241 WASHER, FLAT, 5/16 ...o..ooooeeeeeeeeeseeeeeeeoesseeeeeeesseeseeseeeeseseeeseeesseeeeeeeeeeeeeeseeeeseeeeeeeee 6
13 | 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 .....oooorevvveooreeeeeeeooseeseesseessssseeessessssssesssssssssseessssssssseeessnnns 2
14 | 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 ..cooooreveoeeeeeeeeeeoeeeeeeeeeoeeeeeeesoeeeseeessessseseesssnssseeeeennnnns 1
15 | [UTI0990Y | COMPUTER, ON-BOARD (INCLUDES ITEMS 16, 17 AND 18) w....coorvveereeeeereeeeseeeece 1
16 | [UTBYZI0T FUSE ASSEMBLY, 3/8 AMP .......ovvooooeoeeeeeeoeeeeeeeeoeeeeeeeeeoeseeeeeseeseeeeeeeee e 2
17 | 1018278-01 KIT, WIRE AND TERMINAL, #6 BLACK .........oorrvveeeoeeseeesoeeoeeeeesseessesseesseessessenssensssneeee 1
18 | [OT93Z307 RECEPTACLE, 3-PIN ......ovooooeeeeeoooeeeeeeeeeoseeeeeseeseeeseessessseeeeesssssseesessssesseneesssesseseeeee 1
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MULTI-STEP POTENTIOMETER

POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1019320-03 | ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1 = 37) w.eooorvvvoeeeeeeeeeoeeseeeeeeeesseseeeeseene 1

1 | Moy ASSEMBLY, WIPER SWITCH CASE, 6 SPEED .........vvvoeoeeeeeeeeeeseeeeeeseesseseeeeseosssenenenenns 1
2 | 1019580-02 ASSEMBLY, 5-WIRE AND RECEPTACLE (INCLUDES ITEMS 3 - 8) w.....coooerrvveoereerneeeees 1
3 | [UTISZE0T KIT, 6-PIN RECEPTACLE .....evoeooooeeeeeeoeeoeeeeeeeeeseeeeeeee e eeeeee e eeeeeeee e 1
4 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .......oorvvvoeeeeeeeseeeoseeseeseeesssseessees e 1
5 N/A WIRE ASSEMBLY, #18 BLUE ......ovvooooeeeeeeoeeeeeeseeeeeeeseeseeeseseeesseessesseesssesseseeessesse 1
6 N/A WIRE ASSEMBLY, #18 BLACKWHITE .......coooeroeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeesee e 1
7 N/A WIRE ASSEMBLY, #18 PURPLE ...........rrvvoeeeeoeeeeeoeeseeeeseoeeseeeeseeee s eeseeeeee 1
8 N/A WIRE ASSEMBLY, #18 YELLOW..........orrvveeeeeeeeeeeeeeeeeseesooeseseessoessssseesssssssseesssess 1
9 | 0000451 WASHER, LOCK, 1/4 w..oovvooooeeeeeeooeseeeeeeoeeeeeeeeveesseeeeesseesseseeesseessessesssessseseeessesssseeeesennnns 17
10 | 0001014 NUT, BRASS HEX, 1/4 = 20 ....oooiovveooeeeeeeeeeoeeeeeeeeeoeseeeeeeeo e eeeeesseeeeeeeeseeeeneens e 15
11 | [OT936907 PROTECTOR, WIPER SWITCH RESISTOR .......ovvooooereeeeeeeeseeeeeoeeeeeeeeeeeseeeeeeeeeseeeee 1
12 | [OT97IT07 KIT, RESISTOR ASSEMBLY ...oooorvvveeoaoeeseeeseeeeeessessseseessssssssseesssssssessessssssssssesssessssneeee 1
13 | 0008056 SCREW, ROUND HEAD MACHINE, #4 - 40 X 3/4 ....ovvvvoeeeeeeeeeeoeseeeeeeeeeeeeeeeeeesseeee 2
14 | 0008058 WASHER, LOCK, #4 ..ooo.ooooeeeeeeoooeeeeeeeeoeeeeeeeeeoe e eeseeeeeeeeeeeees e eee e eeeeeeseeeeseeeeneennns 3
15 | (014807 SWITCH, LIMIT oo eee e eeeeeee e 1
16 | 0008057 NUT, HEX, #4 - 40 w....oooomreeeeeooeeseeeeoooeess oo ssesesssssssssseessssssasseessssssessessssssasseesssssssseeenes 2
17 | 1014414 BUMPER, WIPER SWITCH ....cooorvvooooeeeeeeeooeeeeeeeeeeeseseeesoeeseeeeessossseeseesssssseseesssesssseeeee 1
18 | [UTAaTg PIN, HAIR SPRING COTTER ......ovoooooreeeeooeeeeeeeeeoeeeeeeeeeoeeeeeeeseeeeeeeeeeeeeseeeeeeeee e 1
19 | 0007893 NUT, HEX, #10 = B2 ..oooooeeeeeooeeeeeeeeoeeeee oo eeeeeeeee e eeeeese e eeeee e seeeeee e 1
20 | [UTAOTA CARRIER, WIPER SWITCH ARM .....oooevvoeooeeceeeeeeeseeeesoseeeseeessosssssseesssssssseeesssesssseeeee 1
21 | [UT3999 SPRING, WIPER SWITCH BRUSH .....ocevvoeooeeeeeeeoeeeeeeeeoeeeeeeeeseessseeeeeseeeseseeeesoeessseeee 1
22 | [UTZd BEARING, BRONZE .....ooovvvooooeeeeeooeeeeeeeeeoeeeeeeeeoeeeeeeeesessseeeeeesessseeeeeesoeseeeeeeennsseeeee 2
23 | [OTZ000 STUD, WIPER SWITCH ADJUSTING ....cvooooooeeeeeeoeeeeeeeeoeeeeeeeeeeo e 1
24 | [UTAUTY GROMMET, SPLIT ...oooooeevoeeeoeeeeeeeeeeeseseeesosssseesseessesseessssssesseessssssssseessssssssseesssessseeeee 1
25 | [UTA0TY SCREW, SELF-TAPPING, #4 - 40 X 3/8 ......cooerreveeeeeeseeeeeeessseeeessoesseseeeseesssseeesssesssseeeee 1
26 | [UT38E] ARM, SPEED SWITCH ......oooorreeoooeeeeeeeeeeeeeeeeeeeeeeeeeeseeesseeeeeeeeesseeeeeeeeeseeseeeeeeeeeeeeeseenees 1
27 | [OUT3BEY ASSEMBLY, SWITCH BRUSH ......cooirooeeeeoeeeeeeeeeeeeseeseeeeseeeeeeeeee e sseseeeeeeeseeeeneenees 1
28 | [UT3EE] SCREW, HEX HEAD HI-LO, #10 - 16 X 1/2 ..oooevvveeoeeseeeeeeoeseeeeeseoeseeeeeesessseeessse e 2
29 | [UTATEY SCREW, HEX HEAD CAP, 1/4 - 20 X 2 w..cooooooeeeeeeeeeeeeeeeeeoeseseeeeseesseeeeeseesseeeeeeeeesssseeeee 1
30 | [oTEZs3 NUT, BRASS HEX JAM, 1/4 = 20 .oo..oooooooeeeeooeeeeeeeoe oo eeeeeeeeee e 3
31 | 0008990 WRAP, TIE ...oooovoeeeoeee oo ee e eeseese e eeeeeees e eeeeeee e eeeeeeeeeeeeeneennns 1
32 | 0007473 NUT, NYLON LOCK, 5/16 = 18 w....evvvoeeeeeeeeeooeeeeeseoeessseeessoessseeesssssssseesssssssseesssessssneeee 1
33 | [UTZ3sd STUD, SHORT BALL, 1/4 = 28 ...oovooooeeeeeeoeeeeeeeeeeoeeseeeeeesoeseseeeessossseeeessesssseeeesssnsssseeeee 1
34 | [UTAO0d CRANK, BELL ..o eeeeeees e eeeeees e eeeeeseseeeeeeeeeseeeeeeeeen e 1
35 | 0008449 NUT, DIMPLED LOCK, 1/4 = 28 ...oo.oooooeoeeeeeoeeeeeeeeeo oo eseeeeeeee e 1
36 | [OTETOZ0N DECAL, WIPER SWITCH WARNING: .......ovv.coooeeveeeoeeeseeseeesseeeesseessseseessssesssseesssessssneee 1
37 | [UT38EH COVER, WIPER SWITCH w...cooomreoveeeoeeeeeeeesseeeeeeeeseseeessessseseeeessosssseeeesssssseseeesssesssseeeee 1
38 | [OUTZTOY BOLT, CARRIAGE, #10 = 24 X 1 orvvooooooeeeeeeooeeeeeeeeoeeeeeeeeeeeeeeeeeseeeeeeeeseee s eeeeeeees e 2
39 | [OTIATZTY | SHIM, WIPER SWITCH ...ooooovoeoeeeeeeeeeooseeeeeeeeeeeeeeeeeeoeeseeeeseeeseseeeeeeee s eeeeeseessseeeeseee e 1
40 | [UTEITY WASHER, LOCK, #10 .cvvvooooomeeeeeooeoeeeeeeeessssseessesseseeessssssssseessssssssssesssssssssssesssssssssesessenssn 2
41 | 0001017 NUT, HEX, #10 = 24 .ooooooeoeeoooeeeeeeeeoeeeeeeeeoeseee oo seeeeeesessseeeeessessseeseessssseeseesssssseeeeeesnnend 2
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WIRING - POWERDRIVE PLUS VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1| 1019648-01 | WIRE HARNESS .....oooooreevoeeseseeseeesseseessssssesseessssssssessessssssseseesssssssessessssssssseesssssssssesssnnnes 1
2 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE ........coooomrrrrerveeoeessssssseessssssssssssssssseeessssssssssssn 1
3 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ................. 1
4 | 1018278-01 | KIT, WIRE AND TERMINAL, #6 BLACK ......ovvvvveeeeeereeeseeeeesoeecosssssssseeeseseseossssssssseeesesssennnnns 1
5 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
6 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ON-BOARD COMPUTER ASSEMBLY) ................. 1
7 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
8 | MOIZIEZTY | WIRE ASSEMBLY, #6 BLACK ...ooovvvoooeeeeeeeeceeseeeeessssessseseeesesesesssssessseeesssssssssssssssssseessssssensnons 5
9 | 1018535-02 | WIRE ASSEMBLY, #10 ORANGE .............oorereereeeeseeeesoesssseeessesssssseesssssssseesssesssesseeesssse 1
10 | [OTIOZBTT | WIRE ASSEMBLY, #6 RED .......oiirrrrervveeessssssasssseessssssssssssssssessssssssssssssssssessssssssssssssssssessones 1
11 | 1018536-02 | WIRE ASSEMBLY, #10 BLUE .....oooorvvvveeeeooeoseseceesseeessssssssseeessssssssssssssseseessssssssssssssseeessenes 1
12 | 1019687-01 | WIRE ASSEMBLY, #6 WHITE .........rvvvvoooeoeeeoeeseeeeeeeeeeosssssssseeeessssssssssssseeeeessssssssssesseseeeneene 2
13 | [OTY0ZI0T | WIRE ASSEMBLY, #6 GREEN (SEE SERVICE BULLETIN 00-09) ......orvvvveveereereerseereenneens 1
14 | 1019200-01 | WIRE ASSEMBLY, #6 YELLOW ........ovvvvooooeessareeeesssossossssssssseessssssssssssssesessssssssssssssssseesseees 1
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FORWARD AND REVERSE SWITCH, TOW SWITCH
POWERDRIVE PLUS VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OTBSBUTT | SWITCH, FORWARD AND REVERSE ......oooirrereeoeoeeseseeesseseeessssssessesssssssssseesssessssneesnsnnns 1
2 | [UTB550-07 | CASE, FORWARD AND REVERSE SWITCH .........ooomveeoeeeeeeeeeeeeeeeeeeeeeesseseeeeeeesseseeeeseee 1
3 | [UTBEETON | SCREW, HI-LO HEX HEAD, 1/4 = 15 X 1/2 w.ooooovvoeeeeeeeeeeoeeeeeeeeeeo oo 3
4 | 0008248 SCREW, TRUSS PHILLIPS MACHINE, 1/4 - 20 X 3/4 .......oooeeeeeeeeeeeeeeeeeeeeeeeee e 2
5 | MOTIZZEON | BRACKET, TOW SWITCH .oooovvooeeooeeeeeoeeeeeeeeeeessseeesseesssseeessessseseeesssssssseesssessesseesssss 1
6 | [UTIOBZTY | BOOT, TOW SWITCH w.oooooooooceeeeeeoeeeeeeeosseeeeeeeeseseeeeeeseesseeeeeseessseeeeesessssesseessees e 1
7 | 0000332 WASHER, FLAT, 1/4 oooooooooeeeeeeeeoeeeeeeeeeoeeee oo eeeeeeeeeeeeeeeeese s eeeeee e eeeeeeeneseeeeeeenee 2
8 | 0008233 NUT, NYLON LOCK, /4 = 20 ...oevooeoeeeeeeeeeoeeeeeeeeeoseeeeeeeeeeseeeeeeseeseeeeeseeeeseeeeseens e 2
9 | [UTIOBTEON | SWITCH, TOW wooooooeocceeeeeeoeeeeeeeessseeeessoessseeeessessseseesssssssssees s 1
10 | 0008990 TIE, WIRE .oooooeeveeeee oo eeesssss e eeesssssseeeeessseseseeessenseeeneeseeee AR
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BATTERIES, CHARGER RECEPTACLE
POWERDRIVE PLUS VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | FOTBUZTOY | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) .oooommervveeoeeceeeeosseseeessesssseseeennonns 1
2 | [UT7I6507 BEZEL, RECEPTACLE ....ovoooooeeeeeoooeeeeeeeeooseeeeeeeeesseeeesssssseeeeesssssseseeessses e 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ........ovoooooereeeeeeeeeeeeeeeoeseeeeeseeesseeeeeseeeseeeenennens 1
4 N/A WIRE ASSEMBLY, #10 RED .......ooooooreeeeeeeeeeeeeeeeeeseeseooeeseeeeeeeeeseeeeeeeeeseseeeeeeeeeeseeeeseenens 1
5 N/A WIRE ASSEMBLY, #10 BLACK w.....ooooevvveeeeeeeeeeessseseesseessesseesssssssssseesssssssssessssssssseesssnnes 1
6 | [UTZI6807 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEM 7) w..covvveooeeeeeeooeeeeeeeeeeesseseeeeeeessseeenenenns 1
7 | moTsTen NUT, NYLON LOCK, #10 ...ooeevooeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeoe e eeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeee 2
8 | [MUIzzog SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ........ooooooomovooeoeoeeeeeooeseeeeeeoeseeeeeeeeseeeee 3
9 | [MUTBIETDY ASSEMBLY, FUSE, 3/8 AMP .........oosreevooooeeeeeeseessseseessoossessessssssssssessssssssseesssssssssseesssnnns 1
10 | [OTBUTOOY | PLATE, RECEPTACLE BACKING .......ooireeeeeeeeeeeeeeessseeeeeeossseseeessesssssseesesssseseesessssaseeeseennns 1
11 | [OTB3Z0TTY | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 w...ooovoooooeeeeeeeoeseeeeeeeeeeeeeeeeeeeeeeeeseee e 4
12 | [OIZIZZTT | BATTERY, 8 VOLT POWERDRIVE .......ooovoeoeoeoeeeeoeoeoseeeeeeoeseeeeseeeeseeeeeeeesseeeseees e 6
12 | [OIZ97703 | BATTERY, 8 VOLT POWERDRIVE, DRY ........coorroeeeoeeoeeeeeeessssssresssssssessessssssssessessssssaseeesssenns 6
13 | [OIZIZBTT | CAP, BATTERY, 4 PORT GANG .......ccomirreveeeereeeeeeeesesesseeseeessesseeesssssssesessssssseseesssssssseeessennns 6
14 | [OIZIEZTT | WIRE ASSEMBLY, #6 BLACK ......ovooeoooeereeeeoreeeeeeeeooeeeeeeeeeoeeeeeeeseeesseeeeeseeosseeeesesnsseeeeeeeennns 5
15 | [UTa304 NUT, HEX, STAINLESS STEEL, 5/16 = 18 ....ceoerveeoeeeeseeeeeoeeeeeeeeeeeesseeeeseeesssseeseoee e 12
16 | [OTBOBTTY | HOLD-DOWN, BATTERY ......ooiioireveeeesooseceseessseseesssssssssseesssssssssesssssssssssesssssssssseesssssssseeesssenns 3
17 | 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 = 18 .....vvvveeeeerreereeessesseeseeesseseeeseessseneeeenenes 6
18 | (oI5 WASHER, FLAT, TYPE BWIDE, 5/16 .......cooreeeoeeeeeeeeeeeeeseeeeeeoosseeeeeeeeesseeeeeeenesseeeeeeensee 6
19 | 1013683 J-BOLT oo 6
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SOLENOIDS, ENERGY DISPLACEMENT MODULE
POWERDRIVE PLUS VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | o3 NUT, HEX FLANGED LOCK, 5/16 = 24 ..........oooorreeveooeeeseeeseooesssseeseesssssesssessssseesssossssseessonnns 4
2 | [OTBBBZTY | TAB, MOUNTING ...ooiimeveeeeeeeeeeeeesseseeeeeeesseeseessessseeeeessessseeeeesssssseeeeesessseseeesseesseseeeesesseee 2
3 | [moTEUBY SCREW, HEX HEAD, 1/4 = 20 X 3/4 ..oovvoooeeeeeeeeoeeeeeeeeeeseeeeeeee e eeeeeseeeeeeeeee e 2
4 | moTTEEY WASHER, FLAT, 1/4 ..oooooooooeeeeeeeoeeeeeeeeeoee oo eeeeee e eeeeee e eeeseee e 2
5 | 0000451 WASHER, LOCK, 1/4 ..oovvooooeeeeeeeooeeeeeeeeeooeeeeeessosseeseeessossseseeesssssssssesssessssseesssssasesessonse 2
6 | 0001028 NUT, HEX, 1/4 = 20 ..oooooeeeevoooeeeeeeeeeoeeeeeeeeossseeeeeeeeessseesesssessseeesessesssessessssssseseesssnsseeseeessnnnd 2
7 | mosuz NUT, SERRATED, #10 - 82 ......ooiroooeeeeeeeeeeeooeeeeeeeeeoeseeeeeeseeseeeeeeeseesseeseeseeesseeeeessenssseeeeeeennnd 4
8 | [UTIZZZTY | WASHER, FLAT, BRASS, 5/16 w...oocooooreeeoeeeeeeeeeeoeesseeeeeooeesseeeeeeseseeeeeeeeesseseeseeeesseeeeeensoe 4
9 | [UTI6ZZ0Y | MODULE, ENERGY DISPLACEMENT .....oiiiooevoeeeeeeeeseeseoseeessesssesseessessssseeessessssseeesssssn 1
10 | [OTISZITT | BRACKET, MOUNTING w...oovoooooceeeeeeseeeeeseeeseeseeeeeess e eeseessseseeessessssesesssssseeneessssssseneeeesennns 2
11 | [moT2Zsy SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 ...cvveoooeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeee e 4
12 | [OTBBIBTT | SOLENOID, 48 VOLT ...oooovvoeeeieeereeeeeeeeeeeeeeeeeeeeeeeeeoeeeseeeseeeseseeeseeee e eeesee e eeeeseeee e 2
13 | [OTIOZETT | BOOT, WIRE ..oooommreevoeeeoeceeeeessseeeeseesssseeeesssssssessesssssssessessssssseseesssssssssssessssssesseessssssssseeesssnnns 1
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CONTROLLER, ON-BOARD COMPUTER
POWERDRIVE PLUS VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 0001242 NUT, HEX, 5/16 - 18 .oovvoeevveeeooeceeeeesseseeseessesssesssssssessessssssssssessssssssssssesssssssesseesssssssssseesssnens 4
2 | 0007174 WASHER, LOCK, 5/16 .....cooreeeeeeeeeeeeeeeossssseeesessseseesesessssssessssssssseesssesssssseessosssseeeeesonsen 4
3 | 0001241 WASHER, FLAT, 5/16 ......coooeeeeeeoeeeeeeeeeeoeeeeeeeeeeeseeeeeeeeeesseeeeseesssseeseesssessseeeeesenseseeeeeeeeseee 8
4 | 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 ..c.ooovvoooeoeeeeeeeoe oo eeeeeeseeeeseeeesee e 1
5 | 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 .....ooooeevveoereeseeeeooseeseesseosssesesessesssssseessssssssseessssssssseesssnens 3
6 | [UTBBZI0Y | CONTROLLER, 48 VOLT (225 AMP) ........coooooeeeeeeeeeeeeeeeesseseeeeeessseseeessessseseeessessssseeeessoseee 1
7 | 0008450 SCREW, HEX HEAD, #10 = 24 X 1/2 oooovvoooeeeeeeeoeeeeeeeeeeeeee oo eeeeesee e eeeeeseeeeeeee 2
8 WASHER, #10 oo eeeeeee e eeeeese e e eeee e eeeeeeeeee 4
9 | mTBEIA WASHER, LOCK, #10 .covvoooooeeeeeoeeseeeeeeeossssseessossseseeesssssssssessssssssssessssssssssessssssssesesssssen 2
10 | 0001017 NUT, HEX HEAD, #10 = 24 ....ooomimooooeoeeeeeeeooeeseeeeeoeseeeeessessseeeeessesssessesssessseseesssnssseeeeeesnnens 2
11 1019652-01 | PLATE, COMPONENT MOUNTING .....vvvooooeoeeeeoeeeeeeeeeoeeeeeeeeoeeeeeeeeee e sseeeeeeeeeee 1
12 | 0008990 TIE, WIRE oo ee e eeeeess e e eeee e eeeeeee e AR
13 | [OTY0990Z | COMPUTER, ON-BOARD (INCLUDES ITEMS 14, 15 AND 16) .......coorrereeerrreeeeereersnneennenns 1
14 | 1018278-01 KIT, WIRE AND TERMINAL, #6 BLACK .........oorrvveeeeeeseeeeeeeeeeeeeeseesseseeesseesseseeesseessneeeee 1
15 | [UTBYZ90 FUSE ASSEMBLY, 3/8 AMP .....o.ovvooooeeeeeeeeooeeeeeeeeeoeeeeeeeeeseeeeeeeeeesseeeeeeeseseeeeneeneeseeeeee 1
16 | [OTY3Z607 KIT, 6-PIN RECEPTACLE .....coooooveeooeeeeeeeeoeeeeeeeeeoeeeeeeeeese e eeeeeseeeeeeee e 1
17 | [oTZZEy SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 .....cvvveooeeeereeeeeeseeeseeeeesseeeseosseseeesseesesneesees 5
18 | [UT4Z8y SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 ......cooorreveeeeeeeeeeeoeeeeeeeeseoesseseeeeoeseeneeseee 4
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ACCU-POWER CHARGER, DOMESTIC
V-GLIDE 36 VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY

12 3 4

1016464-01 CHARGER, ACCU-POWER, DOMESTIC, 120 VAC, 36 VDC, 60 HZ
(MODEL NUMBER 13800-11) (INCLUDES ITEMS 1 - 14)

108 IN. DC CORD, 72 IN. AC CORD .....ooovoooeeereeeeooeeeeeeeeeoeeeeeeeeeeseeeeeeeee s 1

1 1015907 ASSEMBLY, CASE (INCLUDES FASTENERS) .......oovvveeeeeeeeeeeeeoseeeeeeeeessseeeeeeeesseseneneens 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 oovvvvooooeeeeeeoeeeeeeeeeeseeeeeeeeeseeee 10
3 | moTseTg ASSEMBLY, TRANSFORMER ........ooreeveeeeeeeeeeeesseeeeeeoossseeeeeeeoesseseeesseesseseeessessseeeesennnns 1
4 | moTEETg ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 | [OTE903 AMMETER (INCLUDES MOUNTING HARDWARE) .........ororoeeoeeseseeeeeeessseeeeoeesseeeneneees 1
6 | [MOTEITY 86 VDC RELAY ......ooooemeeeooeeeeeeeeeeossseseeeooseseeeesssssssseesssss s eeessssssasseesssssseseeesssesssseeeee 1
7 | 1015910 CAPACITOR ..oooeevooeeeeeeeeeeeeeeeeeeeeee e eeeesees e eeesses e eeeeesseseeeeeesssseeeeeenseneeeeeee 1
8 | [UTEA33 CORDSET, DC, 108 INCHES LONG (STANDARD) 12 AWG ........ooooerrereeeeseeeeeeeeeseeeee. 1
8 | [UTBEA3303 CORDSET, DC, 146 INCHES LONG, 10 AWG ........cooorerrveeeeeeeeeeeeoeseeeeeeeeseeeeeeeesseeee 1
8 | [UTBEA33-03 CORDSET, DC, 242 INCHES LONG, 10 AWG .........coorrreveeeeeeeeereeeeseeeeeeeeesseseeeseeesseeee 1
9 | mT=To ASSEMBLY, FUSE (INCLUDES HARDWARE) ........rvveooooeeeeeeeeesseeeeseeesseseeeeseesseeeenennnes 1
10 | [oTZo9g BUSHING, STRAIN RELIEF, 12 AWG DC CORD .........rvvvoeeoereeeeeeeeeeeeeeeeseeeeeeeeeseeeee 1
10 | [oTZoag BUSHING, STRAIN RELIEF, 10 AWG DC CORD .........rvvveeeeoereeeeeeesseeeeeeesseeeeeee e 1
11 | [OTE9TH BUSHING, STRAIN RELIEF, AC CORD .......ooorrevveeeeeeeeseeeeeeeeessoessseseeesssesssseeesseessseeeee 1
12 | [OTEUTETY CORDSET, AC, 72 INCHES LONG (STANDARD) ... vvveeeeeeereeeeeeeeseeeeeeesseeeeeeeenssseeeee 1
12 | [OTE9TE0Z CORDSET, AC, 108 INCHES LONG .....cvvoooooeeeeeeeoeeeeeeeeeo e 1
13 | [UT5904 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ...........coimrrrreeeesssrrrnnnen, 1
14 | [OTBYTY ASSEMBLY, CONTROL CABLE ......ooovvvoeeeeeeeeeeeeeeseeseeossseeeeeesessseseeessossssseesssesssseeesesnnns 1
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ACCU-POWER CHARGER, EXPORT, 230 VOLT

V-GLIDE 36 VOLT VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[OT643407 | CHARGER, ACCU-POWER, EXPORT, 230 VAC, 36 VDC, 50 HZ
(MODEL NUMBER 14410-11) (INCLUDES ITEMS 1 - 14)
108 IN. DC CORD, 108 IN. AC CORD .......ooerrrerrreoeeessssssseeeesessssssssssssseeessssssesssssssseeeeesene 1
1 N/A ASSEMBLY, CASE (INCLUDES FASTENERS) .......orrrvvvveeeeeesaeeneeeeseeseessssssssseeesesneenenens 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 oovvvvooooeeeeeeoeeeeeeeeeeseeeeeeeeeseeee 10
3 | [moTEI3g ASSEMBLY, TRANSFORMER .......ooommirrrrrseeessssssssesessssssssssssssssssessssssssssssssssssssssssssssssons 1
4 | moTEITA ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 | [OT590§ AMMETER (INCLUDES MOUNTING HARDWARE) .............ccoomorrrreereereeeessssssseeesereeoeennns 1
6 | [MOTEITY 86 VDC RELAY ......ooooemeeeooeeeeeeeeeeossseseeeooseseeeesssssssseesssss s eeessssssasseesssssseseeesssesssseeeee 1
7 | 1015910 CAPACITOR ..oooeevooeeeeeeeeeeeeeeeeeeeeee e eeeesees e eeesses e eeeeesseseeeeeesssseeeeeenseneeeeeee 1
8 | [UTEA33 CORDSET, DC, 108 INCHES LONG, 12 AWG (STANDARD) .......ormvvvveeeeerresssrreeerrerienens 1
8 | [UTBEA3303 CORDSET, DC, 146 INCHES LONG, 10 AWG ........oorrrerereeeereeeesseeeeseeseeesessssseeeeseeneonennns 1
8 | [UTBEA33-03 CORDSET, DC, 242 INCHES LONG, 10 AWG .........coorrreveeeeeeeeereeeeseeeeeeeeesseseeeseeesseeee 1
9 | mT=To ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ......corvvvvvveeeresssssssneeersesnenens 1
10 | [oTZo9g BUSHING, STRAIN RELIEF, 12 AWG DC CORD ........ooorrrrreeveeeoeeresseseeeeseseoeessssssseeeeeee 1
10 | [oTZoag BUSHING, STRAIN RELIEF, 10 AWG DC CORD ........omorrrrervveeeeeeeseseseeeeeeeeeeessssssseeeeeee 1
11 | [OTE9TH BUSHING, STRAIN RELIEF, AC CORD .......ooorrevveeeeeeeeseeeeeeeeessoessseseeesssesssseeesseessseeeee 1
12 | 1014696 CORDSET, AC, 108 INCHES LONG (STANDARD) ........ovvvvvvoeveeeassneeseeseesssssssssssesssssssennos 1
13 | [UTEY0H ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ..............ccooommrrrrrrrrrrrerens 1
14 | [OTEYTY ASSEMBLY, CONTROL CABLE ......oooomrrreeeeeeeeeeesseeseeeeeeseeeesssssssesseeeessssessssssseseeeesesseenennns 1
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ACCU-POWER CHARGER, EXPORT, 100 VOLT

V-GLIDE 36 VOLT VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[OT646207 | CHARGER, ACCU-POWER, EXPORT, 100 VAC, 36 VDC, 50 HZ
(MODEL NUMBER 14900) (INCLUDES ITEMS 1 - 14)
108 IN. DC CORD, 108 IN. AC CORD  ......ovvooeeeeeeeeooeeeeeeeeeo e eeeeeeseeeeeeeee s 1
1 N/A ASSEMBLY, CASE (INCLUDES FASTENERS) .......ooovveeeeeeeeeeeoeessseseeeeessseeeeeeeessseesenenes 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 oovvvvooooeeeeeeoeeeeeeeeeeseeeeeeeeeseeee 10
3 | [moTE33m ASSEMBLY, TRANSFORMER ........ooreeveeeeeeeeeeeesseeeeeeoossseeeeeeeoesseseeesseesseseeessessseeeesennnns 1
4 | moTEITA ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 | [OT590§ AMMETER (INCLUDES MOUNTING HARDWARE) .........ororoeeoeeseseeeeeeessseeeeoeesseeeneneees 1
6 | [MOTEITY 86 VDC RELAY ......ooooemeeeooeeeeeeeeeeossseseeeooseseeeesssssssseesssss s eeessssssasseesssssseseeesssesssseeeee 1
7 | moTeIsy CAPACITOR ..oooeevooeeeeeeeeeeeeeeeeeeeeee e eeeesees e eeesses e eeeeesseseeeeeesssseeeeeenseneeeeeee 1
8 | [UTEA33 CORDSET, DC, 108 INCHES LONG, 12 AWG (STANDARD) .......ormvvvveeeeerresssrreeerrerienens 1
8 | [UTBEA3303 CORDSET, DC, 146 INCHES LONG, 10 AWG ........cooorerrveeeeeeeeeeeeoeseeeeeeeeseeeeeeeesseeee 1
8 | [UTBEA33-03 CORDSET, DC, 242 INCHES LONG, 10 AWG .........coorrreveeeeeeeeereeeeseeeeeeeeesseseeeseeesseeee 1
9 | mT=To ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) .........coorrrvveeeeeeeeeereeesseeeeeneees 1
10 | [oTZo9g BUSHING, STRAIN RELIEF, 12 AWG DC CORD .........rvvvoeeoereeeeeeeeeeeeeeeeseeeeeeeeeseeeee 1
10 | [oTZoag BUSHING, STRAIN RELIEF, 10 AWG DC CORD .........rvvveeeeoereeeeeeesseeeeeeesseeeeeee e 1
11 | [OTE9TH BUSHING, STRAIN RELIEF, AC CORD .......ooorrevveeeeeeeeseeeeeeeeessoessseseeesssesssseeesseessseeeee 1
12 | [oTeZEg CORDSET, AC, 108 INCHES LONG .....cvvoooooeeeeeeeeeeseeeeeoeseeeeeseesseeeeeeeees e 1
13 | [UTEY0H ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ...........comrrrrereeesrrrrnereee. 1
14 | [OTEYTY ASSEMBLY, CONTROL CABLE .......oovvveeeoeeeeeeeeeseseeseeoeseeeeeeeeesseeesseeeeseseeeeoeeeseeeeneenees 1
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POWERDRIVE CHARGER, DOMESTIC
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UT802207 | CHARGER, BATTERY, POWERDRIVE, DOMESTIC 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH MALE GROUNDED PLUG .....o.vvvooooeeeseeeeeseseeessssssseeeeesssossssssse 1
OTBUZZ-03 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG .......orrrrrrevveoosssssssssesssssssnsssssssssseeeeee 1
UT8022-03 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)
240 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG .......omrrreveeoesssssnseeeessssssssssssssseeneee 1
1 | [OT82Z8307 ASSEMBLY, CASE (INCLUDES FASTENERS) .......corrvrvvveoessssosseeeessssssssssssssssessssssssesnns 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ..ovvvvvvoooveeeeseeeeeeeseeosesssssseeeeessesnnnnns 10
3 | [OTBTYZOY ASSEMBLY, TRANSFORMER .......oomrrreeeeeeeeessasesseeeeseseeesssssssssseeeessssessssssssseeeesssssessnons 1
4 | MUT9TE ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 | [OUTBZB50T AMMETER (INCLUDES MOUNTING HARDWARE) ............ccessrsrrrrrrssoseoesssssssseresssssssenons 1
6 | [OTB3TTOY KIT, WIRE ASSEMBLY ....cooorrmermresvoeoessssssssssessssssssssssssssseessssssssssssssssssesssssssssssssssssneesenoe 1
7 | [OTBZBIOT CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .......coovvvvvev.eceeve. 1
7 | [OTBZBY0Y CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .......covvrrvrvveveeeens 1
7 | [OTBZBY03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .......covvrrvrvvvvverens 1
8 | moT=ToN ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ......corrrvveveeeeessessseneeersesienens 1
9 | [moTZU9g BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ........rrrrrerveeeeeeresseseeeeseeooeessssssseeeeeeee 1
10 | 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ..........oomrirrreeeseeemssssssssssessssssssssssssssesesssssssssoos 1
11 | 1018287-01 BREAKER, CIRCUIT, 15 AMP ...........ocooimriennersssoocessssssssssessssssssssssssssssessssssssssssssssseesenee 1
12 | [OTBZBE0Y RELAY, POWER, 48 VDC ....oooeevvvvvvoeesssessessesesssossssssssssseeesssssssssssssssssesssssssssssssss s 1
13 | [OTBZBET CORDSET, AC, 80 INCHES LONG ......coooevvvvooeeeeoeseeeeeeseeeoosssssssseeeesesseesssssssseeeesesseensnnns 1
13 | [OTBZ8E0Y CORDSET, AC, 116 INCHES LONG .....covevvveeoesossaeeeesseeesssssssseseesssssssssssssseseesssssssssnns 1
14 | [OT5917 BUSHING, STRAIN RELIEF, AC CORD ........ovvvvvcoerrsassseeessssseosssssssss s 1
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POWERDRIVE CHARGER, EXPORT
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
[0T8375-03 | CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH NO PLUG ... s e 1
1018315-04 | CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH NO PLUG ..ottt 1
1 [0T83871-07] ASSEMBLY, CASE (INCLUDES FASTENERS) ......cccooiiiiiiiiiin e 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ..o 10
3 1018382-01 ASSEMBLY, TRANSFORMER ... .o e s 1
4 015973 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR .......ccocoiiiiiii s 1
6 1018385-01 KIT, WIRE ASSEMBLY ... e 1
7 [[0T8285-07] AMMETER (INCLUDES HARDWAREY) .......ooiiiiiiieii et 1
8 [[0T8383-07] RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .....ccccocoiiviiiiiinieiieee 1
9 [0T8387-07] BRACKET, POWER RELAY MOUNTING .......cccooiiiiiiiin s 1
10 1018386-01 SWITCH, 4-POSITION, SLIDE ..o e 1
11 [0T8289-07] CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ........cccceceeenne 1
11 [[0T8289-04 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .........cceecueennenne 1
11 [018289-03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ...........cccceeuennee 1
12 [OTZ107 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......ccoiiii e 1
13 [0T2093 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......ccciiiiieiieie e 1
14 1018384-01 BREAKER, CIRCUIT, 15 AMP ... .ottt 2
15 [OT8317-07] CORDSET, AC, 80 INCHES LONG, WITH LEADS (NO PLUG) ......ccccooeiiiiiiiiiiieee 1
15 [[0T83T7-04 CORDSET, AC, 116 INCHES LONG, WITH LEADS (NO PLUG) ......ccceeiiiiiiriececeee 1
16 075917 BUSHING, STRAIN RELIEF, AC CORD .....ccoiiiiiiiieieee e 1
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POWERDRIVE CHARGER, EUROPEAN
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
UTI562-07 | CHARGER, BATTERY, POWERDRIVE, EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 20300) (INCLUDES ITEMS 1 - 15)
103" DC CORD WITH MALE 3-PIN PLUG, 12 AWG .......oorererrevevoosessesseseeessssenessssssseneeeee 1
OT9562-03 | CHARGER, BATTERY, POWERDRIVE EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 20310) (INCLUDES ITEMS 1 - 15)
144" DC CORD WITH MALE 3-PIN PLUG, 12 AWG .......oorrrrerecoosessessseeessssssnssssssseeeenee 1
1 | 1018381-02 ASSEMBLY, CASE (INCLUDES FASTENERS) .......corvvvvveeoessssesseeessssessssssssssssessssssnenens 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 oovvvvvveooeeeeeseeeeeeeseeoe e 10
3 | 1018382-01 ASSEMBLY, TRANSFORMER .....cooooummmrreeeeeesssssssnsseesssssssssssssssssessssssssssssssssssesssssssssssons 1
4 | [UTs9T4 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 | 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ...........coooeerrrereesooossssssssssseesssssssssssssssssssessssssnssnns 1
6 | 1018385-01 KIT, WIRE ASSEMBLY .....coooorrrereveveoessoessseseeessssessssssssssseeesssssssssssssssseesssssessssssssssseeseeee 1
7 | 1019766-01 AMMETER (INCLUDES HARDWARE) .........ooooorommmrneesessesssssssssssesessssssssssssssssssesssssssssnos 1
8 | [UTIB7E0T RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .......ovvvvvveeorerrrrrnnee 1
9 | [mUTB38ZUY BRACKET, POWER RELAY MOUNTING .......evvvvvvveeeesaesseeeesseseoesssssss s 1
10 | 1018386-01 SWITCH, 4-POSITION, SLIDE .....cooorereeeeeeeooesoesseseeeeseeoessssesssssseeesssssesssssssseeeesesseensnons 1
11 | [OT8Z8T01 CORDSET, DC, 103" LONG WITH MALE 3-PIN PLUG, 12 AWG ......ovovoeovrrrrrrrrneeneevnennns 1
11 | [OT8Z8I0Y CORDSET, DC, 144" LONG WITH MALE 3-PIN PLUG, 12 AWG ......oovvvveoveeresrrrnerrreocennns 1
11 | [OTBZBI03 CORDSET, DC, 250" LONG WITH MALE 3-PIN PLUG, 12 AWG .....ovvvvvvoeeeeeseereeerrereonens 1
12 | [oTZIon ASSEMBLY, FUSE (INCLUDES HARDWARE) ........ccrvvvvvoeoeseseseseeeeseeseesssssssseeeesesseonenens 1
13 | [OTZ098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ........rrreveeeeesssssnnseeesssssssssssssseneeeeee 1
14 | 1018384-01 BREAKER, CIRCUIT, 15 AMP ............cooiimmirrrerssseecossssssssseessssssssssssssssssesssssssssssssss s 2
15 | 1019735-01 RECEPTACLE, AC CORD ...ooooeevvvoveeosssesesseeessssossssssssssseessssssssssssssssesssssssssssssss s 1
16 | 1019583-01 | CORDSET, AC, CONTINENTAL EUROPE, 96" LONG, WITH MALE 2-PIN PLUG) ............... 1
17 | [UT958ZTT | CORDSET, AC, UK., 96" LONG, WITH MALE 3-PIN PLUG) ......oveoovoremmrneeesesneesssssssneeeeee 1
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MOTOR - V-GLIDE 36 VOLT VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018134-01 | ASSEMBLY, 36 VOLT MOTOR, 2.97 HP (INCLUDES ITEMS 1 - 20) w...o..ocoorrrrrreeeceseeeereorne 1
1 | oA SHIELD, END ..o.ceovoeooeeeeeeoeeeeeeeeeee e seeeoee e eeeeeseeseeeeeesses s esssssseeeessssseeeeesssesseeeeee 1
2 | moIres3 ASSEMBLY, STATOR SHELL AND WINDING: .........ooorveeeeeeeeeeeeeeeeeeeeeeeeosseeeeeeeeeeseeeeneenees 1
3 | moireEg PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) .....ooovvoooeoeeeeeeoeeeeeeeeeeeeeeeeeeeeeseeeee 1
4 N/A BUSHING, INSULATOR .....oocevvoeeoaeeeveeesseseeessessesseeessossssssesssssssseeessssssssseesssessssseene 2
5 N/A WASHER, FLAT, 5/16 ....cvvveeooeeeeeeeeeeeeeeseoeeseeeeesesseseeeeessesssseeessosssssseesssssssneesensse 4
6 N/A NUT, HEX, 5/16 = 18 oovoooooeeeeeeeeeeee oo eeeeeeee e eeseee e eeeesesms e eeeeseeee e 4
7 N/A BUSHING, INSULATOR .......cvoooooeeeeeeooesoeeeeeeooeeseeeeeeoe e seeeeoeeeseeeeeeeeeseeeseeee e 2
8 | [mUT7Isa SCREW, CLAMP ....oooomevvoeeeeseeeeeeeeeeseeseossssseesssesssesseessos s esesessssssesseesssnss e 4
9 | moT7Isd SCREW, BEARING RETAINER .......ooorrrvooeeooeeeeeeeeeseeeeeeseseeseeeeseosssseseeesssseeeeesssessssneeee 2
10 | [OI79sY SHIELD, END ..o eeeeeoe e eeeesees e eeeeeees e eeeeeeeeeeeeeseeseeeeeeneeenseeeeeee 1
11 | moireag SCREW, BRUSH HOLDER .......ooovoooeeeeeeoeeseeeeeeooeeeeeeeeeoeeeeeeeeeo e 2
12 | [oi79zg RIGGING, BRUSH ....cooomevvvoeeoeeeeeeoooesseeseeosesssesssesssesseessssssseseessssssessessssssssseesssessssneeee 1
13 | [oi797g PACKAGE, BRUSH (2 PIECES) ...o...cooeeeeeeeeeeseeeeeeeseseeeseseseeeeesssssseeeeesssssssseeessesssseeeee 1
14 | 1011411 PACKAGE, BRUSH SPRING (4 PIECES) .......oorrvveeoeeoeeeeeeeeeeeeeeeeeoseeeeeeeeesseeeeeeeeeeseeeee 1
15 | [OTTZ9 BEARING, BALL ....ooooooeeeeeeoeeeeeeeeeoeeee oo eeeeeeeees e eeeeese e eeeee e eeee e eeeeeee e 1
16 | [OI79g RETAINER, BEARING: ......o..oooomreveeooeeseeseeoseessessssssesseesssssssasseesssssssssessssssssseessssssssneeee 1
17 N/A ARMATURE ....oovoooooeeeeveeoseeeeeesooseeeeeessssseeeeessssss e eessessseseeessessseeeesssssseeseessssssseseeesennnns 1
18 | [OUIZ8IT0Y RING, GUIDE .....oooveoooeeeeeeeeeeeeeeeeo e eeeeeeeeeeeeeee e eeeeeeseeeeeeeseessseeeeeeeneeeeeeneeneseeeeee 1
19 | [OTBI3Z0Z ADHESIVE, GUIDE RING, 3 GRAM TUBE ..........oorroreeeooeeeeeeeoeseeeeeeeeeeeeseeeeee e AR
20 | [UTBZZEO RING, INTERNAL RETAINING: .....cvvvcooomeeeoeeoeeeeeeeeeesseseeesseesesseessssssseseessssssseseesssessssneeee 1
21 1014201 BOLT, HEX HEAD, 1/4 = 20 X 2 1/4 ..ooooeeeeveooeeeeeeeeeoeeeeeeeseeseeeeeeseesessseessessseseessensssseeeennnnns 3
22 | 0000451 WASHER, LOCK, 1/4 .oovoooooeeeeeeeoeoeeeeeeooeeee oo eeeeeeeeeeeeeeseeee e eeeseeseeeeeeeeseeeeeeeeee 3
23 | [UTOI3A BOLT, HEX HEAD, 5/16 - 18 X 1 .cvvvooooeeeeveeoees oo eeeeeeeeee e eeeeseeseeeeeseee e eeeeseees e 1
24 | 0007174 WASHER, LOCK, 5/16 .....coormeeereeeeseeeeseeossssseessesssessessssssssseesssssssssssesssssssssssesssssssssesesssnsn 1
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MOTOR - POWERDRIVE SYSTEM 48 VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018133-01 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1 - 20) w......ocooorrrrreeeeeeeereeorn. 1
1 | oA SHIELD, END ..c.evoooooeeeeeeoeeeeeeeeeeeeeeeeeeeoeeeeeeesesseeseeesses e eeeeesssssseeeessssseeeeesseesssneeeee 1
2 | moT7esg ASSEMBLY, STATOR SHELL AND WINDING: .........oorrveeeeeeeeeeeeeoeeeeeeeseeesseeeeeeeeeeseeeeneenees 1
3 | moireEg PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) .....ooovvoooeoeeeeeeoeeeeeeeeeeeseeeeeeeeeseeeee 1
4 N/A BUSHING, INSULATOR ......ooevvooeeoeeeeeeeeseseeesseesesseeessossssssessssssssssessssssssseessssssssseene 2
5 N/A WASHER, FLAT, 5/16 ....cvvveeooeeeeeeeoeeeseeseoeeseseeessoesseeseessosssseeessssssesseessssssseesssessse 4
6 N/A NUT, HEX, 5/16 = 18 oovoooooeeeeeeeoeee oo eeeeeeeeee e eeeeeeeoe e eeeeee e eeeesenes e eeeeeeee e 4
7 N/A BUSHING, INSULATOR ........ovvoooereeeeoeesoeeeeeeeeeeseeeeeeoeeeeeeeeeeeeeeseeeeeeoeeseeeeseeeeseeeeee 2
8 | [moTZIEl SCREW, CLAMP ....oooomeevoeeeeeeeeeeeoeeeseessoseeeseeessessessesssessseseeesssssssseeessssssesseesssessneeene 4
9 | Mg SCREW, BEARING RETAINER ........ooorrreooeeooeeeeeeeeseseseeeseseseeeeeseesseseeesssssseeeessesssseeeee 2
10 | [(OI79sy SHIELD, END ....evooooeeeeeeeoeeeeeeeeeeeeee oo eeeeeeees e eeeeees e eeeeeeeeseeeeeeeeeseeeeeeeeeeneseeeeee 1
11 | moeEg SCREW, BRUSH HOLDER .......o.ovvoooeeeeeeeeeeeeeeeeoeeeeeeeeeeoeeeeeeeeeeo e eeeeeee e eeeeeee e 2
12 | (o9 RIGGING, BRUSH ....ooooevveoeeeeeeeeooesseeseoosesesessesssssseesssssssasssesssssssssessssssseseesssesseseeene 1
13 | [oi797g PACKAGE, BRUSH (2 PIECES) ...o...cooreeeeoeoeeeeeeeeoeeeeeeeeseeesseeeeessessseseeesesssssseesssesssseeeee 1
14 | 1011411 PACKAGE, BRUSH SPRING (4 PIECES) .......orrvveeoeoeeeeeeoeeseeeeeeeesseeeeeeeesseeeeeeeeeseeeee 1
15 | [OTTZ9 BEARING, BALL ..o.ooooooeeeeeooeeeeeeeeoee oo eeeeeeeeee e eeeeese e eeeee e eeeseeee e eeeeeee e 1
16 | [OI79g RETAINER, BEARING: ..........ooooeeeveeoeseeeeeeessseseessssssesseessssssssseesssssssssessssssseseesssnsssseeeee 1
17 N/A ARMATURE .....oovoooooeeeeeeeooseeeeeesooseeseeessesseseeessssss s eessosssseseeessesssessesssssssseseesssssssesseessnnens 1
18 | [OUIZ8IT0Y RING, GUIDE .....ooovoooooeeeeeeooeeeeeeeeoeeeeeeeeeeeeeeeseeee e eeeeeeese e eeeeeseeeeeseeeeeeeeeeeeneeeeeeee 1
19 | [UTBI3Z0Z ADHESIVE, GUIDE RING, 3 GRAM TUBE .........cooimoeeeeeeeeeeeeeoeseeeeeeeeeeseseeeeeeeseeeeneenens AR
20 | [UTBZZEO RING, INTERNAL RETAINING: .....cvv.oooomeeeeeeeoeeeeeeeeeseeseeesessseeseessssssseseessssssssseesssesssseeeee 1
21 1014201 BOLT, HEX HEAD, 1/4 = 20 X 2 1/4 .ooooooeeeeveeoeeeeeeeeeoeeeeeeeeeeseeeeeesoesseeeeessessseseessesssseseeennnnnd 3
22 | 0000451 WASHER, LOCK, 1/4 oovoooooeeeeeeeoeoeeeeeeeoeeeeeeeeeee e eeeeeeeeeeeeeeeees s eeeese e eeeeeeeneeeeeeeeeenee 3
23 | [UTOI3A BOLT, HEX HEAD, 5/16 - 18 X 1 .rvvveoeoeeeeeeeoeee oo eeeeeeeeee e seeeeeseeeeeeeeseees e 1
24 | 0007174 WASHER, LOCK, 5/16 —.....coormeeeeeeeeseeeeeeeossssseessossssseessssssssseessssssssssessssssssssssssssssssssesssnssn 1
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MOTOR - POWERDRIVE PLUS VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018546-01 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1 - 24) ..o...ooooirrrrveeoeeseeerreoe. 1
1 | oA SHIELD, END ..c.evoooooeeeeeeoeeeeeeeeeeeeeeeeeeeoeeeeeeesesseeseeesses e eeeeesssssseeeessssseeeeesseesssneeeee 1
2 | moTB7IZOY ASSEMBLY, STATOR SHELL AND WINDING: .........oorrvveeeeereeeeeeeeeeeeeeeeesseeeeeeeeeeseeeeneenens 1
3 | moireEg PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) .....ooovvoooeoeeeeeeoeeeeeeeeeeeseeeeeeeeeseeeee 1
4 N/A BUSHING, INSULATOR ......ooevvooeeoeeeeeeeeseseeesseesesseeessossssssessssssssssessssssssseessssssssseene 2
5 N/A WASHER, FLAT, 5/16 ....cvvveeooeeeeeeeoeeeseeseoeeseseeessoesseeseessosssseeessssssesseessssssseesssessse 4
6 N/A NUT, HEX, 5/16 = 18 oovoooooeeeeeeeoeee oo eeeeeeeeee e eeeeeeeoe e eeeeee e eeeesenes e eeeeeeee e 4
7 N/A BUSHING, INSULATOR ........ovvoooereeeeoeesoeeeeeeeeeeseeeeeeoeeeeeeeeeeeeeeseeeeeeoeeseeeeseeeeseeeeee 2
8 | [moTZIEl SCREW, CLAMP ....oooomeevoeeeeeeeeeeeoeeeseessoseeeseeessessessesssessseseeesssssssseeessssssesseesssessneeene 4
9 | Mg SCREW, BEARING RETAINER ........ooorrreooeeooeeeeeeeeseseseeeseseseeeeeseesseseeesssssseeeessesssseeeee 2
10 | 1018793-01 SHIELD, END (WITH SPEED SENSOR) .......ooorvveeeeeeeeeeeeeseseeeeeeeeseseeeeeeeoesseeeeeeeeeseeeeee 1
11 | moeEg SCREW, BRUSH HOLDER .......o.ovvoooeeeeeeeeeeeeeeeeoeeeeeeeeeeoeeeeeeeeeeo e eeeeeee e eeeeeee e 2
12 | (o9 RIGGING, BRUSH ....ooooevveoeeeeeeeeooesseeseoosesesessesssssseesssssssasssesssssssssessssssseseesssesseseeene 1
13 | [oi797g PACKAGE, BRUSH (2 PIECES) ...o...cooreeeeoeoeeeeeeeeoeeeeeeeeseeesseeeeessessseseeesesssssseesssesssseeeee 1
14 | 1011411 PACKAGE, BRUSH SPRING (4 PIECES) .......orrvveeoeoeeeeeeoeeseeeeeeeesseeeeeeeesseeeeeeeeeseeeee 1
15 | [OTTZ9 BEARING, BALL ..o.ooooooeeeeeooeeeeeeeeoee oo eeeeeeeeee e eeeeese e eeeee e eeeseeee e eeeeeee e 1
16 | [OI79g RETAINER, BEARING: ..........ooooeeeveeoeseeeeeeessseseessssssesseessssssssseesssssssssessssssseseesssnsssseeeee 1
17 N/A ARMATURE .....oovoooooeeeeeeeooseeeeeesooseeseeessesseseeessssss s eessosssseseeessesssessesssssssseseesssssssesseessnnens 1
18 | [OUIZ8IT0Y RING, GUIDE .....ooovoooooeeeeeeooeeeeeeeeoeeeeeeeeeeeeeeeseeee e eeeeeeese e eeeeeseeeeeseeeeeeeeeeeeneeeeeeee 1
19 | [UTBI3Z0Z ADHESIVE, GUIDE RING, 3 GRAM TUBE .........cooimoeeeeeeeeeeeeeoeseeeeeeeeeeseseeeeeeeseeeeneenens AR
20 | [UTBZZEO RING, INTERNAL RETAINING: .....cvv.oooomeeeeeeeoeeeeeeeeeseeseeesessseeseessssssseseessssssssseesssesssseeeee 1
21 | [OTIZEBT SENSOR, HALL EFFECT (INCLUDES ITEM 22) .......oorrvvooeeeeeeeeeeeeeeeeeeseesseeeeeeeeeseeeee 1
22 | [OUTBYETUY HOUSING, FEMALE 3-WIRE, GREY .......oorroveeoooooeeeeeooieeeeeeeeoeseeeeeeeeseeeeeeeeeeseeeeee 1
23 | 1019303-01 PLATE, RETAINING .......ooorvveoeeeeeeeeeooeeseeeeeeeseeeeeeeoeeeeeeeeeeee e eeeeeseseseeeeeseeeeeeeeeeeseeeeee 1
24 | 1019304-01 SCREW, RETAINING .......ovvoeoooeeeeeeeoeeseeseoeseeseeessesssssseessessseseeessssssssseessssssesseesssessseeeee 3
25 | 1014201 BOLT, HEX HEAD, 1/4 = 20 X 2 1/4 .ooooooeeeeveeoeeeeeeeeeoeeeeeeeeeeseeeeeesoesseeeeessessseseessesssseseeennnnnd 3
26 | 0000451 WASHER, LOCK, 1/4 oovoooooeeeeeeeoeoeeeeeeeoeeeeeeeeeee e eeeeeeeeeeeeeeeees s eeeese e eeeeeeeneeeeeeeeeenee 3
27 | [UTOIEA BOLT, HEX HEAD, 5/16 - 18 X 1 .rvvveoeoeeeeeeeoeee oo eeeeeeeeee e seeeeeseeeeeeeeseees e 1
28 | 0007174 WASHER, LOCK, 5/16 —.....coormeeeeeeeeseeeeeeeossssseessossssseessssssssseessssssssssessssssssssssssssssssssesssnssn 1
29 | [UTIZOT0Y | HOUSING, MALE 3-WIRE, GREY .........iioereoeeeoeeeeeeeeeoseeeesseessssseeessessseseesssesssssneesssessssneeee 1
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TRANSAXLE, TYPE K - ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

N/A TRANSAXLE (INCLUDES ITEMS 1 - 41) oo 1

1 1013785 AXLE ASSEMBLY, RIGHT (INCLUDES ITEMS 3 = 7) .cov.ooooeeeeeeooeeeeeeeeeeeeseeeeeeeeeesseeeneennns 1
2 | 1013786 AXLE ASSEMBLY, LEFT (INCLUDES ITEMS 3 = 7) w.ovvoooooeeeeeeeoeseeeeeeeeeeseeeeeeoe e 1
3 | moIsEn STUD, LUG cvvoooooeeeveeeeeeeeeseessssseeessessseseesssssssseseessssssesseesssss s esssssssesseesssssseseesssonnns 8
4 | 1014207 BUSHING, 25 MM 1. D. w...ccoomrrveeeeeeeeeeeeeseeeeeeeeeeeeseeeeseoss e eeseeseseeeeesssssseseeesssessseneeee 1
5 | moTTZen BEARING, OUTER AXLE TUBE .....oovoooooeeeeeeeoeeeeeeeeoeeeeeeeeeoeeseeeeeeeoeeeeeeeeeee e 2
6 | [MUT379Y CIRCLIP, TYPE C ..o eeeeeee e eeeeee e eeeeeee e seesee s eeeeeneenns 2
7 | moTEEm RING, RETAINING ....occvvvoooooeeeeeeooeeeeeeeeseeeseessesssseeesssssssssessssssssseessssssssseesssessssnneenes 2
8 | mUT379g BOLT, M0 X 1.5 X BOMM .....oooommmrreeooeeeeeeeeooeeeeeeeeeeseseseeesessseeeeesssssseseessssssseseesssesssseneeee 10
9 | moTETE WASHER, LOCK, 13/32 ....coooemreeoeeoeeeeeeeeoeeeeeeeeeeeeeeseeseeoeseeeeeeeeesseeeeeseeeseeseeesesessseeeseenens 10
10 | [MUT3773 SEAL, INPUT SHAFT OIL ..cooomieoeeeooseeeeeeoeeeeeeeeeeee oo eeeeeee s 1
11 1013756 GEAR CASE, RIGHT ... eeesssese e 1
12 | [oizr BREATHER ......oooorvvveeeomeeeeeeesseeseessessssesseessessseeeesssssssssseesssssssssssessssssessessssssseseessssssssneeee 1
13 | [UI37 GASKET, CASE ..o.oooooeeeeveooeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeee e eeeeees e eeeeeseseeeeeeeeeseeeeeeneeeeeeeeeee 1
14 | 0007330 BEARING, INNER AXLE TUBE .......ooooreeeeeooeeeeeeeoeeseeeeeeeoeeseeeeeeeeseeeeeeeese e 2
15 | [OT3789 GASKET, AXLE TUBE ....oovvooooeeeeeeeoeseeseoeoseseeessesssesseessssseseeessssssesenessssssesseesssesssseeeees 2
16 | 1017704 ASSEMBLY, AXLE TUBE, RIGHT SIDE .......rvvveeeeeereeeeoeeeeeeeeeeesseeeeesseesseseeessesssseeesennnes 1
17 | [UI3rAa SEAL, AXLE SHAFT OIL w.ooooooeeeeeeooeeeeeeeeoeeeeeeeeeeee e seeeeeeeeeseseeeeeeeseeeeeeeeeeeeseeeeee 2
18 | 0007335 BEARING, INPUT GEAR .......oooimveeooieeeeeeeeooeeeeeeeoeeeseeeeeoeeeeeeeseeseeeeeeee e 3
19 | [UI37E4 SHAFT, INPUT ..o eeesess e essssss s e 1
20 | 0007336 BEARING, INTERMEDIATE GEAR ......ooovvoooeeeeeeeeoeseseeeseeesseeeesseesseseeessseseseeessessssneeee 1
21 | [UT37EH GEAR, INTERMEDIATE, SMALL .......ooorrvooeooeeeeeeeoeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeseeeeee 1
22 | [UI37EY KEY, SUNK ..oooooeeeeeeeeeeeeeeeeee e eeeeeeos e eeeeee e seese e eeesese e eesee e eeeeeeee e eeeeeee e 1
23 | 1013765 GEAR, INTERMEDIATE, LARGE ......orvvvoeooeeeeeeeesesseeessossssseeessosssssseessssssssssesssnsssseeeee 1
24 | 1013757 GEAR CASE, LEFT .ooooeeeeoeeeeeeeeeeeeeeeeeeeoeseeeeeseesseseeessessseeeesessssssseeesssssseeeesssnsseeeeee 1
25 | [OUT375Y PLUG, FILL, WITH GASKET .....ooovooooeoemeeeeoeeeeeeeeoeeeeeeeeeeeeeeeeeseeeseeeeeeeeseeeeeeee e 2
26 | [UT376d BOLT, MB X 1 X 5OMM ..o eeeeeese e eeeeee e e eeeeeee e 10
27 | [UIZrm PIN, DOWEL ....oooevvvooeoeeeeeeeseeseeesseesssess e eesssssssssseessssssasesessssssessessssssseseesssesssseeeee 2
28 | [MUT37I7 BOLT, M8 X 1.25 X B7MM .....oooomereeeoeeeeeeeeeoeeeeeeeeeeeeeeeeesessseeseessessseenessssssseeeesssesssseeeee 8
29 | [UT37EY PLATE, LOCK ..ooeeoooooeeeeeeeeeeeeeeeeeeeo e seeeeseees e eeeeeesseeeeeeseesseeeeeeeenseseeseenssseeeeee 4
30 | [OT37ER GEAR, OUTPUT oo eeeeeee e eeesee e eeenee e 1
31 | oI PIN, DIFFERENTIAL ...oooevvvooeoeeeeeeooseeeeeseeesseesessssssssseesssssssaseeessssssssssessssss s 1
32 | [UTIT0S0Y KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 33 - 35) .......coorrrvvveeeeeneereeoeseee. 1
33 | 1013768 GEAR CASE, DIFFERENTIAL (LEFT) ....ooroveooeoeeeeeeeeeeeeeeeeeeeeeeeeeeessseseeeeeeeseeeeenennes 1
34 | mUIBrAa PLATE, THRUST (DIFFERENTIAL GEAR) ..........oooooereeeeeeeseeeeeoeeseeeeeeeeeseeeeeeeeeseeeee 2
35 | [UI3r7Aa PLATE, THRUST (IDLER GEAR) ....ooovvveeeeoeeeveeeeeeseeeseesseeseeesssssssssessssssssseesssesssnneene 2
36 | 1013771 GEAR, DIFFERENTIAL ......oooomeoeeeoeeeeeeeeooeeeeeeeeeeseeeseeeesessseseeeesssssseeeessssssseeeesssessaseeeee 2
37 | MU GEAR, DIFFERENTIAL IDLER ........oooooroeooeoeeeeeeeeoeeeeeeeeeoseeeeeeeeeeeeeeeeeee e 2
38 | 1013769 GEAR CASE, DIFFERENTIAL (RIGHT) .oo...coooeeeeeeeoeeeeeeeooeeeeeeeeeoe e 1
39 | [oI37El SHIM oo 1
40 | mUTZ703 ASSEMBLY, AXLE TUBE, LEFT SIDE ......cooeevveeeeeeeeeeeeeeeeeeeeeeeessseseeessessseseeessesssseeesnennes 1
41 | [UTaTe PIN, DOWEL .....ooeeveoooeeeeeeeeeeeeeeeeeeo e eeeeeseesss e seeesese e eeseessseeeeseeeseeeeneeneeseeeeee 1
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